Pennsylvania
Department of
Environmental Protection

=
| £

Southwest Regional Office
CLEAN WATER PROGRAM

Application T R | Application No. PA0026522
ppication ype ~ _TENCWE____ NPDES PERMIT FACT SHEET ppiicafion No

Facility Type Municipal INDIVIDUAL SEWAGE APS ID 1106660
Major / Minor Major Authorization ID 1471656

Applicant and Facility Information

W Mifflin Sanitary Sewer & Stormwater

Applicant Name Authority Allegheny County Facility Name New England STP

Applicant Address 1302 Lower Bull Run Road Facility Address New England Road
West Mifflin, PA 15122-2902 West Mifflin, PA 15122-2902

Applicant Contact Gary Stetar Facility Contact Gary Stetar

Applicant Phone (412) 466-6070 Facility Phone

Client ID 40651 Site ID 3774

Ch 94 Load Status No Existing Overload Municipality West Mifflin Borough

Connection Status County Allegheny

Date Application Received January 31, 2024 EPA Waived? No

Date Application Accepted February 5, 2024 If No, Reason Major Facility

Purpose of Application Renewal of NPDES Major Permit.

Summary of Review

West Mifflin Sanitary Sewer and Stormwater Authority in Allegheny County has applied for renewal of the New England STP.

Treatment at the plant consists of sewage grinder and grit removal, addition of soda ash, primary clarification, activated
sludge process, final clarification and UV disinfection.

Act 14 Notification was provided in the October 30, 2023 letters to Allegheny County and West Mifflin Borough.

Sludge use and disposal description and location:

Sludge is managed by anaerobic digestion, dewatering by centrifuge, and hauled to landfill by Waste Management.
Industrial Users

The Authority identifies no industrial users connected to their system.

An EPA Approved pretreatment program is not required for this POTW under 5 MGD.

WET Testing Summary

The Authority submitted passing Chronic WET Tests at the TIWC specified in the previous permit. A new TIWC calculation
was run. The new TIWC is 99.6% and will have a dilution series of 25%, 50%, 70%, 90%, 100%.

Approve Deny Sighatures Date
Yo D
X ///d“/ [yt
Jack Price / Environmental Engineering Specialist October 30, 2025

X /4 aueoes  Lasmio

Mahbuba lasmin, Ph.D., P.E. / Environmental Engineering Manager November 19, 2025




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Summary of Review

Chapter 94 Status

The most recent Chapter 94 Report shows no existing or projected overloads within the next 5 years. This projection was
made for both Organic and Hydraulic loading to the plant.

Issuance of the draft permit is recommended.

Public Participation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area
of the discharge.




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Discharge, Receiving Waters and Water Supply Information

Outfall No. 101 Design Flow (MGD) 1.2
Latitude 40°19' 56.73" Longitude -79°55'17.19"
Quad Name Glassport Quad Code 40079C8

Wastewater Description:  Sewage Effluent-Internal Outfall as Monitoring Point

Unnamed Tributary to

Receiving Waters  Monongahela River (WWF) Stream Code 39422

NHD Com ID 99408288 RMI 1.63

Drainage Area 0.97 Yield (cfs/mi?) 0.0078

Q7-10 Flow (cfs) 0.00757 Q7-10 Basis USGS StreamStats
Elevation (ft) 915.25 Slope (ft/ft) 0.0263

Watershed No. 19-C Chapter 93 Class. WWE

Existing Use Existing Use Qualifier

Exceptions to Use Exceptions to Criteria

Assessment Status Impaired

Cause(s) of Impairment METALS, ORGANIC ENRICHMENT

Source(s) of Impairment ACID MINE DRAINAGE, RURAL (RESIDENTIAL AREAS)

Unnamed tributary to the Monongahela

TMDL Status Final Name _River
Background/Ambient Data Data Source
pH (SU)

Temperature (°F)

Hardness (mg/L)

Other:

Nearest Downstream Public Water Supply Intake PA Amer Water Co-Pittsburgh PWSID 5020039
PWS Waters Monongahela River Flow at Intake (cfs) 1,230

PWS RMI 4.60 Distance from Outfall (mi) 5.6 Linear Miles

Unnamed Tributary 39422 to the Monongahela River Watershed TMDL

The facility discharges to Unnamed Tributary to the Monongahela River (Stream Code 39422). The TMDL addresses acid
mine drainage to the aforementioned stream. The TMDL identified Total Iron and Total Aluminum as parameters of
concern. The facility was not considered a source under the TMDL and was not given a load allocation. The TMS Model
recommended no limits for Total Iron and Total Aluminum. Please see Attachment 6 for the TMDL Summary. Quarterly
Monitoring for Total Aluminum and Total Iron are established.

Changes Since Last Permit Issuance:

A new Toxics Management Spreadsheet (TMS) and Water Quality Model (WQM) 7.0 model were run for the discharge.
The models resulted in new more stringent limits for Total Copper, Free Cyanide, and Total Zinc. More stringent
limitations are also included for Ammonia-Nitrogen.

The existing permit contains a Total Manganese monitoring requirement. This monitoring requirement was imposed based
on a mistaken assumption that Total Manganese was included in the acid mine drainage TMDL. The reasonable potential
analysis for renewal included the quarterly Total Manganese testing. TMS Recommended no monitoring for Total
Manganese.

Other Comments:

Sample collection point Outfall 101 is after disinfection and prior to the connection to common outfall, Outfall 001.



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Other Outfalls

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) 0
Latitude 40° 20' 6.20" Longitude -79° 55' 33.62"
Quad Name Glassport Quad Code 40079C8

Common outfall for Outfalls 101 and 201.
Wastewater Description:  Mix of non-contact stormwater and treated sewage effluent after point of compliance.

Discharge, Receiving Waters and Water Supply Information

Outfall No. 002 Design Flow (MGD) 0

Latitude 40° 20' 6.20" Longitude -79° 55' 33.62"
Quad Name Glassport Quad Code 40079C8
Stormwater

Drainage

Area (ft?) 21,587

Wastewater Description: Non-contact stormwater.

Discharge, Receiving Waters and Water Supply Information

Outfall No. 201 Design Flow (MGD) 0O

Latitude 40° 20' 6.20" Longitude -79° 55' 33.62"
Quad Name Glassport Quad Code 40079C8
Stormwater

Drainage

Area (ft?) 20,187

Wastewater Description:  Non-contact stormwater. -Internal Outfall

Other Comments:

These outfalls are identified as non-contact stormwater discharge outfalls, or in the case of Outfall 001, the plant effluent
is monitored upstream in the process at Outfall 101 with all water quality modeling performed based on Outfall 101.



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

Treatment Facility Summary

WQM Permit No.

Treatment Facility Name: New England STP

Issuance Date

0271418 09/10/1971
0271418 A-1 04/16/1997
0201402 03/08/2001
0201402 A-1 10/07/2015
0201402 A-2 12/16/2023

Plant Description

Treatment at the New England STP consists
Sewage Treatment

e Flow equalization

e Sewage grinder

e Addition of soda ash

e  Grit removal unit

e Primary clarification (2 units)
e Activated sludge (3 units)

¢ Final clarification (3 units)

e UV disinfection (3 units)

Outfalls

outfall to the receiving stream. Outfall 101 is
effluent that flows to Outfall 001. Outfall 201

Short Description
Construction of original plant.

Add equalization tank, influent grinder, standby bar screen, refurbish
primary clarifiers, replace blowers, add anerobic digester.
Sewer upgrades, pump station upgrades.

Remove gas chlorination and add UV disinfection.
Permittee name change.

of the following:
Sludge Treatment
e Anaerobic digestion (2 units)

e Centrifugal dewatering
e Hauled to landfill

The facility has four outfalls, however two of these outfalls are internal monitoring points. Outfall 001 is the physical

an internal monitoring point and the point of compliance for treated sewage
is an internal outfall for non-contact stormwater that flows to Outfall 001.

There is also Outfall 002, which is an outfall for non-contact stormwater. Outfall 002 discharges to the same receiving

stream.
Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Sewage Secondary Activated Sludge Ultraviolet 1.2
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
Anaerobic digestion,
1.2 2,040 Not Overloaded centrifugal dewatering Hauled to landfill
Changes Since Last Permit Issuance:

No technical changes have been made to the facility since the previous NPDES Authorization. A WQM Amendment was
issued to change the name of the facility.




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

Operations Compliance Check Summary Report

Facility: New England STP

NPDES Permit No.:

Compliance Review Period: September 1, 2020 to August 31, 2025

Inspection Summary:

INSP ID
3341206

3984330
3784253
4020268
3533379

3196498

INSPECTED DATE

Violation Summary:

VIOL ID
950007

950009

990533

990534

8191552

8234907

VIOLATION
DATE

03/15/2022

03/15/2022

03/16/2023

03/16/2023

06/05/2024

05/08/2025

PA0026522

03/15/2022

05/08/2025

06/05/2024

06/16/2025

03/16/2023

05/20/2021

INSPECTION
INSP TYPE RESULT DESC

Compliance Violation(s) Noted
Evaluation
Compliance Violation(s) Noted
Evaluation
Compliance Violation(s) Noted
Evaluation
Chapter 94 Administratively
Inspection Closed
Compliance Violation(s) Noted
Evaluation
Compliance No Violations Noted
Evaluation

INSPECTOR
WATKINS, EDWIN

WATKINS, EDWIN
WATKINS, EDWIN
LUCAS, AUSTIN

WATKINS, EDWIN

WATKINS, EDWIN

VIOLATION TYPE
92A.44

CSL201

92A.41(A)5

92A.41(A)10C

CSL201

92A.44

VIOLATION TYPE DESC

NPDES - Violation of effluent limits in Part
A of permit

CSL - Unauthorized, unpermitted
discharge of sewage to waters of the
Commonwealth

NPDES - Failure to properly operate and
maintain all facilities which are installed or
used by the permittee to achieve
compliance

NPDES - Failure to collect representative
samples

CSL - Unauthorized, unpermitted
discharge of sewage to waters of the
Commonwealth

NPDES - Violation of effluent limits in Part
A of permit

RESOLVED DATE
12/06/2023

12/06/2023

12/06/2023

12/06/2023

06/25/2024

08/19/2025


http://www.ahs.dep.pa.gov/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3341206
http://www.ahs.dep.pa.gov/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3784253
http://www.ahs.dep.pa.gov/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=4020268
http://www.ahs.dep.pa.gov/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3533379

NPDES Permit Fact Sheet
New England STP

Open Violations by Client ID:

There are no open violations by Client ID at this time.

Enforcement Summary:

ENF
ENF # OF
ENFID  pg CRDE:TTEON VIOLATIONS VIOLATIONS
414616 NOV 04/06/2023 92A.41(A)10C; 2
92A.41(A)5
402516 NOV 04/01/2022 92A.44; 2
CSL201
389536 NOV 10/23/2020 92A.41(A)12B; 2
CSL201
414616 NOV 04/06/2023 92A.41(A)10C; 2
92A.41(A)5
402516 NOV 04/01/2022 92A.44; 2
CSL201
389536 NOV 10/23/2020 92A.41(A)12B; 2
CSL201
Effluent Violations for Outfall 101
Parameter Date SBC DMR Value
pH 01/31/25 Inst Min 5.9

Compliance Status:

PENALTY
AMOUNT

NPDES Permit No. PA0026522

AMOUNT
RECEIVED

Units

S.U.

ENF
FINALSTATUS

Administrative
Close Out
Administrative
Close Out
Administrative
Close Out
Administrative
Close Out
Administrative
Close Out
Administrative
Close Out

Limit Value

6.0

ENF
CLOSED
DATE

03/12/2024

03/12/2024

01/31/2024

03/12/2024

03/12/2024

01/31/2024

Units
S.U.

The facility has had one pH effluent violation. The comments submitted to DEP state that the instantaneous minimum pH
violation in a composite sample was caused by an unknown substance discharged to the plant. A final compliance status
will be determined at permit issuance.



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

| Compliance History

DMR Data for Outfall 101 (from September 1, 2024 to August 31, 2025)

Parameter AUG-25 JUL-25 JUN-25 MAY-25 | APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24
Flow (MGD)
Average Monthly 0.253 0.390 0.511 0.601 0.664 0.425 0.723 0.347 0.367 0.315 0.200 0.246
Flow (MGD)
Daily Maximum 0.628 0.845 1.036 2.095 1.943 0.601 2.556 0.935 0.647 0.841 0.273 0.589
pH (S.U.)
Instantaneous
Minimum 6.4 6.6 6.4 6.7 6.1 6.4 6.6 5.9 6.0 6.2 6.4 6.2
pH (S.U.)
Instantaneous
Maximum 7.7 7.9 7.7 7.4 7.5 8.4 7.4 7.3 7.2 7.4 7.3 7.4
DO (mg/L)
Instantaneous
Minimum 7.45 7.66 7.31 7.72 7.77 8.36 8.74 8.98 7.87 7.23 7.60 6.94
CBOD:s (Ibs/day)
Average Monthly 11.11 15.45 19.97 24.13 20.46 14.37 30.52 15.51 15.60 17.01 8.02 5.89
CBOD:s (Ibs/day)
Weekly Average 13.78 21.16 29.55 41.85 27.63 16.93 36.97 25.35 21.11 29.86 12.60 6.70
CBODs (mg/L)
Average Monthly 5.37 4.45 4.90 4.47 4,31 4,22 4.92 5.57 4.89 5.77 4,72 3.44
CBODs (mgl/L)
Weekly Average 6.05 5.30 5.60 4.89 457 5.14 5.37 7.46 7.46 6.03 7.50 3.58

BOD:s (Ibs/day)
Raw Sewage Influent
Average Monthly 398 522 597 903 681 554 926 532 524 567 316 287

BOD:s (Ibs/day)
Raw Sewage Influent
Daily Maximum 457 1019 698 1957 949 725 1476 708 704 1188 373 343

BODs (mg/L)
Raw Sewage Influent

Average Monthly 194.6 155.88 153.63 177.76 144.07 161.07 157.60 194.37 163.42 199.78 186.08 168.08
TSS (Ibs/day)
Average Monthly 23.97 31.89 22.14 34.65 29.70 25.21 53.04 27.33 34.80 32.56 14.63 10.64

TSS (Ibs/day)
Raw Sewage Influent
Average Monthly 702 602.1 697 895 792 614 838 554 682 593 476 361

TSS (Ibs/day)
Raw Sewage Influent
Daily Maximum 1830 1071 771 1503 1318 1092 1359 702 917 738 673 694




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TSS (Ibs/day)
Weekly Average 32.53 51.89 28.65 60.05 39.38 29.14 66.38 43.34 47.20 55.27 27.45 12.83

TSS (mg/L)
Average Monthly 11.31 9.05 5.63 6.28 7.06 7.38 9.25 10.0 11.06 11.38 8.65 6.13

TSS (mg/L)
Raw Sewage Influent
Average Monthly 328.00 183.6 185.25 192.89 184.00 179.75 144.25 203.78 217.6 239.5 282.6 214

TSS (mg/L)
Weekly Average 14.5 11.25 7.25 7.50 9.25 8.0 10.75 15.5 15.5 13.25 16.25 7.25

Fecal Coliform
(N0./100 ml)
Geometric Mean 15.3 8.42 6.04 2.02 2.09 3.74 11.30 4.46 3.45 11.11 4.77 11.57

Fecal Coliform
(No0./100 ml)

Instantaneous
Maximum 21.1 191.8 85.9 13.4 11 1413.6 399.8 9.7 10.9 490.7 18.5 90.8

Total Nitrogen
(Ibs/day)
Annual Average 75.28

Total Nitrogen (mg/L)
Annual Average 24.8

Ammonia-
Nitrogen(lbs/day)
Average Monthly <0.96 <1.48 <2.39 < 2.67 <3.08 <1.66 <2.80 <1.27 <1.28 < 2.56 <0.75 <0.79

Ammonia-
Nitrogen(lbs/day)
Weekly Average <1.02 <2.36 <5.09 <5.01 < 6.50 <2.02 < 3.30 <1.59 <1.67 < 6.59 <0.87 <0.87

Ammonia-
Nitrogen(mg/L)
Average Monthly < 0.466 <041 <0.55 <0.466 <0.60 <0.488 <0.46 <047 <0.44 <0.829 <0.429 <0.464

Ammonia-
Nitrogen(mg/L)
Weekly Average <0.5 <0.5 <0.95 < 0.556 <1.15 <0.564 <0.5 <0.5 <0.55 <152 < 0.500 <0.5

Total Phosphorus
(Ibs/day)
Annual Average 7.47

Total Phosphorus
(mg/L)
Annual Average 2.46

Total Aluminum
(Ibs/day)
Average Quarterly 0.084 0.14 < 0.304 <0.183




NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

Total Aluminum
(mg/L)
Average Quarterly

0.03

0.04

<0.10

<0.10

Total Iron (Ibs/day)
Average Quarterly

0.224

0.32

0.364

0.128

Total Iron (mg/L)
Average Quarterly

0.08

0.09

0.12

0.07

Total Manganese
(Ibs/day)
Average Quarterly

0.036

0.07

0.091

0.037

Total Manganese
(mg/L)
Average Quarterly

0.013

0.02

0.03

<0.02

UV Dosage
(mWsec/cm2)
Instantaneous
Minimum

0.6

1.3

2.7

2.7

3.0

2.6

4.2

3.2

3.1

11

1.7

14

UV Dosage
(mWsec/cm2)
Average Monthly

1.72

2.48

4.9

4.6

5.9

4.5

7.4

4.0

4.6

3.6

3.1

3.5

Chronic WET -
Ceriodaphnia Survival
(TUc)

Daily Maximum

GG

GG

GG

GG

Chronic WET -
Ceriodaphnia
Reproduction (TUc)
Daily Maximum

GG

GG

GG

GG

Chronic WET -
Pimephales Survival
(TUc)

Daily Maximum

GG

GG

GG

GG

Chronic WET -
Pimephales Growth
(TUc)

Daily Maximum

GG

GG

GG

GG

10




NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

Development of Effluent Limitations

Outfall No. 101

Design Flow (MGD) 1.2

Latitude

40°19' 56.00"

Longitude

Wastewater Description:

Sewage Effluent

-79° 55' 20.00"

Technology-Based Limitations

The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable:

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation

CBOD: 25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1)
40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2)

Total Suspended 30 Average Monthly 133.102(b)(1) 92a.47(a)(1)

Solids 45 Average Weekly 133.102(b)(2) 92a.47(a)(2)

pH 6.0-9.0 S.U. Min — Max 133.102(c) 95.2(1)

Fecal Coliform

(5/1 — 9/30) 200/100 ml Geo Mean - 92a.47(a)(4)

Fecal Coliform

(5/1—9/30) 1,000/100 ml IMAX - 92a.47(a)(4)

Fecal Coliform

(10/1 — 4/30) 2,000/100 ml Geo Mean - 92a.47(a)(5)

Fecal Coliform

(10/1 — 4/30) 10,000 /100 mi IMAX - 92a.47(a)(5)

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2)

Comments: WQM 7.0 Model determined that TBELs are appropriate for CBODs year-round.

Water Quality-Based Limitations

The following limitations and monitoring requirements were determined through water quality modeling (output files

attached):
Parameter Limit (mg/L) SBC Model

Dissolved Oxygen 5.0 (min) Average Monthly WQM 7.0 Version 1.1
Ammonia-Nitrogen (Warm
Period) 1.92 Average Monthly WQM 7.0 Version 1.1
Ammonia-Nitrogen (Cold
Period) 2.83 Average Monthly WQM 7.0 Version 1.1
Total Aluminum (ug/L) Report Average Monthly Toxics Management Spreadsheet 1.4
Total Arsenic (ug/L) Report Average Monthly Toxics Management Spreadsheet 1.4
Hexavalent Chromium (ug/L) Report Average Monthly Toxics Management Spreadsheet 1.4
Total Copper (ug/L) 9.37 Average Monthly Toxics Management Spreadsheet 1.4
Free Cyanide (ug/L) 4.02 Average Monthly Toxics Management Spreadsheet 1.4
Dissolved Iron (ug/L) Report Average Monthly Toxics Management Spreadsheet 1.4
Total Zinc (ug/L) 120 Average Monthly Toxics Management Spreadsheet 1.4

Analyses for WQBELSs were performed using the Q7-10 flow. The flow was obtained via USGS StreamStats. The USGS
StreamStats Report is located in Attachment 1.

The WQM 7.0 model returned limits for Ammonia-Nitrogen and Dissolved Oxygen. The WQM Reports are available in

Attachment 2.

WQBELSs for Toxic Parameters were determined in a Reasonable Potential (RP) analysis. The RP Analysis is described in

detail in the Reasonable Potential Analysis section.

11




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

eDMR Data and Renewal Testing indicate that the permittee will not be able to immediately comply reliably with new Total
Copper limits. A schedule of compliance is included for the permittee to reach full compliance with final effluent
limitations. Per Section 1V.G.3 of the SOP for Individual NPDES Sewage Applications, the permittee will be given up to
three years to reach compliance with final effluent limitations. This period of 3 years includes time to plan and execute
modifications to treatment facilities, operations, or other measures, or to conduct source review and control measures.

For Total Zinc and Free Cyanide, the effluent testing data shows that the permittee will likely be able to immediately
comply with new effluent limitations. These limitations will become effective on the effective date of the permit.

Reasonable Potential Analysis

The SOP for Sewage Effluent Limits (DEP Document No. BCW-PMT-033, Revised February 5, 2024), Section II.F. and the
SOP for Toxic Pollutants (DEP Document No. BCW-PMT-037) instruct the permit manager to evaluate the reasonable
potential for toxic pollutants to cause an excursion above water quality standards based on the available data. The permit
application submitted to DEP contained effluent testing data for the facility. The outfall is to an Unnamed Tributary to
Monongahela River. A toxics Reasonable Potential (RP) Analysis was performed in TMS based on the effluent testing
submitted in the renewal application and follow up information submitted in the pre-draft survey.

The application instructions for major NPDES permits states that J-values may be used when reporting parameter

concentrations in renewal testing. The lab sheets documenting Reporting Limit, Chain of Custody information, J-Values,

and other relevant information are included in Attachment 3. Where less than 10 samples were available, the maximum of

the reported concentrations was used. The initial TMS analysis recommended new more stringent limits for the following:
e Total Boron

Hexavalent Chromium

Total Copper

Free Cyanide

Dissolved Iron

e Total Zinc

The applicant was informed of these recommendations and responded to the Pre-Draft Survey with a plan to sample effluent
to determine if the long-term average concentration is protective of the most stringent water quality criteria as modeled by
TMS. The long-term average of the renewal testing and the additional samples was determined using the ToxConc
Spreadsheet. The ToxConc values for long-term average and coefficient of variation were then used in the TMS Model. The
Pre-Draft Survey response, summarized results from additional testing, and the ToxConc report are included in Attachment
3. The TMS Report for the Reasonable Potential Analysis is included in Attachment 4.

Based on the updated information, the following WQBELs were recommended by TMS:
e Total Copper
e Free Cyanide
e Total Zinc

In addition to effluent limitations, TMS recommended monitor and report requirements for the following:
Total Aluminum

Total Arsenic

Hexavalent Chromium

Dissolved Iron

According to the SOP for WQBELs, monitoring is required when the concentration detected is between 10% and 50% of
the WQBELs. Monitoring frequency is determined from Table 6-3 of the PADEP’s Permit Writer's Manual and the SOP for
Individual Sewage. For monitor-only parameters, quarterly monitoring is established to provide sufficient data for
determining the long-term average of these parameters.

The monitoring requirement may be revisited if the record of effluent data demonstrates the concentration of these

parameters is no longer within this range without treatment. Proposed relaxation of monitoring requirements must fall under
the backsliding exceptions under Section 402(0) of the Clean Water Act.

12



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

For WQBELSs, a monitoring frequency of 1/week is recommended by Table 6-3 of the Permit Writer's Manual. For the
interim period, a monitoring period of 1/month is being imposed for process control as the permittee reaches compliance
with final effluent limitations. The permittee may elect to perform additional sampling at permittees discretion.

Best Professional Judgment (BPJ) Limitations

Comments: N/A

Anti-Backsliding

Section 402(0) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules
governing two situations. The first situation occurs when a permittee seeks to revise a Technology-Based effluent
limitation based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent. The second
situation addressed by Section 402(0) arises when a permittee seeks relaxation of an effluent limitation which is based
upon a State treatment standard of water quality standard.

Previous limits can be used pursuant to EPA’s anti-backsliding regulation. Reissued permits. (1) Except as provided in
paragraph (1)(2) of this section when a permit is renewed or reissued. Interim effluent limitations, standards or conditions
must be at least as stringent as the final effluent limitations, standards, or conditions in the previous permit (unless the
circumstances on which the previous permit was based have materially and substantially changed since the time the
permit was issued and would constitute cause for permit modification or revocation and reissuance under §122.62). (2) In
the case of effluent limitations established on the basis of Section 402(a)(1)(B) of the CWA, a permit may not be renewed,
reissued, or modified on the basis of effluent guidelines promulgated under section 304(b) subsequent to the original
issuance of such permit, to contain effluent limitations which are less stringent than the comparable effluent limitations in
the previous permit.

(40 CFR 122.44 (1)(2) Establishing limitations, standards, and other permit conditions., 40 CFR Ch. | (7-1-21 Edition))

There is a permit limitation listed under the Proposed Backsliding section below that will be made less stringent under
112.44 (I)(2)(i). No other limitations in this permit have been made less stringent.

Proposed Backsliding

The following exceptions to anti-backsliding are acceptable under EPA’s anti-backsliding regulation 40 CFR
122.44(1)(2)(i):

(A) Material and substantial alterations or additions to the permitted facility occurred after permit issuance which justify the
application of a less stringent effluent limitation;
(B)

(1) Information is available which was not available at the time of permit issuance (other than revised regulations,
guidance, or test methods) and which would have justified the application of a less stringent effluent limitation at the time
of permit issuance; or

(2) The Administrator determines that technical mistakes or mistaken interpretations of law were made in issuing the
permit under section 402(a)(1)(b);

(C) A less stringent effluent limitation is necessary because of events over which the permittee has no control and for
which there is no reasonably available remedy;

(D) The permittee has received a permit modification under section 301(c), 301(g), 301(h), 301(i), 301(k), 301(n), or
316(a); or

(E) The permittee has installed the treatment facilities required to meet the effluent limitations in the previous permit and
has properly operated and maintained the facilities but has nevertheless been unable to achieve the previous effluent
limitations, in which case the limitations in the reviewed, reissued, or modified permit may reflect the level of pollutant
control actually achieved (but shall not be less stringent than required by effluent guidelines in effect at the time of permit
renewal, reissuance, or modification).

(40 CFR 122.44 (1)(2)(i) Establishing limitations, standards, and other permit conditions., 40 CFR Ch. | (7-1-21 Edition))

13



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

The following list contains proposed effluent limitations that will be less stringent, along with a justification under the anti-
backsliding regulation. All other permit limitations will be unchanged or will be more stringent than the existing limitations.

e The original Total Manganese monitoring requirement was not established to meet a state standard. The
receiving stream is under a TMDL for acid mine drainage, which typically includes impairment for Total
Manganese. The TMDL does not identify Total Manganese as a contributing factor to impairment. The Total
Manganese limit was applied in error. No reasonable potential has been determined for this parameter from
renewal testing, or from the monitoring requirement, nor have any Toxics Management Spreadsheet models
recommended monitoring.

This limit qualifies for the anti-backsliding exception under 40 CFR122.44(l) and Section 402(0)(2) of the CWA

because the limit was not derived from a translation of water quality standards to effluent limitations for this
facility.

Mass Loadings

Mass loading limits are applicable for publicly owned treatment works. Current policy requires average monthly mass
loading limits be established for CBODs, TSS, and NHs-N and average weekly mass loading limits be established for CBODs
and TSS.

Average monthly mass loading limits (Ibs./day) are based on the formula: design flow (MGD) x concentration limit (mg/L) x
conversion factor (8.34).

(Section IV, SOP for Clean Water Program, Establishing Effluent Limitations for Individual Sewage Permits, Final November 9, 2012, Revised March 24,
2021, Version 1.9)

Ultraviolet Disinfection

Ultraviolet (UV) disinfection is used therefore Total Residual Chlorine (TRC) limits are not applicable. Routine monitoring
of UV intensity is at the same monitoring frequency that is used for TRC.

(Section I.A, Note 4, SOP for Clean Water Program, Establishing Effluent Limitations for Individual Sewage Permits, Final November 9, 2012, Revised
March 24, 2021, Version 1.9 and 25 PA Code 92a.61(b).)

Per and Poly Fluoroalkyl substances (PFAS) Monitoring

Effluent was sampled for four PFAS parameters; PFOA, PFOS, HFPO-DA, and PFBS as part of renewal. Testing of these
parameters returned a detection for one of these substances above the TQL. See Attachment 7 for PFAS Target
Quantitation Limits. Per the SOP for Establishing Sewage Effluent Limitations, quarterly monitoring is established when
any PFAS parameter is detected in renewal testing. A footnote is included in Part A containing instructions to discontinue
monitoring if four consecutive non-detects.

(Section I1.G, SOP for Clean Water Program, Establishing Effluent Limitations for Individual Sewage Permits, Final November 9, 2012, Revised February
5, 2025, Version 2.0)

Additional Considerations

Sewage discharges will include monitoring, at a minimum, for E. Coli, in new and reissued permits, with a monitoring
frequency of 1/month for design flows = 1MGD.

(Note 12 SOP-Establishing Effluent Limitations for Individual Sewage Permits Final November 9, 2012, Revised February 5, 2024, Version 2.0. and 25
PA Code 92a.61(b).)

For POTWs with design flows greater than 2,000 GPD, influent BODs and TSS monitoring must be established in the permit,
and the monitoring should be consistent with the same frequency and sample type as is used for other effluent parameters.

14



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CBODs and TSS influent loads will once again be reported for monthly average and daily maximum values in Ibs/day and
monthly average concentrations in mg/L.

(Section IV.E.8. SOP — New and Reissuance Individual Sewage NPDES Permits Final November 9, 2012, Revised February 3, 2022, Version 2.0.)

Monitoring frequencies are generally determined using Table 6-3 of the Permit Writer's Manual, however there are
exceptions to this guidance. For new parameters introduced into renewed permits, in which the application manager
desires for the permittee to collect data to verify reasonable potential for the subsequent permit application review, the
application manager may select any reasonable monitoring frequency that is greater than or equal to once per year.

A monitoring frequency of 1/quarter has been selected for these parameters: Hexavalent Chromium, Total Arsenic,
Dissolved Iron, Total Iron, Total Aluminum.

(Section IV.E.5. SOP — New and Reissuance Individual Sewage NPDES Permits Final November 9, 2012, Revised February 3, 2022, Version 2.0.)

Nutrient monitoring is required by the SOP for Effluent Limitations for Individual Sewage Permits. Monitoring is included to
establish the nutrient load from the wastewater treatment facility and the impacts that load may have on the quality of the
receiving stream(s). The receiving stream is not listed as impaired for nutrients, therefore at the discretion of the application
manager, a monitoring frequency less than the equivalent of conventional pollutants in Table 6-3 of the Permit Writer’s
Manual has been selected. The monitoring frequency is 1l/year.

(Section I.A, Note 7 & 8, SOP for Clean Water Program, Establishing Effluent Limitations for Individual Sewage Permits, Final November 9, 2012,
Revised March 24, 2021, Version 1.9 and 25 PA Code 92a.61(b).)

Rounding-Off Mathematical Values. Section 5 C.2. of the Permit Writers Manual contains general guidelines for rounding
conventional and toxic pollutants, with instructions to round down to the nearest decimal place indicated.

General Magnitude Conventional Pollutants Toxic Pollutants

<0.01 to nearest 0.001 to nearest 0.001
0.01-0.1 to nearest 0.01 to nearest 0.01
0.1-1.0 to nearest 0.1 to nearest 0.01
1.0-10.0 to nearest 0.5 to nearest 0.01
10.0 - 60.0 to nearest 1.0 to nearest 0.01
60.0 or greater to nearest 5.0 to nearest 0.10

(Department Technical Guidance for the Development and Specification of Effluent Limitations and Other Permit Conditions in NPDES Permits, Updated
June 28, 2023 (Document No. 362-0400-001))

15



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Section 2.C of the Permit Writers Manual contains the procedure for converting average monthly effluent limitations to
average weekly, maximum daily, and instantaneous maximum effluent limitations. The average monthly limit is multiplied
according to the following chart:

Instantaneous
Discharge Maximum
Solution Parameters Average Weekly Maximum Daily Multiplier
Sewage All 15 2.0
Industrial  All 2.0 2.5*

(Department Technical Guidance for the Development and Specification of Effluent Limitations and Other Permit Conditions in NPDES Permits, Updated
June 28, 2023 (Document No. 362-0400-001))

Table 5-3: Methods of Expressing Effluent Limits for Sewage Discharges

Mass Loadings (Ibs/day) Concentrations (mg/L)
Average Average Maximum Average Average Maximum Instant Limit On
Discharge Situation Monthly  Weekly® Daily Monthly Weekly Daily Maximum? Flows
A. POTW DISCHARGES:
1. Technology Based
concentration limits X X X x5 X Yes
2. mf Quality Based . 3 X ) X Yes
3. Water Quality Based
limits (Toxics) X X X X
B. NON-POTW
DISCHARGES:
1. Technology Based
concentration limits X* X X Yes
2. I\i/\rlr?i::r Quality based x5 X X Yes
1. This table is for all pollutants, conventional, hon-conventional, toxic and all other pollutants that may be regulated
by the permit. (Also refer to the toxics management strategy when specifying toxic WQBELS.)
2. Xindicates need for an effluent limitation.
3. Only CBOD and TSS limitation.
4. Only include Instantaneous maximum limitations on the DMR forms if grab a sample is specified in the permit,
otherwise do not include instantaneous maximum limitations on the DMR.
Also, the permit page could include the following language for when composite samples are required
“‘Instantaneous maximum limitations are imposed to allow for a grab sample to be collected by the appropriate
regulatory agency to determine compliance. The permittee does not have to monitor for the instantaneous
maximum limitations, however, if grab samples are collected by the permittee, the results must be reported.”
5. This is for all sewage permits with design flow greater than 100,000 gpd since 25 Pa. Code § 94.13 requires flow
monitoring.
6. The maximum monthly average flow limitation is the permitted flow that is to be placed in the NPDES permit.

Generally, the annual average flow (AAF) is to be used for water quality modeling and to be used to determine the
allowable mass loading in NPDES permits (i.e., AAF x 8.34 x mg/l = #/day) (Refer to the Domestic Wastewater
Facilities Manual).

(Department Technical Guidance for the Development and Specification of Effluent Limitations and Other Permit Conditions in NPDES Permits,
Updated June 28, 2023 (Document No. 362-0400-001))

16



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP
Monitoring frequency for the proposed effluent limits are based upon Table 6-3, Self-Monitoring Requirements for Sewage Dischargers.
Table 6-3 — Self-Monitoring Requirements for SEWAGE Discharges
Plant Design Flow . C-BODs or | Suspended Fecal Chlorine .
(MGD) Flow Monitoring BODs Solids pH Coliform Residual NHs-N Phosphorus DO Toxics
Single Residence . *
(Individual Permit) 2/year by estimate 2/year* 2/lyear* 1/month* 2/lyear* 1/month* 2lyear 2/lyear* 2lyear* N/A
weekly, using
.0005 to .002 average pump 1/month* 1/month* daily* 1/month* daily* 1/month* 1/month* daily* N/A
rate or weir ()
weekly, using
.002 to .01 average pump 2/month* 2/month* daily* 2/month* daily* 2/month* 2/month* daily* N/A
rate or weir (a)
weekly, using
0.01t0 0.1 average pump 2/month* 2/month* daily* 2/month* daily* 2/month* 2/month* Daily* 1/week*
rate or weir (a)
0.1t0 1.0 meter 1/week** 1/week** daily* 1/week* daily* 1/week** 1/week** daily* 1/week****
1.0t0 5.0 meter 2/lweek*** 2/lweek*** daily* 2/lweek* daily* 2/lweek*** 2/lweek*** daily* 1/week**+*
5.0t0 25.0 meter daily*** daily*** daily* daily* 1/shift* daily*** daily*** daily* 1/week**+*
over 25.0 meter daily*** daily*** 1/shift* daily* 1/shift* 1/shift*** 1/shift*** 1/shift* 1/week**+*

*

*%

*%k%

*kkk

Grab sample-these should be most representative of the effluent and are to be taken at a time when the normal daily maximum flow would reach the

sampling point.

8-hour composite sample.

24-hour composite sample.

Same sample type as for Industrial Process Wastewater (See Table 6-4).

17




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

| Whole Effluent Toxicity (WET)

For Outfall 101, [] Acute X] Chronic WET Testing was completed:

] For the permit renewal application (4 tests).

] Quarterly throughout the permit term.

L] Quarterly throughout the permit term and a TIE/TRE was conducted.

X Other: Quarterly for the first year of the permit term, after which testing was conducted annually per permit
condition C.111.B.2. of the previous permit.

The dilution series used for the tests was: 100%, 97%, 93%, 47%, and 23%. The Target Instream Waste Concentration
(TIWC) to be used for analysis of the results is: 93%.

Summary of Four Most Recent Test Results

(NOTE - Enter results into one table, depending on which data analysis method was used).

NOEC/LC50 Data Analysis

Ceriodaphnia Results (% Effluent) Pimephales Results (% Effluent)
NOEC NOEC NOEC NOEC
Test Date Survival Reproduction LC50 Survival Growth LC50 Pass? *
07/18/2022 100% 100% >100% 93% 100% >100% Y
10/5/2022 100% 100% >100% 100% 100% >100% Y
01/06/2023 100% 100% >100% 100% 100% >100% Y
11/22/2023 100% 100% >100% 100% 100% >100% Y

* A ‘passing” result is that which is greater than or equal to the TIWC value.

Is there reasonable potential for an excursion above water quality standards based on the results of these tests? (NOTE
— In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests).

[JYES X NO

Comments:

The previous permit was issued with Quarterly WET Testing, however the testing was reduced to annual under Condition
C.1I1.B. Per Section I.A. the SOP for WET Testing (Document No. BPNPSM-PMT-031). The annual monitoring is re-

established under the same condition.

Evaluation of Test Type, IWC and Dilution Series for Renewed Permit

Acute Partial Mix Factor (PMFa): 1 Chronic Partial Mix Factor (PMFc): 1
1. Determine IWC — Acute (IWCa):
(Qu x 1.547) / ((Q7-10X PMFa) + (Qu x 1.547))
[(1.2 MGD x 1.547) / ((0.00757 cfs x 1) + (1.2 MGD x 1.547))] x 100 = 99.6%
Is IWCa < 1%? [ ] YES [X] NO
If the discharge is to the tidal portion of the Delaware River, indicate how the type of test was determined:
N/A, not within Delaware River Basin

Type of Test for Permit Renewal: Chronic

18




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP
2a. Determine Target IWCa (If Acute Tests Required)
N/A, Chronic Tests Required
2b. Determine Target IWCc (If Chronic Tests Required)
(Qa x 1.547) / (Q7-10X PMFc) + (Qu x 1.547)
[(1.2 MGD x 1.547) / ((0.00757 cfs x 1) + (1.2 MGD x 1.547))] x 100 = 100%

3. Determine Dilution Series

Dilution Series = 100%, 90%, 70%, 50%, and 25%.

WET Limits
Has reasonable potential been determined? [] YES [X] NO
Will WET limits be established in the permit? X] YES [] NO

Wet limitations from the previous permit will be established in the permit under antibacksliding provisions.

19



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

Weekly Average

Parameter Previous New
Statistical Basis Proposed Change Permit Permit Reason for Change
Total Copper (ug/L) New effluent limitation - 9.37
Average Monthly
g | Total Copper (ug/L) Statistical Basis Added - 14.0
2 Daily Max
8 ;I’otal Copper (ug/L) Statistical Basis Added - 14.0
= lInstantaneous MaX|mum.
2 Total Copper Mass Loading (Ibs/day) Mass Loading/Stat Basis Added - 0.094
Average Monthly
Total Copper Mass Loading (Ibs/day) Statistical Basis Added i 0.14
Weekly Average )
Total Zinc (ug/L) L i
Average Monthly New effluent limitation 120
o E‘;ﬁ?l ﬁ:gi (ha'l) Statistical Basis Added - 120 TMS Report
S Tot:j Zinc (/L) Recommendation
= InstantaneoLlngs Maximum Statistical Basis Added - 120
o Total Zinc Mass Loading (Ibs/d Reasonable Potential
= otal Zinc Mass Loading (lbs/day) Mass Loading/Stat Basis Added - 1.2 Found
Average Monthly
Total Zinc Mass Loading (Ibs/day) Statistical Basis Added i 12
Daily Max )
Free Cyanide (/L) New effluent limitation : 4.02
verage Monthly
g | Fee Cyanide (ugll) Statistical Basis Added . 7.12
= aily Max
cs .
& | Free Cyanide (uglL) Statistical Basis Added . 10.0
° Instantane_ous Maximum _
| Free Cyanide Mass Loading (lbs/day) Mass Loading/Stat Basis Added - 0.04
L | Average Monthly )
Free Cyanide Mass Loading (Ibs/day) - ) )
Weekly Average Statistical Basis Added 0.071
Total Arsenic (ug/L) o )
Average Quarterly Added Monitoring Report TMS Report
Hexavalent Chromium (ug/L) Added Monitoring i Report Recommendation
Average Quarterly
Dissolved Iron (ug/L) Added Monitoring i Report Monitoring Required
Average Quarterly
Total Manganese (ug/L) o TMS Report
Average Monthly Remove Monitoring Report ] No Reasonable Potential
CBODs Mass Loading (bs/day) Revise limit down 376.0 375.0 Rounding Guidance

20




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

Ammonia-Nitrogen

Parameter Previous New

Statistical Basis Proposed Change Permit Permit Reason for Change
Summer Ammonia-Nitrogen (mg/L) . L WQM 7.0 Report
Average Monthly More stringent (lower effluent limitation). 2 2.83 Rounding Guidance
Summer Ammonia-Nitrogen (mg/L) Statistical Basis Added 3 288 2.C Permit Writer's Manual
Weekly Average ' Rounding Guidance
Summer Ammonia-Nitrogen (mg/L) Statistical Basis Added 4 3.84 WQM 7.0 Report
Instantaneous Maximum ) Rounding Guidance
Summer Ammonia-Nitrogen (Ibs/day) Mass Loading/Stat Basis Added 20 19.21 BCW-P_MT-OQZ IV.B
Average Monthly Rounding Guidance
Summer Ammonia-Nitrogen (lbs/day) Statistical Basis Added 30 28.82 Rounding Guidance
Weekly Average
Winter Ammonia-Nitrogen (mg/L) . Lo WQM 7.0 Report
Average Monthly More stringent (lower effluent limitation). 3 2.83 Rounding Guidance
Winter Ammonia-Nitrogen (mg/L) . . 2.C Permit Writer's Manual
Weekly Average Statistical Basis Added 4.5 4.24 Rounding Guidance
Winter Ammonia-Nitrogen (mg/L) Statistical Basis Added 6 5.66 WQM 7.0 Report
Instantaneous Maximum ) Rounding Guidance
Winter Ammonia-Nitrogen (Ibs/day) Mass Loading/Stat Basis Added 30 28.32 BCW-P_MT-OQZ IV.B
Average Monthly Rounding Guidance
Winter Ammonia-Nitrogen (lbs/day) Statistical Basis Added 45 42.43 Rounding Guidance

Weekly Average

Additionally, the sample type for toxics monitoring is changed from 8-hour composite sample to 24-hour composite sample per Table 6-3 of the Permit Writer's
Manual.

21




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water
quality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies

and types are derived from the “NPDES Permit Writer's Manual” (386-0400-001), SOPs and/or BPJ.

Outfall 101, Effective Period: Permit Effective Date through 36 Months Following Permit Effective Date.

Effluent Limitations

Monitoring Requirements

Parameter Mass Units (Ibs/day) @ Concentrations (mg/L) Minimum @ Required
Average Average Average Weekly Instant. Measurement Sample

Monthly Weekly Minimum Monthly Average Maximum Freguency Type
Report 24-Hr

Copper, Total (ug/L) XXX XXX XXX Report Daily Max XXX 1/month Composite
Report 24-Hr

Cyanide, Free (ug/L) XXX XXX XXX Report Daily Max XXX 1/month Composite
Report 24-Hr

Zinc, Total (ug/L) XXX XXX XXX Report Daily Max XXX 1/month Composite

Compliance Sampling Location: Outfall 101

Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water
guality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies

and types are derived from the “NPDES Permit Writer's Manual” (386-0400-001), SOPs and/or BPJ.

Outfall 101, Effective Period: 36 Months Following Permit Effective Date through Permit Expiration Date.

Effluent Limitations

Monitoring Requirements

Parameter Mass Units (Ibs/day) @ Concentrations (mg/L) Minimum @ Required
Average Weekly Average Weekly Instant. Measurement Sample
Monthly Average Minimum Monthly Average Maximum Frequency Type
0.14 14.0 24-Hr
Copper, Total (ug/L) 0.094 WKkKly Avg XXX 9.37 Daily Max 14.0 1/week Composite
6.27 24-Hr
Cyanide, Free (ug/L) 0.04 0.063 XXX 4.02 Daily Max 10.0 1/week Composite
120.0 24-Hr
Zinc, Total (ug/L) 1.2 1.2 XXX 120.0 Daily Max 120.0 1/week Composite

Compliance Sampling Location: Outfall 101




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water
quality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies
and types are derived from the “NPDES Permit Writer's Manual” (386-0400-001), SOPs and/or BPJ.

Outfall 101, Effective Period: Permit Effective Date through Permit Expiration Date.

Effluent Limitations Monitoring Requirements
Parameter Mass Units (lbs/day) @ Concentrations (mg/L) Minimum @ Required
Average Weekly Instantaneous Average Weekly Instant. Measurement Sample
Monthly Average Minimum Monthly Average Maximum Freguency Type
Report

Flow (MGD) Report Daily Max XXX XXX XXX XXX Continuous Recorded
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab
DO XXX XXX 5.0 XXX XXX XXX 1/day Grab
24-Hr

CBODs 250.0 375.0 XXX 25.0 37.5 50.0 2/week Composite
BODs Report 24-Hr

Raw Sewage Influent Report Daily Max XXX Report XXX XXX 2/week Composite
TSS Report 24-Hr

Raw Sewage Influent Report Daily Max XXX Report XXX XXX 2/week Composite
24-Hr

TSS 300.0 450.0 XXX 30.0 45.0 60.0 2/week Composite

Fecal Coliform (No./200 ml) 2000
Oct 1 - Apr 30 XXX XXX XXX Geo Mean XXX 10000 2/week Grab
Fecal Coliform (No./200 ml) 200

May 1 - Sep 30 XXX XXX XXX Geo Mean XXX 1000 2/week Grab
Report Report 24-Hr

Total Nitrogen Annl Avg XXX XXX Annl Avg XXX XXX l/year Composite
Ammonia-Nitrogen 24-Hr

Nov 1 - Apr 30 28.32 42.43 XXX 2.83 4.24 5.66 2/week Composite
Ammonia-Nitrogen 24-Hr

May 1 - Oct 31 19.21 28.82 XXX 1.92 2.88 3.84 2/week Composite
Report Report 24-Hr

Total Phosphorus Annl Avg XXX XXX Daily Max XXX XXX l/year Composite

23



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

Outfall 101, Continued (from Permit Effective Datethrough Permit Expiration Date)

Effluent Limitations

Monitoring Requirements

p Mass Units (Ibs/day) @ Concentrations (mg/L) Minimum @ Required
arameter
Average Weekly Instantaneous Average Weekly Instant. Measurement Sample
Monthly Average Minimum Monthly Average Maximum Freqguency Type
Report Report 24-Hr
Total Aluminum Avg Qrtly XXX XXX Daily Max XXX XXX 1/quarter Composite
Report 24-Hr
Total Arsenic XXX XXX XXX Avg Qrtly XXX XXX 1/quarter Composite
Report 24-Hr
Hexavalent Chromium XXX XXX XXX Avg Qrtly XXX XXX 1/quarter Composite
Report 24-Hr
Dissolved Iron XXX XXX XXX Avg Qrtly XXX XXX 1/quarter Composite
Report Report 24-Hr
Total Iron Avg Qrtly XXX XXX Avg Qrtly XXX XXX 1/quarter Composite
UV Dosage (mWsec/cm?) XXX XXX Report Report XXX XXX 1/day Measured
Report
PFOA (ng/L) XXX XXX XXX Daily Max XXX XXX 1/quarter Grab
Report
PFOS (ng/L) XXX XXX XXX Daily Max XXX XXX 1/quarter Grab
Report
PEBS (ng/L) XXX XXX XXX Daily Max XXX XXX 1/quarter Grab
Report
HFPO-DA (ng/L) XXX XXX XXX Daily Max XXX XXX 1/quarter Grab
Toxicity, Chronic - 24-Hr
Ceriodaphnia Survival (TUc) XXX XXX XXX XXX 1.08 XXX See Permit Composite
Toxicity, Chronic -
Ceriodaphnia Reproduction 24-Hr
(TUc) XXX XXX XXX XXX 1.08 XXX See Permit Composite
Toxicity, Chronic - Pimephales 24-Hr
Survival (TUc) XXX XXX XXX XXX 1.08 XXX See Permit Composite
Toxicity, Chronic - Pimephales 24-Hr
Growth (TUc) XXX XXX XXX XXX 1.08 XXX See Permit Composite

Compliance Sampling Location: Outfall 101

24




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 1
Receiving Stream Characteristics

25



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

StreamStats Report-Upstream

Region 1D: PA

Workspace 1D; PAZ025060%1492124912000

Clicked Point {Latitude, Longitude): 40.33195, -79.9202¢

Time:  2025-06-09 15:21.48 -0400 :
N SOV SR Willack

{ ]

258 \-: N T 1
I 8% | England %
3 i : \
< S

N
yi m g Lomounity TSN
\Qf W T Cor O fegiery
§'r" . County S Campes
| N
i <
£

Quelat Flavat an: 91625

0 Cellapss= Al
> Basin Characteristics
Parameter Code Parameter Description Value Unit
DRNAREA Ares that drains 1o & point on a siream 0.97 square miles
ELEV Mean Busin Elevation 1108 faetl
OUTLETXAR] X conrdinate of the autlet, in NAD_1933_Alhers,matars 163154 6369 metars
QUTLETYASE ¥ caardinate of the aullet, In NAD_1983_Albers. meters 148652 5071 maetars
> Low-Flow Statistics
Low-Flow Statistics Parameters [Low Flow Region 4]
Paramatar Coda Paramater Name value units Min Limit Max Limit
DRNAREA Crainage Area _ square miles 2.28 1400
ELEV Mcan Basin Elevation 1108 feet 1050 2580

Law-Flow Statistics Disclaimers [Low Flaw Region 4]

Lovs-Flow Statistics Flow Repart [Low Flow Region 4]

Statistle value Unit
7 Day 2 Year Low Flow 0.0254 f1*3/s

A0 Day 7 Yaar Low Flaw 0.0488 f1* 32



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Statistie Valus Unkt
7 Day 10 Year Low Flow 0.00757 ft*3/s
30 Day 10 Year Low Fiew 0.0167 ft /s
90 Day 10 Year Low Flew 0.0525 ft*3/s
LowFlow Statistice Citations

Stuckey, M.H., 2006, Low-flow, base-flow, and mean-flow regression equations for Pennsylvenia streams: U.S. Geological Servey Scientific
Investigations Report 2006-5130, 84 p. (http:/pubs.usge.gov/sir/2006/5130/)

USGS Data Disclaimes: Unless ctherwise sited, all data, metadata and related materials are cansidered to satisfy the quallty standards relative te the purpose far which the data weee
collectad, Althoagh these data anc associated metadata hava been reviewed for accuracy anc completeness and approved for release by the U.S, Geological Survey (USGS), no warmranty
exprassed or implied is made regarding the display or utility of the data for other purposes, nor on all computer systems, nor shall the act of distribution congtitute any such waranty,

USES Software Olscialmer: This software has been approved for release by the 1.5, Geological Survey [USGS). Although the software has been subjected to rigorous review, the USGS
resarves the right to update the software as neaded pursuant to further analysis and review. No warranty, expressad or implied, is made by the USES or the U.S. Government as to the
functionality of the software and related material nor shall the fact of release constitute any such warranty. Furthermare, the software is released on condition that neitver the USGS nor
the U.S. Government shall be held liable for any damages resulting from its authorized or unsuthorized use.

USGS Product Names Disclaimes: Any use of trade, lirm, or product names ' ‘or descriptive surpases only snd coes not imply endorsement by the LS, Gavernment.

Application Version: 4.29.7
SmeamStats Services Varsion: 1.2.22
NSS Sorvicea Version: 2.2.1



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

StreamStats Report-Downstream

RegionID:  PA

Workspace ID;  PAZ025060%192607719000

Clicked Point {Latitude, Longituda):  40.32EHU, -£0.9145/
2025-06-09 15:26 62 -0400

C O\ ST Aty !

/4
New' g
England

A mwvesnan o 3
Con JE Aleghany
4. County  Campusz

Qutlet Clevation: $5245

Collapss Al
> Basin Characteristics
Parameter Code Parameter Description Yalue Unit
DRNAREA Asrea that dralne to & point on & stream 1.24 square miles
ELEV Mezn Basin Elevation 1058 feet
OUILEIXAR3 X covrdinate af tha autlet, in NAL_1983_albars,matars -162081.33/8 matars
QUTIETYAS3 ¥ coordinete of the outlet, In NAD_1983_Albers, matars 14978397208 matara
> LowFlow Statistics
LowrFlow Statistics Paremeters [Low Flow Region 4]
Parameter Code Parameter Name value Units Min Limit Max Limit
DRNAREA Crainage Area _ square miles 2.26 1400
ELEV Mean Sesin Elevation 10598 feet 1050 2580

Low-Flow Statistics Disclimers [Low Flow Region 4]

Low-Flow Statistics Flow Report [Low Flow Region 4]

Statistio Value Unit
7 Cuy 2 Year Low MNow 0.0333 f1*3/s
40 Day 2 Year Low Flow 0.0633 RIRETES

)



NPDES Permit Fact Sheet
New England STP

Statistie

7 Day 10 Year Low Flow
30 Day 10 Year Low Flew
90 Day 10 Year Low Flew
LowFlow Statistice Citations

NPDES Permit No. PA0026522

Valus

0.0102
0.0213
0.0422

Unit

ft*d/s
ftrass
ft*a/s

Stuckey, M.H., 2006, Low-flow, base-flow, and mean-flow regression equations for Pennsylvenia streams: U.S. Geological Servey Scientific

Investigations Report 2006-5130, 84 p. (hitp://pubs.usge.gov/eir/2006/5130/)

USGS Data Disclaimes: Unless ctherwise sited, all data, metadata and related materials are cansidered to satisfy the quallty standards relative te the purpose far which the data weee
collectad, Althouagh these data anc associated metadata hava been reviewed for accuracy anc completeness and approved for release by the U.S, Geological Survey (USGS), no warmranty
exprassed or implied is made regarding the display or uiility of the data for other purpeses, nor on all computer systems, nor shall the act of distribution congtitute any such waranty,

USES Software Olscialmer: This software has been approved for release by the 1.5, Geological Survey [USGS). Although the software has been subjected to rigorous review, the USGS
resarves the right to update the software as neaded pursuant to further analysis and review. No warranty, expressad or implied, is made by the USES or the U.S. Government as to the
functionality of the software and related material nor shall the fact of release constitute any such warranty. Furthermare, the software is released on condition that neitver the USGS nor

the U.S. Government shall be held liable for any damages rezulting from its authorizad or unsuthorized use.

USGS Product Names Disclaimes: Any use of trade, lirm, or product names ' ‘or descriptive surpases only snd coes not imply endorsement by the LS, Gavernment.

Application Viersion: 4.29.1

StreamStats Services Varsion: 1.2.22

NSS Sorvicea Version: 2.2.1

V)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 2
WQM Report-Warm Period

30



NPDES Permit Fact Sheet

NPDES Permit No. PA0026522
New England STP

Input Data WQM 7.0
SWP  Stream RMI =levation Drginage Slape PWS
Basin Coge Stream Name Area Withdrawal FC
(R) {sgmi) (fift) (mgd)
19C 39422 Trb 39422 of Monchgahela River 1.630 91525 057 000000 poo i
Stream Data
LFY Trib  Stream Rch Reh WD Reh Reh Jrikedary
Design Flow Flow Trav  Velocity Ratic  Width  Depth Temp pH Temp pH
Cond. ; : Time ;
(cfem) (cfs) (cfs) (cays)  (fps) (ft) (ft) {°C) (°C)
Qr<10 0.008 0.00 000 0000 0000 10.0 0.00 0.00 25.00 7.00 0.00 0.00
Q1410 0.00 000 00CCO 0000
Q30410 0.00 000 00660  0.000
Discharge Data
Existing Permitted Design Disc Disc
Cisc Disc Cisc Reserve  Temp pH
Name Permit Number  Flow Flow Flow Factor
(mgd)  (mgd)  (mgd) (°C)
W. M. San Auth PA0026522 1.2000 1.2000 12000 0000 20,00 7.00
Parameter Data

Disc Tdb  Streem  Fate
Conc Cone Conc Coef
Parameter Name

(mglL) (mgl) (mgl) (1/days)

CBoDLS 2500 2.00 0.00 150
Dissolved Oxygen 400 8.38 0.00 0.00
NH3-N 25.00 0.00 0.00 0.70

Thursday, May 29, 2025 Verson 1.0b Page 10f2



NPDES Permit Fact Sheet

NPDES Permit No. PA0026522
New England STP
Input Data WQM 7.0
SWP  Stream RMI Elevation  Drzinage Siope PWS Apply
Basin Coce Stream Name Ares Withdrawal FC
(f) {sgmi) (i) (mgd)
19C 39422 Tnb 39422 of Moncngahelia River 1.250 B62 45 124 000000 poo Wl
Stream Data
LFY Trib  Stream Rch Reh WD Rch Reh Jrikadary Stream
Design Flow Flow Trav  Velocity  Ratio Width  Depth Temp pH Temp pH
Cond. Time ;
(cfsm) (cfs) (cfs) (cays)  (fps) (ft) (ft) {°C) (°C)
Q710 0.008 0.00 000 0000  0.000 10.0 000 0.00 25.00 7.00 0.00 0.00
Q110 0.00 0.00 0.000 0.000
Q3010 0.00 000 0.000 0.000
Discharge Data
Existing Permitted Design Disc Disc
Disc Disc Cisc  Reserve  Temp pH
Name Permit Number  Flow Flow Flow Factor
(mgd)  (mgd)  (mgd) (°C)

00000 00000 00000 0000 20.00 7.00
Parameter Data
Disc Trib Stream  Fate
Conc Conc Conc Coef
Parameter Name

(mg/L) (mgl) (mgl) (1/days)

CBODS 2500 2.00 0.00 1.50
Dissolved Oxygen 400 8.38 0.00 0.00
NH3N

25.00 0.00 0.00 070

Thursday, May 29, 2025 Verson 1.0b Page 2 of 2

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Modeling Specifications

Parameters Both Use Inputted Q1-10 and Q20-10 Flows ¥
WLA Method EMPR Use Inputted W/D Ratlo v
Q1-10/Q7-10 Ratlo 0.64 Use Inputted Reach Travel Times O
Q30-10/Q7-10 Ratio 1.36 Terperative Adust i v
D.0. Saturation 90.00% Use Balanced Technoiogy v
D.0. Goal 5

Thursday, May 29, 2025 Version 1.00 Page 1 of 1

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Hydrodynamic Outputs

SWP n Stream Code Stream Name
19C 39422

Trib 39422 of Monongahela River

RMI  Stream PWS Net Disc  Reach Depth  Width
Flow With  Stream Analysis Sope
Flow Flow
(cfs) (cfs) (cfs) (cfs)  (fuRt) (ft) (ft)

WD Velocty Reach Analysls Analysis
Ratio Trav Temp pH
Time
ifps)  (days) (°C)

Q7-10 Flow

1.630 0.01 0.00 0.01 1.8564 0.02632 725 7.36 10 034 0067 2002 7.00
Q1-10 Flow

1630 0.00 000 0.00 18564 0.02632 NA NA NA 034 0068 2001 7.00
Q30-10 Flow

1630 0.01 000 0.01 1.8564 0.02632 NA NA NA 034 C©.067 2003 7.00

Thursday, May 29, 2025 Version 1.0b Page 1 of 1

T



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Wasteload Allocations

SWP Basin  Stream Code Stream Name
19C 39422 Trib 39422 of Monongahela River
NH3-N Acute Allocations
Baseline Baseline Multple Multiple Critical Percent
RMI Discharge Name  Criterion WLA Criterion WLA Reach Reduction
{mall) img/L} (magi.) (mgil)
1.620 W.M. San Auth 9.66 9.69 9.66 968 0 0

NH3-N Chronic Allocations
Basefne Baseline Multiple Multiple Critical Percent

RMI  Discharge Name Criterion WLA Criterion WLA Reach  Reduction
(mgiL) (mgiL) (mgL) (malL)
1.630 W.M. Sen Auth 1.91 192 191 192 0 [+]
Dissolved Oxygen Allocations
< = Lissolvec Oxygen .
L A Cntical  Percent
RMI Discharge Name  Baseline Mulbole Baseline MuRiple Baseline Multple oo Reduction
(mgl) (mgAh) (mgd) (mglk) {mg/l) imal)
1.63'W.M. San Auth 25 25 192 1.92 5 5 0 0

Thursday, May 29, 2025 Version 1.0b Pege 1 of 1

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 D.O.Simulation

SWP Basin  Stream Code Stream Name
18C 39422 Trib 39422 of Monongahela River
BM Iotal Dscharge Flow(mad]  Analysis Temperature (C) Analysis pH
1.630 1.200 20.021 7.000
Reach Width (fth Reach Depth (ft) Reach WDRatio Reach Velocity (fps)

7.361 0.726 10.000 0.344

Reach CBODS {mg/L} Reach Ko (1/days) Resieh NH3-N (ma/l) Eench Kn i1/davs)
2490 1.489 1.82 0.701

Reach Xr {1/days} Kr Eguaticn Reach DO Geal {ma/l)
5014 66.080 Tsivecion 3
Beach Travel Time (cavs) Subreach Results

0.067 TravTime CBODS NH3-N D.O.

(cays) (mg/l) {mg/ll) (mgl)

0.007 24 85 10 6.52
0.013 24.40 1.90 7.37
0.020 24186 1.89 7.85
0.027 2392 186 811
0.034 2367 187 8.2¢
0.060 2344 186 8.2¢
0.047 23.20 165 6.2¢
0.054 2287 165 6.2¢
0.061 273 1.64 6.24
0.067 25 1.8 6.24

Thursday, May 29, 2025 Version 1.00 Page 1 of 1

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Effluent Limits

SWP Basin  Suream Code Stream Name
19C 39422 Trib 39422 of Monongahela River
Disc Eff. Limet EM Limit EM. Limit
RMI Name Permit Flow Parameter 30-day Ave. Maximum Minimum
Number (mgd) img/L) (mg/L) (mgil}
1630 W.N. San Auth PADD26522 1,200 CBODS 25
NH3-N 1.92 384
Dissclved Cxygen 5

Thursday, May 29, 2025 \ersion 1.0b Page 1 of 1



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 2
WQM Report-Cold Period

38



NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

Input Data WQM 7.0
SWP  Stream RMI Elevation  Drginage Slope PWS Apply
Basin Coge Stream Name Area Withdrawal FC
(R) {sgmi) (fift) (mgd)
19C 39422 Trib 39422 of Moncngahela River 1.630 91525 0.87 0.00000 poo i
Stream Data
LFY Trib  Stream Rch Reh WD Reh Reh
Design Flow Flow Trav  Velocity Ratic  Width  Depth Temp pH Temp pH
Cond. ; : Time ;
(cfem) (cfs) (cfs) (cays)  (fps) (ft) (ft) {°C) (°C)
Qr<10 0016 0.00 000 0000 0000 10.0 0.00 0.00 500 7.00 0.00 0.00
Q1410 0.00 000 00CCO 0000
Q30410 0.00 000 00660  0.000
Discharge Data
Existing Permitted Design Disc Disc
Cisc Disc Cisc Reserve  Temp pH
Name Permit Number  Flow Flow Flow Factor
(mgd)  (mgd)  (mgd) (°C)
W.M. San Auth PA0026522 1.2000 1.2000 12000 0000 15.00 7.00
Parameter Data
Disc Tdb  Streem  Fate
Conc Conc Conc Coef
Parameter Name
(mg/) (mgl) (mgl) (1/days)
CBODS 2500 2.00 0.00 150
Dissolved Oxygen 400 12.80 0.00 0.00
NH3-N 25.00 0.00 0.00 070




NPDES Permit Fact Sheet

NPDES Permit No. PA0026522
New England STP
Input Data WQM 7.0
SWP  Stream RMI Elevation  Drzinage Siope PWS Apply
Basin Coce Stream Name Ares Withdrawal FC
(f) {sgmi) (i) (mgd)
19C 39422 Tnb 39422 of Moncngahelia River 1.250 B62 45 124 000000 poo Wl
Stream Data
LFY Trib  Stream Rch Reh WD Rch Reh Jrikadary Stream
Design Flow Flow Trav  Velocity  Ratio Width  Depth Temp pH Temp pH
Cond. Time ;
(cfsm) (cfs) (cfs) (cays)  (fps) (ft) (ft) {°C) (°C)
Q710 0.ote 0.00 000 0000  0.000 10.0 000 0.00 500 7.00 0.00 0.00
Q110 0.00 0.00 0.000 0.000
Q3010 0.00 000 0.000 0.000
Discharge Data
Existing Permitted Design Disc Disc
Disc Disc Cisc  Reserve  Temp pH
Name Permit Number  Flow Flow Flow Factor
(mgd)  (mgd)  (mgd) (°C)

00000 00000 00000 0000 20.00 7.00
Parameter Data
Disc Trib Stream  Fate
Conc Conc Conc Coef
Parameter Name

(mg/L) (mgl) (mgl) (1/days)

CBODS 2500 2.00 0.00 1.50
Dissolved Oxygen 400 12.80 0.00 0.00
NH3N

25.00 0.00 0.00 070

Thursday, May 29, 2025 Verson 1.0b Page 2 of 2

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Modeling Specifications

Parameters Both Use Inputted Q1-10 and Q20-10 Flows ¥
WLA Method EMPR Use Inputted W/D Ratlo v
Q1-10/Q7-10 Ratlo 0.64 Use Inputted Reach Travel Times O
Q30-10/Q7-10 Ratio 1.36 Terperative Adust i v
D.0. Saturation 90.00% Use Balanced Technoiogy v
D.0. Goal 5

Thursday, May 29, 2025 Version 1.00 Page 1 of 1

T



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Hydrodynamic Outputs

SWP n Stream Code Stream Name
19C 39422 Trib 39422 of Monongahela River

RMI  Stream PWS Net Disc Reach Depth ‘Width W/MD Velocty Reach

Analysls Anzlysis
Flow  With Stream Analysis Sope

Ratio Trav Temp pH
Flow Flow Time
(cfs) (cfs) (cfs) (cfs)  (fuft) (ft) (ft) ifps)  (days) (°C)

Q7-10 Flow

1630 0.02 0.00 0.02 1.8564 002632 727 7.37 10 034 0067 1402 7.00
Q1-10 Flow

1630 0.01 0.00 0.01 18564 0.02632 NA NA NA 034 0067 1495 7.00
Q30-10 Flow

1630 0.02 000 0.02 1.8564 0.02632 NA NA NA 035 C.067 1489 7.00

Thursday, May 29, 2025 Version 1.0b Page 1 of 1

b 7



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Wasteload Allocations

SWP Basin  Stream Code Stream Name
19C 39422 Trib 39422 of Monongahela River
NH3-N Acute Allocations
Baseline Baseline Multple Multiple Critical Percent
RMI Discharge Name  Criterion WLA Criterion WLA Reach Reduction
{mall) img/L} (magi.) (mgil)
1.620 W.M. San Auth 14.07 1415 14.07 1415 0 0

NH3-N Chronic Allocations
Basefne Baseline Multiple Multiple Critical Percent

RMI  Discharge Name Criterion WLA Criterion WLA Reach  Reduction
(mgiL) (mgiL) (mgL) (malL)
1.630 W.M. Sen Auth 28 283 28 283 0 0
Dissolved Oxygen Allocations
< > Lissolvec Oxygen .
S A Crtical  Percent
RMI Discharge Name  Baseline Mulbole Baseline MuRiple Baseline Multple oo Reduction
(mgh) (mgd) (mgh) (mgl) {mg/l) imal)
1.63 WM. San Auth 25 25 283 283 5 5 0 0

Thursday, May 29, 2025 Version 1.0b Pege 1 of 1

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 D.O.Simulation

SWP Basin  Stream Code Stream Name
18C 39422 Trib 39422 of Monongahela River

BM Iotal Dscharge Flow(mad]  Analysis Temperature (C) Analysis pH
1.630 1.200 14,817 7.000

Reach Wicth (fth Reach Depth (ft) Reach WDRatio Reach Velocity (fps)
7.367 0.737 10.000 0.345

Reach CBODS {mg/L} Reach Ko (1/days) Resich NH3-N (ma/l) Eench Kn i1/davs)

24.81 1.489 2.81 0473

Regch DO ima/l) Reach & (tidays) 4 Ecuation Reach DO Geal (mall)
5085 76.444 Tsivagiou 5

Beach Travel Time (cavs) Subreach Results

0.067 TravTime CBODS NH3-N D.O.

(cays) (mg/l) {mg/ll) (mgl)

0.007 24 81 280 6.84
0.013 24.42 279 7.90
0.020 24.22 278 6.53
0.027 2403 277 891
0.034 2384 277 a1
0.060 2365 276 a1
0.047 23.46 275 9.1
0.054 .27 274 911
0.061 23.09 273 CA
0.067 280 272 CR|

Thursday, May 29, 2025 Version 1.00 Page 1 of 1

-



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WQM 7.0 Effluent Limits

SWP Basin  Suream Code Stream Name
19C 39422 Trib 39422 of Monongahela River
Disc Eff. Limet EM Limit EM. Limit
RMI Name Permit Flow Parameter 30-day Ave. Maximum Minimum
Number (mgd) img/L) (mg/L) (mgil}
1630 W.N. San Auth PADD26522 1,200 CBODS 25
NH3-N 283 566
Dissclved Cxygen 5

Thursday, May 29, 2025 \ersion 1.0b Page 1 of 1

i 2V



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 3
Initial TMS Results, Pre-Draft Survey, and Renewal Testing

46



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

pennsylvania Tazics Management spreacshest
é DEPARTMENT OF ENVIRONMENTAL Varsion 1.4, May 2023

PROTECTION

Discharge Information

h

Facility: New England STP NPDES Parmit No: PA0026522 Outfall No - 101
Evaluation Type Major Sewage / Industrial Waste Wastewater Description: Treated Sewage Effluent
Discharge Characteristics
Design Flow < S Partlal Mix Factors (PMFs) Complete Mix Times (min)
gDy | DUmRseimgiy | pHeD) AFC CFC THH CRL Qrao Q,
12 100 7
0 i et blank 0.5 if fefY biank O i Jell Bfurik 1 # il blenk
Max Discharge Dally |Hourly| Strea | Fate Criteri | Chem
Discharge Pollutant Units oV cv | mev | coeft FOS a Mod | Trans!
[ [Totel Disscived Sokds (PWS) oL
. [Chloride (PWS) malL
3 Bromide mgL
O |Sutste (PWS) mal
Flucride (PWS; mgl
Total Aluminum mgl 0.4
Total Antimony pol | <
Total Arsenic pol | =
Total Banum pol
Total Beryilium (L8 =
Total Boron pgiL
Total Cadmium pgl | <
Total Chremium (i) pol <
Hexavalent Chromium pol | <
Total Cobalt pgl | <
Total Copper pol
‘:. Free Cyanide pot | =
3 Total Cyanide pel | <
& |Dissaived Iron polL
Total lren ma/L 047
Total Lead pol | =
Totel Manganese malL 0.96
Total Mercury (108 <
Total Nickel pglL
Total Phenols (Phenalics) (PWS) pot
Total Selenium el | =
Totel Silver pgl | <
Totel Thallium pol | <
Totel Zinc poll
Total Mohyt:denum pad




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Chlorobenzene pat | = 05
Chiorodbromomethane pel | < 05
Chloroethane pgl | = 0.5
2-Chloroethyl \Vinyl Ether pgl | < 0.5
Chloroform pol | < 05
Dichlorcbromomelhane pgl | < 0.5
1.1-Dichioroethane pgl | < 05
o |1.2-Dichioroethane pgl | = 05
& |1.1-Dichioroethyiene Pl < 05
2 |1,2 Dichizroprepane ped | = 05
b 1,3- Dichioroprepytene pgilL < 05
1,4-Dioxane pod | < 01
Ethytoenzene pol | < 0.5
Methvd Bromide pot | « 05
Meth Chloride pgl | < 05
Methyiene Chioride pgl | = 0.5
1,1.2,2-Tetrachloroethane pgl | < 05
Tetrachlorcethyiene pol | = 05
Toluene pgl | < 05
1,2-trans-Dichloroethylens HglL < 05
1,1,1-Tnchloroethane T8 < 05
1.1, 2-Trichloroethane pol | < 05
Trichlorcethylens pol | = 05
\Vinyl Chlcride pgl | < 05
2-Chlorophenol pal | < 05
2,4-Dichiorophencl pol | < 05
2,4- Dimethylphenol gl | = 05
4.6- Dinitro-o-Cresol pgl | < 21
3 [2.4-Dinitrophencl pol | = 21
3 [2:Nitrophendl pol | < 1
& |4 Nitrophenal gl | = 1
p-Chloro-m-Cresol pol | < 0.2
Pentachlorophenol ped < 1 Fi {335
Pnencl pet | < 05 :
2,4 5-Trichlorophenol pgl | = 0.5
Acenaphthene pgl | < 2
Acenaphthylene pgl | < 0.2
Anthracene pgll < 02
Benzidine pgl | < 1
Benzo(a) Anthracene gl | = 0.1
Benzo(a)Pyrene pel | < 02
3 4-Benzafluoranthene ped | = 02
Benzo(ghiPerylene pel | < 02
Benzo(k)Fluoranthene pol | = 02
Bis(2-Chlcroethoxy)Methane pgl | < 0.2
Bs(2-Chlcroethyl)Ether ped | < 02
Bis(2-Chlcraiscpropyl)Ether pol | < 02
Bis(2-Bthythexyl)Phthalate pgl | < 29
4-Bromophenyl Phenyt Ether pol | < 0.2
Butyt Benzyl Phthalate pol | = 1.04
2-Chloronaohihalene gl | < 0.2
4-Chlorophenyd Phenyt Ether pgll | < 02
Chrysene pol | < 02
Dibenzoia hiArthrancene peh | < 02
1,2- Dichigrobenzene ped | = 02
1.3 Dichlorobenzene pgl | < 02
w |1.4-Dichiorobenzene pol | < 02
g 3,3-Dichiorobenadne pol | < 1
2 |Dietind Prthalate pol | < 21
O [Dimethy Phthalate wolL | < 21
Di-n-Butyl Phthalate poll < 21
2,4 Dinilrakcluene pol | < 0.5
2.6-Dinilrotcluene pglL | < 05
Di-n-Oclyl Phthalate pglL < 21 T Wi

Discharge Information 10/22/2024 Page 2

U



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

1,2-Diphenythydrazine pod | = 02
Flucranthene pol | < 0.2
Flucrene pgl | = 02
Hexachlorobenzene pgl | < 2
Hexachlorobutadiene pol | < 02
Hexachior ceyclopentadiene pgl | < 1
Hexachioroethane pgil < 02
Indenc( 1,2, 3-cd)Pyrene pgl | = 02
Isophorone Pl < 05
Naphthalene peA < 02
Nitrobenzene pgl | < 02
n-Nitrosodmethytamine pod | < 2
n- Nitrosod-n-Prepytamine pol | < 02
n-Nitrosodphenytamine pol < 02
Paenanthrene pol | < 02
Pyrena pgl | = 02
1,2 4-Tnchlorobenzene pgl | < 02
Alcrn pad =
alpba-BHC pgl | <
beta-BHC HglL <
|gamma-BHC pol | <
delta BHC pal <
Chlorcane pal | =
4.4-DDT pol | <
4.4-DDE pad | <
4,4-D0D pol <
Dieldrin pgl | =
alpha-Endosulfan pgl | <
beta- Endosulfan pgl | =

@ [Endosuifen Sulfate pol | <

3 |Endrin pgl | <

® |Endnin Adenyde pol | <
Heptachior ped | = 38
Heptachior Epoxide pet | < :
PCB-1016 pgl | =
PCB-1221 pgl | <
PCB-1232 pgl | <
PCB-1242 pgl | <
PCB-1248 pgl | <
PCB-1254 pgl | =
PCB-1260 pel | <
PCBs, Tolal ped =
Toxaphene pgl | <
23.78-TCDD ngll | =
Cross Alphe pCilL

~ |Totel Bata pClil | <

£ |Redium 226/228 pCill | <

2 [Total Strontium pgl | <

© [Tatal Uranium pol | <
Osmotic Pressure mOskg

Discharge Information 10/22/2024 Page3

o



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

pennsylvania S —
‘ DEPARTMENT OF ENVIRONMENTAL Veason L4, My 2003
PROTECTION
Stream / Surface Water Information New England STP, NPDES Parmit No. PAD026522, Outfall 101
Receing Surface Water Name: UNT te Monongahela River No. Reaches to Model 1 & Statewide Criteria

<) Great Lakes Crtere

Lozation Sweam Coce’ | RMI* E"w"“" DA (MY 2 CRBANGO Ot
| Paint of Discharge 038422 0 213 0356
End of Reach 1 038422 9.62 86012 0399
a?-)l Fy
[¥ Veloet] 0 Anatysia
Losation RMI Time
{etaimi)” vies) ] e * | Haraness | oH
Faint of Dischargs 10 D 0078 7
End of Reach 1 9e2 00078
Q,
- LFY Veloct] T
ocation R i
. (et i | Ime
Peint of Discharge 10 o
End of Reach 1 262

Stream [ Surface Water Information 1042272024 Page &

50



NPDES Permit Fact Sheet
New England STP

P pennsylvania
‘ DEPARTMENT OF ENVIRONMENTAL
PROTECTION

NPDES Permit No. PA0026522

T lon M3 ragen s e sadede et
Vermon 14, May 2003

Model Results New: Englane STP. NPDES Permit No. PAOI26522. Outfall 101
- Results RETURN TO INPUTS SAVE ASPDF PRIKT * Al Oinputs () Readtes O Limite
< Hydrodynamlcs
° T10
Sweamn | FWS Withdrawal | NetSweam | Discharge Analyss vekcry oo Conpiate Mix Time
i ety | Depth Tme
i ) icts) Fow(es) | Rowietsy | 2°P ) i fioistiindad (S5 e (rin)
10 0.01 021 1.856 0226 0.578 9334 15.25% 0343 0068 0.00003
9.62 0.01 0022
Q,
Sveam | FWS Withdrawal | NetSoeam | Cischarge Analyss Vekory | o | Compiete M Time
) Dogth R Tme
Bl {cts) Fow (o) Bow(chy, .| ore ) NN | Wh 0 | WeseR ] Ve ] T {rin)
10 00 010 1.8%6 C 026 0.991 0334 13.89% 0333 0066 0.005
5.62 0.106 011
1] Wasteiosd Allocations
| AFC CCT {min) e [ ] Analyss Hardness (mgTy Analysi pH:
Etrsam  [Strmem Fate woc WO Oy
Palutarts Core ( Lll oy coot | gty (uglL) MU (poL); Comments
To@l Aumnum 0 & 0 T80 T s
Total Antimony ) a ) 1.100 7100 7,108
Total Arsenc ) [4 0 240 3¢5 341 Cham Translator of 1 sppiec
Total Eanuim O Q 0 Z1.000 21000 21,065
Total Boron Q Q 0 2,100 8100 8,133
Taolal Cadmium [ [] 0 2014 213 2.1 Cheen Trarrsdston of 0944 speiied
Totsl Chromiam (111} [ [ 0 HEL.783 1,803 1,810 Chemn Trareistor of 0.376 apolisc
Hexavalent Chromium 0 [4] 0 i3 16.3 164 Cheam Transiawr of 0.902 apoliac
Total Cotat 0 [ 0 o6 95.0 464 .
Tosal Copper 0 [4 0 13430 130 [EX] Chem Transker of .56 applied
Free Cyaniae q 0 0 3 22.0 Z2.1
Digacked lran Q Q 2] [ MiA NIA
Total lron Q Q ] NA A NIA
Tolal Lead [ [ 0 €4.55°¢ 31.6 820 Cheen Transiawr of 0.791 apxied
Tetal Margrnese 0 [ 0 HA NiA NIA
M 161 TV I0T= F L

51



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Total Mercury [ 0 ] 1.400 1 1% Them Transieor of U.05 2ppiec
Totsl Nickel [1] [4] 0 255 471 Chem Transiaor of 095 apalise
Total Phenols (Fhenobics| [PWS) [{] [4] ) [ N NI
Tota] Selmniom 3 G S TR, A WA Chem Transiar of D922 apalee
Toral Sive: 0 0 i) 2207 308 38 Chem Transkes of 0,65 appied
TCoal Thallum g 4 0 €0 &5 0 ¥ =
Total ZInc 0 0 ) 117190 12 SZ0 Cheen | ransi=or of 0,976 spdisc
Acrokn Q 4 0 3 3.0 301
Actyion ik 0 4 0 =0 670 BES
Deruzsne [ [] 0 £40 640 043
Bromotalm (4 [ 5 T.500 T400 T.807
Tarbon 1 elrachionde [4 [ ) % 500 2 800 TE10
Chkroberzens 0 & ) 1,200 1.200 1,205
ChoTCABOMOmetrans 0 a ] IR A NIA
Z-Chiaroatied Vil Ether 0 0 ] T8.000 13000 18,074
CARIOROrM 0 0 0 1,900 1,800 1,908
Cichicrobr omoimechane [ Q 0 A MIA RIA
1.2-CicHcicelrane 0 0 ) 1€.000 15,000 1E,062
1,1-Oxchioroethyiens [4] Q 0 7,500 7500 7,53
7, 2-0Dkharopropare [+] [3] "] 77,000 11,000 11,045
T 3-Dichiropapyine 4 4 i 310 310 31
Fihyloeres na 0 0 ] ] . 400 2912
etrd Bromoe 0 0 0 ) 5% | se2
Wkt Charoe 0 0 0 26,000 25000 28,115
Mertykne CHioroe 0 0 0 12,000 12,000 12,049
77,20 | Slrach olosthans [ 0 0 1,000 7,000 1,004
Talrachioroetriens [« 1] [ T 00 )
Toluere 4] [ ] T.700 1700 1,907
T 2-Irans-LiChiaroetTy ene 9 q ) %500 G400 5,825
1.9,5-Tnchioroethare o G 5] 3000 | 2000 3,012
7.1,2-TneHoroethare 0 0 () 2,400 3400 3,414
TrChoCathy=ne 0 4 0 2,300 2,300 2,
Vinyl Chrnge 0 0 0 A A NIA
2-CHopnanol 0 4 ) 5] 550 562
2,4 DecHoopoenal 0 4 ) 1,700 7,700 1,707
7.4 Dl phenol [4 (4 [ T (59 5]
3 S DINI0-0.Cresal (4 [ ) L) 5.0 0%
73 Dnaphenct 0 0 ) 00 [ S
Z-Hirophenol 0 0 0 8000 8000 3,069
aitroprenol 0 0 ] 2,300 2.300 2,948
p-Chiaro-m-Cresal [ Q ] 60 150 TE1
Perracnicroprenl 0 [4 0 8.723 B2 8.7
Thenol [ i 1] A A RiA
24,6 nehorephent, [ [4 ) Je0 250 [
Acenaptinens 4 (4 ] [ B30 R
Zrnracans 0 E D WA, A NIA
Benzdne Q a ) 200 300 301
BeNZo(ajAntvacans 0 0 0 0.5 0.5 [
Eenzo@eere 0 0k I 1A A NIA
Model Resuns D (fr 3 dir 3 Tage 6

52



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3, &-Cerollucanthens [ [1] 1) ISR NA NIA
Berzogk)Fora here 0 [ 0 A A NIA
T 2-haroethyieihar 4 4 ) 30,000 0000 3,125
Bl -ohioreisopepyLinar a (& ) TR, A NIA
_E‘:q?.ewmagmm 4 a 0 300 2500 (35
A-Bromepnanyl Preay! Shar [+] [J 9 200 270 271
Sutyl Benzyl Phiha ate [ Q D 40 14C a1
Z-Chioronapiihalens 0 Q 0 A& A NI&
Cheysane 4 Q 0 A A NI
D Denze(a, nArmrancens C [] 0 A, A NIA
SJichoraben2ang [4] [ [a] 420 §20 8923
T3 unchorabenzent [4 [ ) ? R T
1.4-Jichigrabenzene 5] 4] 0 T3 730 IO
3, 2-Dichiorobenziding 0 a 0 A, NiA NIA
Diathyl Pritreate 0 3 0 a.000 2000 2016
Dimathy| Phthakate Q Q 0 2,500 2,500 2,510
Di-n-Buy| Phivaee [ 0 0 10 170 10
2 4-Dinilioleiuene 0 [4 0 1,600 1,800 1,607
2 & Dintroto! uene [ Q 0 260 230 561
T,2-Dpenyihyaraz ne a (& ] 13 8.0 51
=luorantere [+] Q 5] 00 200 201
FLore a 0 ] T, iR N
Haxach'orotanzens Q Q 0 A, MiA NIA
Heea o OroDutad e 0 0 0 10 10.0 10.0
Hazpch ooy clopesiiad eoe [« Q 0 [ 5.0 £0R
Hexachhrosllans [ [ 0 €0 0.0 €0.2
S PR ST [« 1 ) A IR A
Tsoproron 3 [ 3] 0000 | 10000 0041
Maptithalene 4] [ 0 140 160 <41
Trcosnzane o G 5] 3,000 %000 2016
ARITCEO MEsTyamine 0 0 () 17,000 17,000 17,070
r-Nitrosedin-Fropy laining Q Q 0 AR i NIA
n-HITcEodiphendanine Q Q 0 200 E 3C1
Shenantiiense ] [4 0 § 5.0 502
Pyrens Q Q 0 WA A N
1,2,4-Tnchlorobenzene [<] [ 0 g 130 13
7| CFC CCT {min) FME: E Aralysis Hardness (mgh) &ralysis pH
Stream  |Sweam| TnbCenc | Fate woo W0 Oy
i core ()| cv cost | fupty | gy |V GOU Ciosausid
Total Alumihum [ Q 0 [ SLUA NA
Total Animony 0 0 | o 220 220 221
Total Arsenic 0 a F D 120 150 181 Chem Transiatoe of 1 applisa
Tota! Banum 0 Q 0 4,100 4,100 4,117
Total Eoron 0 S 0 1,600 1,600 1,607
Total Caamium 0 a ] 0.246 027 o Chem Transia®r of 0.908 appliac
Total Chrommiam (111} [<] [4] 0 74.115 5.2 865 Chem Transkcr of 0.06 applied
Model Results 10/22/2024 Fage7

53



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Hexawvakeat Cheomium [ 0 kom0 10 10.4 10.4 Chem Transiaor ot 0852 applisc
Total Cobsst, o [ ey ) e 18.0 181
Toral COpper 5 E o 2955 EEE] EEl Them TIansreor of 0.96 sopIed
Ires Cyanide 0 a B 52 52 EF 7]
Disschves lion 0 0 0 TR, A NIA
Toml iron o G 5] 7,500 7,500 1,506 WOG = 20 cay average, FIr = 1
Tolal Leaz o 0 E) 517 EXI ERE] Cham T raneier of 0. /581 apaiac
Total Manganese [ 4 0 A NIA NIA
Total Mercury o G 5] G770 R EEl TIvem TTarSIanor of 0.65 aopIed
Total Nickel g [4] 0 £2.007 92.2 524 Chem Transia®r ot 0.897 apalisc
Tetal Phenos (Fhanolics) (PVWS) 0 0 0 TN, A NIA
Total SerEniom G G 0 2,600 299 501 Theen 1ransianf of 0922 apailes
Total Siver [ Q E) T, A NiA Chem Transiatoe of 1 applas
Tetal Thallum 0 0 0 2 13.0 [EX]
Toml ZInc 0 0 0 T1E.135 120 20 Them Transianr of 0.986 apalee
Acrolen 3 0 5] 3 30 T01
Achyiontile ° 0 0 T30 130 131
Benzens Q =] o 130 130 33
Bromoéorm [£) a 0 70 370 a2
Cacton Tetrachionds 0 0 0 60 550 562
Chiaroberzens =] a 0 240 260 241
Chioredibromomethans ] [ [ 1448, A NIA
Z-CHIOTOStTA Vityl CIer 0 0 0 3,500 3,500 3514
Chloroform Q a 0 280 330 32
Cvchicrobromormethans Q [3] D AR A N
1.2-DicHioroedsane 0 0 0 2100 3100 3113
1,1-Dechoraethyiens a a fa] 1,200 1500 1,206
7, 2-Dkhonpopane [+] [4 0 2,200 2200 2,208
13 Dichioropopylene 0 0 0 & 510 615
Ethyloenzens 0 0 0 560 550 562
W atred Brom de [] [4] ) 10 11 110
Welhyl Chioroe 0 0 0 £,500 5.500 5,529
Metykns CHons 0 5 0 2,400 2400 2,410
1.1,2,2-Telrachiatosthans [ o 0 210 210 211
Telracholostiens 0 0 0 140 120 a1
Toluere 0 0 0 320 330 321
T,2-77ans. Dehiarostny ke 0 [ 0 1,400 1,400 1,408
1.1, 5-Tnchioroethare 0 0 0 £10 610 613
3.1,2-T nehioroethare [ 0 0 650 650 563
TreHorcethyene 0 o 5 350 250 452
Vinyl Calonge 0 0 0 T, A NA
2-CHicropnencl o 0 0 10 110 10
2 & D chorapoancl 3 o D 330 380 ]
2.4-Dimethylphencl 0 0 0 130 130 T
1.5-0iniiro-o-Cresol [ 0 0 6 16.0 6.1
2,4Dinrophenc] 0 [ B 720 130 L
Madiel Reauig 2-HITOpRN0l 0 0 0 1,508 12112 500 1,607 o

54



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3-itroprenol <) 0 [smmseass O 470 470 472
pChioro.m. Crassl [ [4] 0 <00 500 S02
Fevacnirophenol 0 & 0 693 569 33

renal 0 & D TWA A NIA
2,4,6.Trchorephan [ [] 0 [l 91.0 814
AcenaptEnene Q 0 E] 17 17.0 71
Amnracene [4) [4] ) [N A NI
Berzdne o 0 0 <0 53.0 50.2
Bergo(s)anthvacens Q 0 ) 01 0.1 K
Cenzo(2 Fyrene J [] 5] [ A NIA
3, 4-0anzolluctarthens 0 [ 0 A A NIA
Berao(k)FILoramhe e ) G ) A WA NIA
s 2 oniarcethyhLiher [ [ 5 €.000 000 5,028
DRI2-ChIreIs: DEY 0 0 0 TR, A NIA,
BIx 2-Efhyinexy Pt ate 0 0 ] 510 510 312
& Dromopnanyl Fhemyl Liher 3 4 5] = 340 LT¥]
Sutyl Berzyl Phinacale [ Q 0 2B 35.0 5.1
Z-_hronapmnakne o 0 D WA, A NIA
Cheysens ) a 2] 1A, A NI
D denze(a,nArnIrancens 0 1] 0 NAA A NIA
1,2-0icharobenzent 0 0 ] 760 150 61
1, 2Dickiorobenzens 0 a 0 [ 53.0 €9.3
T.4-Dichorobenzens 0 0 0 150 150 TE1
3 >-Dichorobe nzidine 0 0 0 TR, WA WA
Dietnyl Prireate () 0 fissiumnaesa) D 000 [ 8C3
Cimethyl P_rlmalr.e [4 0 paamsessc] O <00 §-_:x: 502
Di-n-Butyl Fhthaese 0 T [ =] O 21 21.0 211
2 4.Dinitroteiusns <] a 0 220 320 31
2,6-Dinitroteivane [ [4 0 200 200 201
1,2-Dprenyihydrazne Q0 Q 0 3 3.0 3.01
Fluccarthere [ a ) 40 44.0 40.2
Fluorens [ Q 0 A A NIA
Hexachorobernzens Q Q 0 NAA HiA NIA
Hexachiorooutad ene ] [] [ 2 2.0 201
Hexachlorecy clopentad ens [ Q 0 1 1.0 1.0
Hexachhroathans Q Q 0 12 12.0 120
Theena1 2. o-cc)Pyrens 0 0 5 A, A NIA
Isopevsrone [ Q 0 2.100 2100 2,102
[aphithalens Q Q 0 43 43.0 43.2
Nircosnzens 0 [4] 0 210 810 813
A NITCE0sIMeTHEaming 0 0 0 3,400 3,400 3,414
T+ RITORCAFN-FTOpy A [ 0 ) A A NIA
n-hitresodipheadamine [ 0 [EsEEEEE 0 £9 53.0 §9.2
Phenantirene [ 0 |fasmseess] 0 1 1.0 1.0
Fyrene [ Q 0 NA MiA NIA
1,2,4.Trichiorobenzens 0 [4] 0 26 2.0 261
Model Results 10/22/2024 Fage9

55



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

| THH CCT {min) Far m Aralysis Hardhess (mgh) Aralysis pH ha,
Stream | Steam| Tnb Conc | Fale woc WQ Oy
i Core (poyL)] Y . coet | npy | g VAL Comments
Totsl Aluminum 0 [4 0 3 A NIA
Total Antimony Q 0 2 56 56 562
Total Arsenc [ a ) 10 10.0 10.0
Tota! Ganum 0 0 0 | 2400 | 2a0 | 2410
Total Goron 0 0 ) 3,100 3100 3,113
Towl Caamium 0 a ) 1A, A NIA
Total Chroeiam (111 0 Q 0 1A, A NIA
Hexawvalent Cheomium 0 0 0 WA NiA NIA
Total Cobak ) [3] ) 138, A NIA
Tetal Copper 0 [4] 0 N A NIA
Free Cyanwe 0 0 ] 3 40 302
Dissabved Iran [£] a ] 200 3 01
Total iron [ Q 0 A A NIA
Total Leas 0 0 5] WA, WA NIA
Tctl Manganese ) a 0 1,000 1,000 1,004
T otal Mercury 0 0 0 C.050 005 0.05
Toml Nickel 0 & 0 £10 G 513
Total Phenols (Fhenohzs) (PViG) ) & [ 3 ) WA
Total Selenium [ [4] 0 A A NIA
Total Silver a & D TR, A WA
Total Thallumn Q [{] ) 024 024 024
Tatal Zine [4 Q 0 NAA A NIA
Acrolen g & 5 s 3.0 301
Acryiontile [+] [ 0 1A A NIA
Derzens [ [] 0 A A NIA
Eromotorm Q0 Q 0 NAA A NIA
Carbon Tatrachlonds [} [ 0 A A N
Chkroberzens [ [ 0 00 100.0 100
Chiorodiromomathane Q Q 0 NAA A NIA
2-Chlorostrd Viry! Ether [<] [4] 0 A A NIA
Cakrotorm [ Q 0 §.7 5.7 5.72
Cichiorotromormechans Q Q 0 NAA MA NIA
1,2.Cichicroethans 0 [4] 0 A A NIA
1,1-Dichioroethyiene [ Q 0 23 32.0 EEN]
1, 2-DEnorocpropans Q Q 0 A MiA NIA
1, 3.Dichkropropylens <] [4] 0 A, A NIA
Eihyloerzens 0 0 0 € 0.0 0.5
W ethvd Bromce Q Q Q0 00 100.0 100
Mathyl Chiorde 0 Q ) A NiA NIA
MeTrykene Chiorkie [ ] 0 A A NIA
1,1,2.2-Tatrachiorosthane [ Q 0 A MiA NIA
Telrachlorostrdens 0 [ 0 A N NIA
Mddel Basubs__TOIEDE o 1 ] Shnizdiandd 0 572 Eagh 10

56



NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

M

1,2-trans-Dichiorostity iens [ 0 kom0 00 100.0 100
1.1, % TricHoroethare [ 0 0 10,000 10,000 10,041
1,1,2-Tnchiorcethare Q 4] ] /8 NiA NIA

Trchiorcethyiene Q 1] 1’ [ A NI
Vinyl Chlonde [ [] 0 AR A NIA
2-Chicropnencl Q Q Q2 20 3C.0 01
2,4-Dcrloraphenal 0 0 ) 0 10.0 0.0
2.4-Dumetrlpbencl 0 0 0 00 100.0 00
4 5-Dinfiro-0-Cresal Q 5] 1] 2 20 20
2,4-Dwnitrapbenci 5] [ 0 10 10.0 10.0
Z-Itophenol 0 0 0 T, A NIA,
airaprenol G T B TR, A WA
p-Chioro-m-Cresal [ a ) WA A NIA
Pecescnlorophenal 0 0 0 A A NIA
Fhenol 0 Q 0 4,000 4,000 2,016
2,4,6-Trichoropherol [£) a ] 1N, A NIA
Acecapithens [ Q 0 T 70.0 70.3
Armracene =] a ] 200 s 301
LBanzdne [£) a 0 A A NIA
Berzo(ajAntivacane [ 0 0 NAA A NIA
EenzolayTere 0 T D TR A IR
3, 4-Banzoflucrarthars 0 a 0 1A, A NIA
BerzokIFluoramhens [ [4] 0 A A NIA
Bis 2o hiorcathyDEher 0 0 ) TR, A WA
Ss(2-Chiceeisopeopyd ) Ether 1) 0  [SSsneess) O 200 200 201
Bis(2-EtryyibxyliPhaate [4 0 paamsessc] O NAA A NIA
S-Bromopnany| Frenyl EXnar a I = 0 TR, A WA
Sutyl Barzyl Fhiha 3k [ & 5] o1 0.1 (K]
ZChiorenapithalens [ [] 0 200 500 803
Chrysene 0 Q 0 NAA A NIA

Dioanzo(a, VArMrancere [] [4] 0 A M NI
1,2-Dichicrobenane [ [ 0 1,000 1,000 1,004
13-Dichiorobenzene Q Q 0 7 7.0 7.03
1.4-Dichorobeanzans [<] [4] 0 200 300 01
J.J—Dicmﬁ:benzidlne [ Q 0 A A NIA

Diethyl Pmthaate Q Q 0 £00 600 502
Dimathyl Phtrakats 0 [4] 0 2,000 2000 2,008
Oi-n-Butyl PhTREE 0 Q 0 20 20.0 20.1
2 4-Cinitroteivene Q Q 0 A A NIA
2 & Dinilroteiuens [<] [4] 0 A MA NIA
1.2-D_pnenylrv/ufazm 0 [ 0 NAA A NIA
Fluorarmenrs Q Q 0 0 2.0 201
Fluorens 0 Q ) £0 50.0 502
Hexachiorobenzens [ ] 0 A A NIA
Hekacnorodutad ene [ Q 0 NAA MiA NIA

Hexschiorecyclopentad ens 0 Q 0 4 4.0 4.02

el Ryt ERRChIOORTENe 0 0 faamsissd O WA= o2 ia ndlA NA

57



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

incenal 1,2, 2-cc)Pyrens [ 0 kom0 R MLA NI&
Isopryorone [ [4] 0 24 34.0 24.1
Mapinalere 0 0 ) VA WA NIA
NEcosnzsre 0 & D 0 10.0 0.0
n-hivesosimetniamine [ [4] 0 A A NIA
n-Nitroscdi-n-Fropy lamine Q 5] 9 [ A NIA
n-NTosodipherdanine 0 a ) WA WA NIA
Ehenartnens 0 0 0 3 A NIA
Fyrens Q 0 ) Z0 20.0 201
'2,4-1 nchiorobenzene 0 a ) 007 047 C.or
| CRL CGT {miny Aralysis Hardness (man): Aralsis pH
Straam | Stream Fate Wnc QO
e core )| &V cost | gy | gy |WHA0OL s
Total Alumium 5] a 0 1at, A NIA
Total Antimoery [ Q 0 A A NIA
Total Arsenic g 0 5] WA, A NIA
Total Barum [} a 0 A A NIA
Tolal Boron 0 1] 0 NAA A NIA
Taml Cadmium 0 & ] oA A WA
Total Chromiam (111} <) [ 0 1 A NIA
Hexavakal Chomum [ Q 0 A A NIA
Tatal Cobak 0 0 0 WA, WA WA
Toral Copper ] 0 |[adineess) O 1348, A NI
Frea Cyanke [4 0 paamsessc] O NAA A NIA
Dissahed Iron a CHE =1 0 3 A WA
Total Iron <) a 0 A NiA N/A
Tolal Leas [ [4 0 A A NIA
To% Mangansse Q0 Q 0 NAA A NIA
Tota! Mercury [<] [ 0 IS A NiA
Total Nickel 0 0 0 NAA A NIA
Total PRENOE (FTnoIs) (FVWS) 0 0 0 T, A WA
Total Selenium ] [] [ A A NIA
Total Siver 0 0 0 T, A NIA
Total Thallum Q Q 0 AR A NIA
Tatal Zinc [} Q 0 1A M NIA
Acrokn [ Q 0 WA NiA NIA
Acryionidle Q Q 0 0.06 006 0.063
Deruens 0 [4] 0 058 058 ¢61
Bromotorm 0 [ 0 7 7.0 7.1
Carton Tetrachiorce Q Q Q0 0.4 0.4 0.42
Chloroberzens 0 Q ) [ MA NA
Chioredixromorathans 0 [ 0 0.8 0.8 0.8
2-Chiorostrd Viry! Etwr [ Q 0 A MiA NIA
Cabrefarm 0 [4] 0 A N NIA
R P I e e 0 0 fasaissi] O 0 %21 nfkds 10 Eags 12

58



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

1,2-Cichicroethane 5] 0 khamseessy 0O 88 9.8 10.9
T.1.Dichicroethyiene [ 0 0 TN, A NIA,
7 2-DENIopIopare 5 E o [E] 08 S
1,3-Dichloroprapylene ) a D 027 027 (¥
Elhyloenzene 0 0 0 TR, A NIA,
Watrid Bromce 5 0 5] TR, A WA
Tty ohoroe 0 o ) TR, A WA
Metnykne CHoride o 0 0 20 2.0 211
T.1,2,2-Telrachiorosthant 5 G 5 02 0.2 T2
Tetrachioro=trdens 0 [ ) 0 0.0 00
Toluere 0 0 0 TN, A NIA,
T 2-Trans- CicniaroetTy 6ne G T B TR, A WA
T.1,°-1 ncHiorosthare 0 4 B TR, A WA
19,21 cHoroetnare 0 0 0 055 055 0.56
Trenorcethyene a 0 5 06 06 Tae
vinyl Chloride ] [ 0 .02 002 0.021
2.CHotopnencl 0 0 0 A A NA
Z.a-Dicriompnendl G G ] TOR, A WA
7.4 Dimathgiphanal 3 [ ] A A WA
4. 5-0inllo-0-Cresal 0 0 0 TR A NIA
3.4-Dir raphenc] &) T 5] TOA A A
Zitraprenal ) & [ T, A WA
SHIboprenol 0 0 0 A A NIA
P-Choro-m-Cresal a & D T, A WA
Peracnicraphenol ] 0 |[adineess) O C.030 0.02 0.002
Fhenol [ Q Whantd o K A A NIA
24,67 NChioropharc: ) T [ = 0 15 15 356
Acenaphthens [+] [ 0 1A MiA NIA
Anmracens [ [4 0 A Nté NIA
Eenzane 0 0 0 0.000° 0.0001 .0001
Benze(ajAntraceans [] [4] 0 ¢.007 0.001 0.001
Denzofaiyrens [ Q 0 ©.0001 00001 0.0001
3. 4-Cenzofluofarknens 0 0 ] 0.001 0.001 0.001
Berzo(k)Fluorarthers [ G o Lol 007 0.011
Dis2-Cnjoroathyhiher 0 0 0 0.00 002 0.062
DE(Z-Lhioroi JEther 0 0 0 T, A NIA
Tiis; 2. Cliy ey [PTire ate o 0 5 [ES 042 ()
&-DIomopnenyl Pyl Ciher 0 0 0 A NA NA
Sutyl Berzyl Fhtha ate Q Q 0 1A, A NIA
2 hioronapihalens <] [4] 0 A, N NIA
Choysene 0 0 0 0.12 0.12 C.13
DeNZo(a,NArmrancens Q Q Q0 2.00019 0.0001 2.0001
1,2.0ickorabenzans 0 [4] ] A N NI
1,3-Dichicrobenzene 0 4] 0 A A NIA
1, 4-Dichiorobenzense 0 0 0 A A NIA
3 3-Dichiorebenziine 0 0 0 0.05 005 0.063
Mddel Rk Dtey] PITaste 0 0 fEsEEas] o WA= o2 ia n A NA Bagh 13

59



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Direshyl Prtmies 4 I S T, A WA
Di-n-Duty| Phihsite 0 0 0 TR, MR NIA,
Z A-Dinrotiene 5 E o 005 005 0.063
2 G- Dinitrotoiuen= 3 0 B To5 005 0.053
T.2-Dpenyihydrazne 0 0 0 0.00 003 0.062
Fluoranmere 5 0 5] TR, A WA
TLorens o 0 ) TR WA WA
Hexachioroberzens o 0 0 0.00008 | ©.00008 0.00008
HexacnorooAad ene 3 T o T o1 00" G011
Hevachloceyclopertadens I [] ) [ A NS
Herachirosllans 0 0 0 0.1 0.1 0.1
TACena| 1,7, --Ca)PyTene o 0 ) C.001 B0 0.001
Isoprorons [ [1] ] WA A NIA
Taptinaler 0 0 0 A, A NIA
Nrcosnzeres @ & o T, A WA
n-hrosozimettyiamine [£) a ] ©.0007 0.0007 0.0007
T NIl oS o - PTORy 81T ° 0 0 0.005 0.005 0.005
AHITe30aIpne Niaming G 0 o 33 33 348
Shenartinens [} a 0 A A NIA
Pyrens 0 0 0 TR, A NIA
7.2,4-1 nchioratenzane 8 T 0 3 A TWIA
< Recommended WQBELs & Monitoring Requirentenis
No. Samples/Month: 4
Mass LS Conceniranon Lames _
AML MDL Goyernil WQBEL
Pollutants oy | oaany | AW | woL | max | uns wcei Rk Camments
Total Alumhum Report | Reoor | Report | Repon | Reger QL 0.75 AFC Dischame ot » 10% WGEBEL (N0 RP)
Total Boron Report | Reoort | Repert | Repof | Reper [T 1.507 CFC DIschamge GCone > 10% WGEEL [no RF)
Tiexavaral CHomum Report | Resol | Repert | Repon | Repon Do 10.4 Cre Discharge Cone > 10% WLBEL (o RP)
Towal Copper 0,034 0.14 5.7 121 741 [T 937 CFC DSCharge cont = 50% WLBEL (RF)
Free Cyanide 0.04 0.0863 4.02 6.27 20.0 pgL {92 THH Discharge Conc 2 50% WOBEL (RF)
Dissohes ren 3.01 [hi 301 410 753 paL 301 THH Discharge Cone = 50% WCBEL
Total Iron Report | Resor | Report | Repor | Resort ML 151 CFC Dischame Core » 10% WCEEL (0o RP)
Tokl Zinc 12 1.2 120 120 120 [T 120 AFC Discharge Cons 5% WoBEL (RF)

< Other Pollutants withou! Limits or Monlloring

The Wilowng polutants do not regquire afluent limits or monikenng based on waler qually because reasonabie patential 10 exceed water quaity crilena was not detamined and tha
cischangs concentrsion was less than [hreshads for monilonng, of Pe polutant was 1ol delected ond & sullicenty senstive aralyical method was used (89, «= Taget QL

Gaverning
Palutarts WOREL Unes Comments
Total Antimony ) Ni&, Cischarge Conz < TOL
Mot - = 172 e Page 12

60



NPDES Permit Fact Sheet

New England STP

Total Arsenc ) NI Cischarge Conz < TOL
Tolal Banum 2410 ypt Qischrargs Core s 10% WQBEL
Total Seryiium ™A A No Wb
Total Cagmium A PMIA Cischarge Conz < TOL
Total Chrombam (1 A NiA Discharge Cone < TOL
Taotal GOk A TIA Ciscnarce Gone < T 0L
ok Cyanioe A A No WG
Tolal Leac 3.19 UoL Discharge Cone < T0L
Towml Marganese 10 oL Diharge Core % 105 WOBEL |
* otz Aercury 0.0% oL Cischarge Conc < TOL
Totsl Nickel 524 uoL Diszhaige Core s 10% WABEL
Total Phenots (FTenolics) (FVWe) T FUUS Mot Appicabie
Total Selanium 5.01 poL Cischarge Conz < TOL
Total Sikves 378 upL Cischarge Cone < TOL
Toml Thallum 024 KoL Ciscnarge Cons < TOL
Tom! Wolyboenum A A, Mo WG
AcCTokn 30 oL Cischarge Cene < 1 0L
ECryionie D052 Hor Discnarge Gone < 10U
Henzens 0.61 ppL Cischarge Conc < TOL
Bromotorm 74 upL Cischarge Cens < TOL
Carton Tetrachionds D42 oL Cischarge Conc < TOL
Cnlorobsrzens 100 oL Cischarge Conz < TOL
THoeaRIom At ans 0.85 UoL Discharge Cone < TOL
Chiorosthans PU& MNIA No WOoE
2.Chlorostrrd Viry! Ether 2514 poL Discharge Cenz < TOL
CARIotoN M 572 UL Cistharge Cone < TaL
Cxchiorabromomethane 10 ¢oL Ciscnarpe Conz < TOL
1,3-Cichicroethans 5 iA, No WCS
1.2-DicHoroetane 05 UoL Discharge Cone < TaL
1,1-CAchoroetnyiens 331 [T TISChargs Gone < 1L
1, 2-Dcnornpropare 095 oL Cischarge Conz < TOL
1,3-Dichkoropropylens 029 oL Cischarge Cone < TOL
1,4-Dicxare A NIA NO WS
Ethyloenzans 282 ppL Discharge Conz < TOL
Liettyl Broirde 100 upL Discharge Cons < TOL
Mt Chiorge 5,522 yoL Ciscnarge Conz < TOL
Metrykene Charide 21.1 pot Cischarge Conc < TOL
1,1,2,2-Tatrachioroethane 0.21 oL Cigcharge Cone < TOL
Tatrachioroetvdens 106 poL Cischarge Cone < TOL
Tolusre 572 ot Cischarge Conz < TOL
T,2-Urans- DNl oeT Ty B 100 UoL Discharge Cons < 1GL
1,1.%-Trchoroethare 613 upt Discharge Cone < TOL
1.1, 2.TricHaroethare 0.58 pot Discharge Conz < TOL
Trehioroethyene 062 UOL Cischarce Cone < 1L
Vinyl Chlonde 0.021 yoL Discharge Cone < TOL
2.Chceophsnol 201 pot Discharge Conz < TOL
Y R o T ] 00 uoL Dischare Cone oo oz |

61

NPDES Permit No. PA0026522

Page 15



NPDES Permit Fact Sheet

New England STP

Ma

2,4-Dumsthyiphencl 1 poL Cischarge Conc < TOL
4. S-Dinitro-o. Cresal 20! ypL Cischarge Cens < TOL
2.4-Diritrophenc! 09 T8 Discnarae Gone < 101
Zitroprenal 607 ppL Cischarge Conz < TOL
aliroptenol 472 upL Discharge Cone < TOL
P-Chioro-m-Gresol 150 VoL Ciscnarge Cone < 101
Percnierapoenal 0032 Pt Discharge Conz < TOL
Fhenol 4,01€ oL Cischarge Cons < TOL
24 6-Trnchioropherc! 758 [ Cischarge Conz < TOL
Acenaphthens 174 oL Cischarge Conc < TOL
Aoanapihyene A NiA NO WS
Arrasene El oL Ciscnarge Conz < TOL
Cenzdne 0.0001 oL Cischarge Conz < TOL
Berze(aAntyacane 0.001 ypL Cischarge Cons < TOL
EonzoajoyTere 0.0001 [T Tiscnarge Gone < 1L
3,4-Canzofiucranthens 0.001 HoL Cischarge Conc < TOL
Benm_g_huﬂryiene A NIA No WCS
BerzodkjFluommhens D01 oL Cischarge Cons < TOL
b5 2-Chlorosthory Methane hUA R No WoGS
Disi2-chioreathy e iher D.052 LoL Discharge Cone < 10L
B oo S0popyl ) Ether 201 T Céscnarce Cone < TOL
His2-EttryibexyJFrhaate 0.34 oL Cischarge Conz < TOL
a-Bromepnenyl Phenyl Ether 542 UL Cischarge Cone < TOL
Sutyl Benzyl Fhthaate 01 oL Cischarge Conz < TOL
2Chioronapiihalane 803 ot Discharge Conc < TOL
E-CHOropNenyl PRyl DIher A NiA NO WCE
Chrysens D12 ot Ciscnarge Conz < TOL
Dioenzo(a, Arrancene 0.0001 Pt Cischarge Conz < TOL
1,2-Dichiorobenzene 161 uoL Discharge Cone < TaL
1.3-Dichiorobenzene 7.0 upt Cischarge Cone < TOL
1.4-Dickorobenzane 151 oL Cischarge Conz < TOL
3. Dichiorobenziding 0052 UL Cistharce Cons < TGL
Dhettyl Phaate 02 POt TISCharge Gone < 1L
Dimathy| Phtrakass 502 oL Discharge Conz < TOL
Di-n-Butyl PRz 20.1 UL Discharge Cone < 10L
2 4-Cinitrotoiens 0052 yoL Cischarge Cone < TOL
2 &Dinflrateivans 0052 pot Cischarge Conc < TOL
Di-n-Cetyl Pl iale NA NIA No WS
1.2-Dphenyihyorazne 0.032 yoL Cischerge Cone < TOL
Fluoranthare 201 pot Cischarge Conz < TOL
FiLorens 02 UoL Discharge Cons < 1 QL
Hexachlorotenzens 0.000%8 uoL Discnarge Cone < TRL
Hekachoronutad ene 0011 poL Discharge Conz < TOL
Hezachiorecy clopentad ené 10 uoL Discharge Cons < TOL
Hexachioroethane 0.1 VoL DiScharge Gone < TG
Inzena(1,2.3-ce)Pyrens 0.001 pot Discharge Conz < TOL
el Rasubs1S0PO0IONE 4.1 VoL Ciscnarge Cent {3l o s |

62

NPDES Permit No. PA0026522

Page 16



NPDES Permit Fact Sheet

New England STP

Maptrinalens 432 ppL Cischarge Conz < TOL
NEcdenzens 100 ypt Cischarge Cens < TOL
n-hiresozimetniamine 0.0007 POt Cischarge Cons < TOL
r-lutrosodi-n-Fropy lamine 0.00% HoL Cischarge Conz < TOL
nNitresosipherdanine 3.49 ppL Discharge Cons < TOL
Fhenartanene 10 VoL Ciscnarge Gone < 1 0L
Pyrans 2.1 Pt Discharge Conz < TOL
1,2,4-Trichiorobenzens 0.07 oL Discharge Cens < TOL

Model Results 10/z2/2024

63

NPDES Permit No. PA0026522

Page 17



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Pennsylvania
Department of
%= | Environmental Protection

October 28, 2024
Dear Gary Stetar:

The Department of Environmental Protection (DEP) has reviewed your NPDES permit application and
has reached a preliminary finding that new or more stringent water quality-based effluent limitations
(WQBELSs) for toxic pollutant(s) should be established in the permit. This finding is based on DEP's
assessment that reasonable potential exists to exceed water quality criteria under Chapter 93 in the
receiving waters during design flow conditions. The following WQBELSs are anticipated based on the
information available to DEP during its review:

Average Maximum
Outfall No. Pollutant Monthly (mg/L) | Daily (mg/L) | IMAX (mgiL)
101 Total Boron Report - -
101 Hexavalent Chromium Report - -
101 Total Copper 9.37 14.1 141
101 Free Cyanide 4.02 6.27 10.0
101 Dissolved Iron 301 470 753
101 Total Zine 120 120 120

Attached is a survey that DEP requests that you complete and return to DEP in 30 days. Completion of
this survey will help DEP develop the draft NPDES permit and allow DEP to understand your current
capabilities or plans to treat or control these poliutant(s). If you decide not to complete and return the
survey, DEP will proceed with developing the draft NPDES permit based on all available information and
certain assumptions. Your response to this notice does not constitute an official comment for DEP
response but will be taken under consideration. When the draft NPDES permit is formally noticed in the
Pennsylvania Bulletin, you may make official comments for DEP's further consideration and response.

In addition to completion of the survey, you may elect to collect a minimum of four (4) additional effluent
samples, as 24-hour composites, and have the samples analyzed for the pollutant(s) identified above,
using a quantitation limit (QL) that is no greater than the Target QLs identified in the permit application.
The samples should be collected at least one week apart. If you elect this option, please check the
appropriate box on the survey and return the survey to DEP. Review of your application will remain on
hold until the additional sampling results are provided to DEP.

Please contact me if you have any questions about this infermation or the attached survey.

Sincerely,

Pl v —
AT |y A
/4
John Price-Gedrites
Environmental Engineering Specialist
Clean Water Program

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

% Pennsylvania ¢
r Department o
é Environmental Protection

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)
PRE-DRAFT PERMIT SURVEY FOR TOXIC POLLUTANTS

Permittee Name: W Mifflin Sanitary Sewer & Stormwater Authority Permit No.: PA0026522
Allegheny County

Pollutant(s) identified by DEP that may require WQBELSs:

Is the permittee aware of the source(s) of the pollutant(s)? [] Yes [ No [ Suspected

If Yes or Suspected, describe the known or suspected source(s) of pollutant(s) in the effluent.

Has the permittee completed any studies in the past to control or treat the pollutant(s)? [J Yes [ No

If Yes, describe prior studies and results:

Does the permittee believe it can achieve the proposed WQBELs now? [ Yes [ No [ Uncertain

If No, describe the activities, upgrades or process changes that would be necessary to achieve the WQBELSs, if known.

Estimated date by which the permittee could achieve the proposed WQBELs: [ Uncertain

Will the permittee conduct additional sampling for the pollutant(s) to supplement the application? [ Yes [ No

Check the appropriate box(es) below to indicate site-specific data that have been collected by the permittee in the past.
If any of these data have not been submitted to DEP, please attach to this survey.

[0 Discharge pollutant cencentration coefficient(s) of variability Year(s) Studied:
[(] Discharge and background Total Hardness concentrations (metals) Year(s) Studied:
[ Background / ambient pollutant concentrations Year(s) Studied:
[0 Chemical translator(s) (metals) Year(s) Studied:
[ Slope and width of receiving waters Year(s) Studied:
[0 Velocity of receiving waters at design conditions Year(s) Studied:
[0 Acute andior chronic partial mix factors (mixing at design conditions) Year(s) Studied:
[ Volatilization rates (highly volatile organics) Year(s) Studicd:
[0 site-specific criteria (e.g., Water Effect Ratio or related study) Year(s) Studied:

Please submit this survey to the DEP regional office that is reviewing the permit application within 30 days of
receipt.

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental

C\WWI\M1 101 Parkview Drive Ext.

P Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENVIROINNMEN T AL
Lab Analysis Report

Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 25A0524-01

Project: Additional Permit Testing 2024 Collection: 01/07/2025 12:00

Sample: Comp Received: 01/08/2025 15:35

Collection Method: Composite Matrix: NPW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium

Hevavalent Cimorium <0.005 0.001 0.005 mgfL 01/15/2025 09:30 01/152025 12:40  EX SN 3500-Cr B
Metals

Boron <310 0.0 0.0 mgil 011472025 G8:00 017142005 16:38 a £P 200.7
Coppar 0.011 0.001 0.002 mait 01/14/2025 08:00 017142005 13:51 a EPA 200.7
e 56.4 4.21 500 Fall 01/15/2025 09:07 1152025 1109 MTW EPA 2008
Metals, Dissolved

[ron o004 0.01 02 mgiL 01/17/2025 C6:00 01/20/2025 17:22 REK EPM 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 1/22/2025 6:28:200M Confidenhal
Page 1 ol 6

vuv



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 25A0524-02
Collection: 01/07/2025 12:00
Received: 01/08/2025 15:35

Matrix: NPW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 1/22/2025  6:28:204M

Confidential
Page 2 of 6

v



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet

New England STP

2N OF CusTEDY

b 4 03-457 "
RO0IG7 £ 01-26-22

10§ Parkylew Drive Ext Kittanning PA 16201 Phone:

Page 3 ol &

/ g A 724-543-2011 Fax. 724-543-6768
— P
_— : s HPILS# o
———— 2 Tuntact Name: Andrew Howard AWEInY
in Sanitary Sewer M e e R el rportshie Savghe D RUSA m.:..r”D
e 412-466-8070 x 232
? S 2 Chece Samok:
emal 4o @wmssma.ong _ _ Sec Codes Below
7 s
FRIR LOVPOSITE ﬂ..s. m ;- 3 .w m
Tiow Sampled Stort / End n.._.“__ Test/Analysis Requested [ Field Data/Camments P By a m 5
A q / Al 8, Cu. Zn o i G G L.lm.\.,
/ Dissolved Fe wa  |mew e » {1
7 Hexachrome o T B ‘u__a.
/
J = ; anic b » NwW o |G <
R TR e / i3 Frae Cyanice SUBBED oK ¢ P .ﬁ\
/
.\ - — -
/ ) 25A0524 —ajt
: O A A
/
\ - e
R /
/
!
Oreseriative Key: ST = Scdium [hiosuifate A= hscorhic Azid 4 = KND3 [~ HEL &= 43804 0 -MaUK C=D0ther H&=Hnne

- et | Mt Koy c\s_.?._.:é...::.a Re - Pool/Recreation Waier  BPW - Mo Potadle Water  F - Rew 3§ - Sail, Salid, Sludge  § - ol

Sample Type: [ - Composite  G=frak M = Micropurge Bottles: F = ,__n_m:o B = plass ,m - nthar

: hn_-__ln ﬂ!&.g-__ﬁs*\.z T n.qeﬁe M Neetafind Timeg r\M\_z Camainess |z AMU_ N w._:—._:-lﬂ...:.gez Corvent 8 of bofi)se etad

Samgle Comments:

vu



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Altention:  Cassande: T umae
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201
Lab ID: 2301766-01 Collected By: Clicrr
Sample Desc: 23:A0524-012

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 2301766
Reportt (/21725
Lab Contact: Beadler 'I' Cisirfirhs

Project: W Misc

Sampled: 010725 12:40 Received: 01715/25 1a3:50

Sample Type: Gl

Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree ool mgs L ol ol hehca D1 Rew 12 176725 KNS
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

vo



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2501766 e SUBCONTRACT
CW M CWM Evmm::m|' Inc. ORDER

— AUATHRRE

ENNAIFROINNAEN T AU

Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M ] Reider - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone: (610) 374-5129
Fax: 724.543.6768 Fax:

Project Manager: Cassandra Tlumac

Customer: West Mifflin Sanitary Sewer & Stormwater
Authority

Address:1302 Lower Bull Run Road West Mifflin, PA 15122
Phone:412-466-6070

Sample Point: Grab

Work Order: 25A0524

[ Analysis Due Expires Comments |
,()\ Lab Sample Number: 25A0524-02 NPW Sampled: 01/07/2025 12:00 Sampled by: customer/Client Sample Type: Grab
Sample Name: Gral Location ID: Sample Type:
Cyanide, Free 01/22/2025  01/17/2025 12:00 RL = 0.001 ma/L
Containers Supplied:

\ {Jk(mhc Sk AaoH

Cyanide container(s) stored
in black plastic bag(s) at sample reception.
1/13/25 ALR

:\'%“;T? NM,
&;é:‘ e
\[a]25 k-
se— (FedEXJUPS
Releasdd By il Date | = Recai v ﬁe——
DC#O0163 (H quleF’S Page 1 of 1 mgllg 19507
| Page2of3 [

Page 5of 6

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes

Addivoad coceedinanines av MD (201 =
Page 6 of 6 [_Page3of3 |




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental

C\WWI\M1 101 Parkview Drive Ext.

P Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAIROINNMEN T AL
Lab Analysis Report

Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 25A1445-01

Project: Additional Permit Testing 2024 Collection: 01/16/2025 12:00

Sample: Comp Received: 01/16/2025 14:50

Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium

Hevavalent Chrormium <0.001 0.001 0.005 mgL 0172272025 08:45 01/22/2025 10:50 EX SN 3500-Cr B
Metals

Boron 010 0.0 0.0 mgiL 012112025 G800 01/2272005 14:50 a £P8 200.7
Coppar 0.010 o.co1 g.ooz mafl 01212025 08:00 01212005 14:11 9 EPA 200.7
e 93.5 4.21 .00 Fall 01/18/2025 08:32 DIA8/2005 10:17  MTW EPR 200.€
Metals, Dissolved

[ron 00s 0.01 02 mgiL 017212025 ¢6:00 01/23/2025 16:24 REK EPM 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 1/24/2025 12:02:100H Confidenhal
Page 1 ol 6

1o



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 25A1445.02
Collection: 01/16/2025 1200
Received: 01/16/2025 14.50

Matrix: NPW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 1/24/2025 12:00:100H

Confidential
Page 2 of 6

[Re)



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet
New England STP

WM

101 Parkview Orive Ext Kittanning PA 16201 Phose:
124-543-2011 Fyx; 724-563-6768

N OF EM;: P
go3-4st Sxarha
aug_ew O e i oasE - NS5 AR
l\li'llllll\l' MA TuntactKars: g o revy Howard 1 -
W Sanitary Sewer IR - 2k Repartadla Sangle: D fillH mmasFD
Thart ho: Emmn 3.3..:!] e MO g12-4568070%232
r Bult Run Rd E, Dénck Samphy:
f e s awo‘m roﬁm i el \Hab@wmssma.org D See Codes Balow
in PA 15 = &
wiffl LAE 2 sl 2| & w
oTE o e : £l :
Collzction Peit Sargll | Tms Sarpled, Start 7 Bnd ¢ | Tst/Analysis Requested |  Field Data/Comments £ By = >
ety
| ont o Vi H W |
coms | pp2e | ples 5.7 Bpcim ol
e i . Nl y_r w ) m\ .\ Dhssolved Fe HA ww |c P @
A M) e -
sl rww.wa.”\ru Y o8 % Hexachrome o [ 5
—E e | - s
b (-/¢ Zrl 2w / q~“ Free Gyanice *“sUBBED™ on  |wew e @
AN T
tult / .
= vz 5 / =
Tl -
/ l@ a
— b / m.m. EIVE e
[ ______sa__________a | o |
B : 1
= /
il
]
_ENQO Presovetwn Kay: ST = Sodivm Thizsullute A = Ascurbin Acid li=MENG  C=FKCL S-F23u4 OB =HeOH 0 =Dther  HA= None
{ T 2
NateieKay DW - Dricking Water  2ec - Poal/Recreation Water  NPW - Hun Pctzble Water 2 - Baw 8 - Scil, Sclid. Sludge 7 - Fyel
75 n MN\W gemple Typ: [ =Composite 3=6rsb M= Micropurce Bt P = Eﬂg G =glass 0 grher
Y AL _; n\ Sample Comments:
et s% - 0= | —
| g = . r\ sl2s J4s0) qmu!___n n,_is_!n@ N i smgkes N K Mesta ol Tise: @ N Consiners et @ ¥ Boemst st for s K covest ¥of sstihes ishel
S

f\a\sasiz Il.mL.\Sq
lll\.\\.lu

T

-



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Autention:  Caulin Welion
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

LabID: 2302429-01
Sample Desc: 2341445402

Collected By: Clicrr

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 23012429
Reportt (/21725
Lab Contact: Beadler 'I' Cisirfirhs

Project: W Misc

Sampled: 01516725 12:40 Received: 01717725 1043

Sample Type: Gl

Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree (L) ll:g."L AL [0 | hehda D1 Rew 1.2 aLS2102 KNS
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

[RV)



NPDES Permit Fact Sheet
New England STP

C\WWINV
~’-

Sending Laboratory:

NPDES Permit No. PA0026522

2502429 ¢ SUBCONTRACT
CWM Envis crmsecmaL nc. ORDER

i

Subcontracted Laboratory:

CWM Environmental Kittanning
101 Parkview Drive Ext
Kittanning, PA 16201

Phone: 724.543.3011

M 1 Reider - Lab ID # 06-00003
107 Angelica Street

Reading, PA 19611

Phone: (610) 374-5129

Fax: 724.543.6768 Fax:
Project Manager: Cassandra Tlumac
Customer: West Mifflin Sanitary Sewer & Stormwater
Authority
Address:1302 Lower Bull Run Road West Mifflin, PA 15122
Phone:412-466-6070
Sample Point: Grab
Worlk Order: 25A1445
| Analysis Due Expires Comments |
Lab Sample Number: 25A1445-02 NPW Sampled: 01/16/2025 12:00 Sampled by: Customer/Client Sample Type: Grab
Sample Name: Grab Location ID: Sample Type: -0 I
Cyanide, Free 01/30/2025 01/26/2025 12:00 RL = 0.001 mg/L
Containers Supplied: <
L plagafic  SDmt Neok
Cyanide container(s) stored
in black plastic bag(s) at sample reception.
1/17/25 eml
@
Q)
Released By G % Dat Received B Date
DCHOD163 €4 Page 1 of 1 l}n/ZS' 1076
Bags ot | Page20f3 |

(s

(V)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes

Addivoad coceedinanines av MD (201 =
Page 6 of 6 [_Page3of3 |




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental

C\WWI\M1 101 Parkview Drive Ext.

P Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENVIROINNEN T AL
Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 25A1776-01
Project: Additional Permit Testing 2024 Collection: 01/21/2025 12:00
Sample: Comp Received: 01/22/2025 15:20
Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hesavalent Chrormium 2001 J 0.001 0.005 mgfL 02/04/2025 10:00 02/04/2025 11:45  EX SN 3500-Cr B
Metals
Boron 010 0.01 0.10 mgiL 01/23/2025 G805 012302005 1457  REK £P% 200.7
Coppar 0.011 0001 g.ooz mait 01/23/2025 08:05 0172372005 11:11 REK EPA 200.7
he 745 421 500 Fall 01/24/2025 99:11 012402005 11:35  MTW EPR 200.€
Metals, Dissolved
Iron 004 0.01 0.2 mgiL 01/30/2025 06:00 01/30/2025 15:41  REK EPA 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 2/4/2025  1:35:48PH Confidenhal
Page 1 of 7

[}®)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 25A1776-02
Collection: 01/21/2025 12:15
Received: 01/22/2025 15:20

Matrix: NPW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 2/4/2025  1:35:42PH

Confidential
Page 2 of 7

[



NPDES Permit Fact Sheet
New England STP

CWM Environmental

C\WWI\M1 101 Parkview Drive Ext.

P — Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENVIROINNMEN T AL
Lab Analysis Report
Sample Qualifiers
] Analyte found between MDL and RL limits, result is considered estimated

/’; ,VW/I 2 --'i". -~
Paul Bookmyer, Technical Director

PA DER/TNI Accreditation # 03-00457. All analytes accredited unless othenwvise specified.

NPDES Permit No. PA0026522

Reported: 2/4/2025 1:35:48PH Confidential
Page 3 of 7

v



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet
New England STP

néz 101 Parkylew Drive Ext Kittanning PA (6201 Phone:
STOnY b —~ 724-563-301| Fax. 724-543-5768
JuH DF cu S B
k%gux’md PO TRl YR
quny 641 012827 _— ; MWSIO MDETE
e e Canael Yame (S10: ey
st . vor MA Andrew Howard _ -
Ty ome: west Mifflio Sanitary S¢ B T R Keportatle Smgle: D ISH ?__xD
ien WYWes e ——— - A12-466-8070x 2
| e ¢ Bull Run Rd TER o T Chuck Samph:
vy 1302 Lot o 15122 ety ab@wmssma.org e _ _ See Codes Balow
west LT g CpIsTE |8 AR SN
e OMIE GRIB Temps al 0 & g 5 E m
. sitn | Colloetion Poirt | Sarped tingSapkd | Start / né ¢ |Test/Analysis Requests Field Data/Comments & = E |
CWM lrm.n_.\w.- [ come .28 v Lidy | 572, 8,0, 0 . il | e (1
AR ~ O e N e | P
As AN oL S / Dissolved Fe A c P
o F— / Hexachroma o R K e |4
\ -
R, [—- / 57 Free Cyanide “SUBBED™ o wew s e Fq
/ | ~
o
J i . o |
/ &£
\ —_——
/ =
— e _ - — PR S -
\ RECEIVED
/ o ‘ \.l
S = on 1y
\ "
Sreservativn Kay: 8T = Sacium Thipsullute A= Aszorbiv dctd 1 - IMOR - HCL S=HS04  OH=halH 0= Dther M= Yo
WatrixKey: OV - Drinking Water  Puc - Pool/Renration Water  §FW - Non Potable Water 4 - Kaw 5 - Eoll. Solid. Sludge  F - Finl
Lsumple Tyae:  C =Comopsite B« Brab 4 = Wicropurge EB F=clestic 6= glass 1= alhar
Sample Comments: .
.~ . |Sample Conditions{\} N 000w sempis A7 N Nests liol waqu@ N Tantsioe-s _:E”Amﬁ.., N Cureae _..._aaa;zamw\.\ K Carmnet & of tatlae fisted

v



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Autention:  Caulin Welion
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

LabID: 2305344001 Collected By: Clicrr
25

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 2305440
Reportt (11729725
Lab Contact: Beadler 'I' Cisirfirhs

Project: W Misc

Sampled: 01721725 1215 Received: 0172425 11:10

Sample Desc: I TThO-02 Sample Type: Gl
Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree el ll:g."L AL il hehda D1 Rew 1.2 a2 2 KNS
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 5 of 7 [_Pag |

v



NPDES Permit Fact Sheet
New England STP

C\WWINM
N‘~

Sending Laboratory:

NPDES Permit No. PA0026522

SUBCONTRACT
2503440 ot

CWH Emaronmental, Inc.

WV Nisc

CWM Environmental Kittanning
101 Parkview Drive Ext
Kittanning, PA 16201

Phone: 724.543.3011

Subcontracted Laboratory:
M J Relder - Lab ID # 06-00003
107 Angelica Street

Reading, PA 19611

Phone: (610) 374-5129

Fax: 724.543.6768 Fax:
Project Manager: Cassandra Tlumac
Customer: West Mifflin Sanitary Sewer & Stormwater
Authority
Address:1302 Lower Bull Run Road West Mifflin, PA 15122
Phone:412-466-6070
Sample Point: Grab
Work Order: 25A1776
l Analysis Due Expires Comments |
Lab Sample Number: 25A1776-02 NPW Sampled: 01/21/2025 12:15 Sampled by: Customer/Client Sample Type: Grab
Sample Name: Grab Location 1D Sample Type: 751
Cyanide, Free 02/05/2025 01/31/2025 12:15 RL = 0.001 mg/L

Cyanide container(s) stored
in black plastic bagfs) at sample reception,

1/24/25 NAG

7%
9%" g P

Received By

Released|By\_/ \ Datp

DCHOD163 Page 1of 1
Page & of 7

v

e ) .
”23!74) WJ*) ] TUbneey” Gpieranm™s” g auis )10

Date

L)
| Page2of3 |-




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Page 7 of 7

Page30f3 |

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWM 101 Parkview Drive Ext.
e Kittanning, Pennsylvania 16201
— 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24K1020-01
Project: Additional Permit Testing 2024 Collection: 11/12/2024 12:00
Sample: Comp Receved: 11/13/2024 15:10
Collection Method: Composite Matrix: npW
Cert Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hexavalent Chromium <0.005 Q.001 0.005 ma/L 11/15/2029 07:50 11/16/2024 11:C0 EJX  SM3500-CrB
Metals
Boron 0.15 0.01 0.10 mg/L 11/25/2024 08:05 11/26/202¢ 13112 EJ EPA 200.7
Copper 0.007 0.001 0.002 mg/L 112672024 08:05 11/27/202¢ 10:09 EJ EPA 200.7
Zinc 59.8 421 5.00 p/L 1171572024 12:01 11/15/202¢ 14:31  MTW EPA200.8
Metals, Dissolved
[ran 0.05 0.01 coz mgy/L 12/05/2024 07:35 12/09/202¢ 14:52  E) EPA 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 12/10/2004 12:12:43PM Confidenhal
Page 1 ol 6

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWA I\ 101 Parkview Drive Ext.

~ Kittanning, Pennsylvania 16201
——m 724-543-3011
Lab # 03-457

ENNVIROINMNMEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24K1020-02

Project: Additional Permit Testing 2024 Collection: 11/12/2024 12:30

Sample: Grab Received: 11/13/2024 15:10
Collection Method: Grab Matrix: npW

e Analyte Result Reporting Limit ~ Units  Analysis Date Analyst Method
Subcontracted Analyses

A Cyanide, See attached Subcontracted

Weak/Dissociable(Free) analysis

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 12/10/2024 12:13:43FH Confidential
Page 2 of 6

v



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet

New England STP

10! Parkiew Drive Ext Kittanning P4 16201 Phone:

Page 3 ol &

CHAIN OF CLSTODY f ﬁ ‘—
Laje B2 407, L LW 7245433001 Fex. T24-543-8768
OEADDIER 36 114572 . P4
Clisnt Nam: Danfiet Neme FHSIDY NRUES
T \West Mifflin Sanitary Sewer MA T Andrew Howard _
¢ PFhanz: 't Fnpuelehle Sarps RS Semple:
Misse 1202 Lowser Bull Run Rd 412-456-6070 x 232
West Miffin PA 15122 - trlab@wmssma.org N D Sos Codes Below
2 g | =
IATE wa U : il |2 w
CWM Lah # Sample Sita | Collection Paim | Sargled | Time Sampled Stert / End st | Test/Analysis Requested |  Field Dats/Comments 2 = X | & |
QSﬁo\M\OrO , Comg: everef S \Lcc, u 5 B Cu, Zn " NPH c G M_\
AP pus fag, | 3 Dissolvad Fe A& wen |c LT &
Baeite1y e 7 itew 5 Huxachrome a NP |C » K—.\.
/
[=+ P \.
“U1 Grab i e |pretesy Free Cyanide *SUBBEU™ on  |NPH |6 L
/!
!
/
; 24K1020 —1—
TR \
—_— - - -
/
/
!
-
| |
| | M /
.mﬂﬁﬂwﬁthes\\. o A. ﬁf r-7if w“.m S | Presarvative Key: §1 = Sodium Thiosultare A= Ascorbic Awid 1l = HHD3 G =HCL §=HZS04 DN - Nl N =Uther  HA= kone
__l_w&«&u_m?\\&crﬁh\m pesett [ 2omss | Matrieken: DW - Dvinking Water  2ac - Fool/Recrestion Water  KPW - Nan Foteble Water - Qw3 - Suil Salid §ludge | - Fuel
R b L oot b it = 14| e a5, - |SamleType I = Lamgusite B = Brab M= Yicropurg: Botes: F = plastic 3 = gless T = other
maby| ~ = - =
EM.W..R.., "o CR L ovs kX |tiisgu |7 Sample Comments:
_.._mu. dinLsb = P : . 5
. i3 .NQ 578 Sample Conditions? Y./ N LULw/ ::.cqu.\; vostsFod Tues €1/ N Cimtaioees tazt _Mv‘ N Corms cuithie et 6K Corvmat & of betiles ied

famuy



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Altention:  Amanda Zimmemman
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

Lab ID: 24501 26-01 Collected By: Clicrr
Sample Desc: 24K 1020002 - (vl

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 24311126
Reportt 11719724
Lab Contact: Beadler 'I' Gisirfirhs

Project: W Misc

Sampled: 11512/24 12:3 Received: 11715/24 1119

Sample Type: Gl

Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracsle, bree ol mgi L 0.l ninl hehda D1 Rew 1.2 1621 ] [
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2450126  m=>  SUBCONTRACT
CWM R, SRDER
—— 4 OO A0 O O

FININITROINDNATL N T AU

Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M J Reider - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone: (610) 374-5129
Fax: 724.543.6768 Fax:

Project Manager: Cassandra Tlumac

Work Order Client:

West Mifflin Sanitary Sewer & Stormwater Authority
Additional Permit Testing 2024

Work Order: 24K1020

| Analysis Due Expires Comments |
Sample ID: 24K1020-02 npW Sampled: 11/12/2024 12:30 Sampled by: Customer/Client — Sample Type:

Sample Name: Grab -0
Cyanide, Free 11/27/2024  11/22/2024 12:30 RL = 0.001 mg/L h o

Containers Supplied:

| plaskte g ml  MNaOH

Cyanide container(s) stored
in black plastic bag(s) at sample reception.
11/15/24 CML
20 gt
bt
1l / 3 —_— o
Released B 5 Date Date
edEXYUPS NOV 15 202% |09
DCHOO163 Page 1 of 1

| Page20f3 |
(A

Page 5of 6

vy



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Pane 6 of &

Page30f3 |




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental

C\WWI\M1 101 Parkview Drive Ext.

P Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNMEN T AL
Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24K1645-01
Project: Additional Permit Testing 2024 Collection: 11/19/2024 12:00
Sample: Comp Received: 11/20/2024 14:10
Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hesavalent Chrormium <0.005 0.001 0.005 mgfL 11/23/2024 08:40 11232024 11:10  EX SN 3500-Cr B
Metals
Bown 017 R1 o.01 0.10 mgit 11/26/2024 56:05 11262004 1441 a £PR 200.7
Coppar 0,012 o.co1 g.ooz marl 11/26/2024 58:05 1270004 11:45 9 EPR 200.7
e 857 421 500 Fall 11/23/2024 11:37 1230003 1514 MTW EPS 2008

P, p / o s
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 12/212024 10:08:324M Confidential
Page 1 of 7

g4



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 24K1645-02
Collection: 11/19/2024 12:10
Received: 11/20/2024 14:10

Matrix: npW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 124212024 10:08:384M

Confidential
Page 2 of 7

v



NPDES Permit Fact Sheet
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
P Kittanning, Pennsylvania 16201
— 724-543-3011

Lab # 03-457
ENVIROINNMEN T AL
Lab Analysis Report
Sample Qualifiers
] Analyte found between MDL and RL limits, result is considered estimated
R1 Continuing Calibration Verification {(CCV) was outside estabished control limits failing high

P, p / o s
Paul Bookmyer, Technical Director

PA DER/TNI Accreditation # 03-00457. All analytes accredited unless othenwvise specified.

NPDES Permit No. PA0026522

Reported: 12/212024 10:08:324M Confidental
Page 3 of 7

v



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet

New England STP

g e g wany | () S s i ) e ) s i N(p) S mam | (]Suogipuer) piweg ART
.f . syusuwy aydweg | 2./ )
saqio=[ ssef-g a0sed= g sapeq dimionig =y (=g wpsolunyeq el aemegts £ &
anj- | AOpNg DIOS NS S  ME§-§ SIS QDY 0N - (AN AMIBK UTNERAEY/(004 - 09y amje Sunuiig - g cdey e | SL52
GON-YN U0-0 KOK-KO VOSZH=S T0K=0 EONN=H POy oiuuasy=y sejmsonqwnipag = g chayomenesay | 27,
/
/
d N1 UO
3 =a g -
/ M ; m _v w— Dy
/
/
/
/
T u| o] mew| mo «0398NS opiuen es14 oy Wt | he-wall  qup (<4
/ hz/vafo 1w
H@ 4 a| man o euIoIEXSH ) / .mc\qu sm_aw.mn ?\3
——r— o Hu\w!a.loi - Ay =
\U\,. ° a| men H uz'no'g QM T V-1 /1] dwor \QE\U?«\\ V:..Hb,
g M M W w: sjuamwoneeq pjayy | paysanbay sishjeuy/ise ) lu-.. i (TS 3“]_ Hhu wing uopaayey | SNg epdwegy # 981 WMa
1K 1% | ¥ g | MO
Wujag Sapog A5 _|._ o Bio ewsswumidae)n o ZZLSL Wd U IS
262 X 0£09-99K-T 1Y PY UNY [Ing 48MO7 Z0EL  ssmpy
Dv.__ca_aa _H_ g g ooy " woig
2ind dishd PIBIMOH MBIPUY 40 i VI Jamag Kepues UiBIN Isem "
BILS-EYSYZL e NDE-EYS-4ZL - =_ =g_ wﬂﬂ__
Ul {073) v DU 713 310 M1 1) NAA] !.—‘:;EE VKD

SYOINVC

Faged of 7

-



NPDES Permit Fact Sheet
New England STP

iR G5

NPDES Permit No. PA0026522

Certificate of Analysis

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Laboratory No.: 2455052

Report

12720424

Lab Contact: Beadler 'I' Cisirfirhs
Autention:  Caulin Welion Project:  WW Misc
Reported To:  CWM Envirormenial, Inc
101 Pagview Dave Latwasion
Nirtanning. PA 16201
LabID: 2453002401 Collected By: Clicrer Sampled: 1151924 12:10 Received: 12/19/24 1150
Sample Desc: 24K 1645-02 Sample Type: Gl
Notes: [-12
Rep.
Result Thnit MDL Limit Analysis Method Analyzed Notes Analyst
CGeneral Chemistey
Cransle, ece (LRI "‘_5;'L ol (LR | helda 91 Rew 12 12720/ H NI
Notes and Delinitions
18 The sample was analvzcd bevond $ie rocuired hold time.
L1z Saznple receved beyond the sceeptable holdng cime Jor ON1

Addivosal cecoeedinanices av MD (2610
Page 5 of 7

v

107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234

Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl

NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes

Page 1 of 3




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

2455002 « weer
CWM VM Environmental, Inc. SUBCONTRACT
I RIS
FEININIROCIININAE N T AL
Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M ] Reider - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone: (610) 374-5129
Fax: 724.543.6768 Fax:
Project Manager: Cassandra Tlumac
Worlk Order Client:
West Mifflin Sanitary Sewer & Stormwater Authority
Additional Permit Testing 2024
Work Order: 24K1645
| Analysis Due Expires Comments I

Sample ID: 24K1645-02 npW Sampled: 11/19/2024 12:10 Sampled by: Customer/Client Sample Type: Grab

Sample Name: Grab -0 I
Cyanide, Free 12/05/2024  11/29/2024 12:10 RL = 0.001 mg/L
Containers Supplied:
| Plagrc 50 mL Al OF
Cyanide container(s) stored
in black plastic bag(s) at sample reception,
12/19/24 CML
Teay,
o
ce
Released By /—\ Date Received DEeeAl 9 zuz‘
DCH#00163 ~'C* ; F</UPS P;:;e LAY

[ Page20f3 | ;

guv



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Page 7 of 7

Page30f3 |

i



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWM 101 Parkview Drive Ext.
e Kittanning, Pennsylvania 16201
— 724-543-3011

Lab # 03-457
ENVIROINNMEN T AL
Lab Analysis Report

Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24K2334-01
Project: Additional Permit Testing 2024 Collection: 11/26/2024 12:00
Sample: Comp Received: 11/27/2024 15.05
Collection Method: Composite Matrix: npW
Cert Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium

Hexavalent Chromium <0.005 0.001 0.005 ma/l 12/09/2024 09:C0 12/09/2024 11:50  EJX  SM3500-CrB
Metals

Boron 0.13 0.01 0.10 mgiL 12/10/2024 08:C0 12/11/202¢ 12:06  REK £PA 200.7

Copper 0.016 0.001 0.002 mg/L 1271072024 08:00 12/10/202¢ 13:56  REK EPA 200.7

Zinc 90.7 421 5.00 pg/l 12/04/2024 08:C0 12/04/2026 10:04  MTW EPA 200.8
Metals, Dissolved

fren 0.04 0.01 0.02 mg/L 12/05/2024 07:35 12/09/2024 16:10 EJ EPA 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 12/12/2004  1:71:58FM Confidenhal
Page 1 ol 6

gu



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWA I\ 101 Parkview Drive Ext.

~ Kittanning, Pennsylvania 16201
——m 724-543-3011
Lab # 03-457

ENNVIROINMNMEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24K2334-02

Project: Additional Permit Testing 2024 Collection: 11/26/2024 12:30

Sample: Grab Received: 11/27/2024 15.05
Collection Method: Grab Matrix: npW

e Analyte Result Reporting Limit ~ Units  Analysis Date Analyst Method
Subcontracted Analyses

A Cyanide, See Attached Subcontracted

Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 12/12/2024  1:71:58PH Confidential
Page 2 of 6

gv



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet

New England STP

— @Ay

: N L
(RISl SapIDZ P2 60] TSI TR fud) __.A.\W‘,v.._s._:u_...__..u ﬁﬂﬂyc._ oy AR __.Awﬁﬁ ey .ﬁwss_aiu Bjdweg h....0®~ .\...n.mﬂ L o
g e e - E——— SOG| | metF s (gD Y\Df o
sy =p sseli=g onsed = sapwp afindnsg -y yedg=g  Ausodwag o] edey apdweg o a1 o \\.UP.\&QM\%L&
Tr1- 1 WEEG PG PIS-S MR- AU GEIC 00§ - Nl Swieh Sonsarap/jang -z saiey Buga -0 e | S5O ) S22 v\fﬁmwmr-j_.\_,m...mb_i__
auny =yl J9PD=0 KIM=HD GOSZH-S TOH=0 EONH -k PIY 2005y =y  sepnsoiy| wnpeg = (§ dayasessssy o J_N\ " Wphiuns
!
e _ /
A ,.m,. { g ) al |
RPATSIS C b R
3y S &SI \ |
o 4 ‘ \ VEETHVT
/
/
!
(] af o] | w wO388NS. opIuEAD) BB 'S PIEXN SR ey T20- -
; /
i a| o - BLUCIYIEXSH /
\m 4 3| wan N 84 panpssi() , 7 | _ ] |
\m 5 a|  wan H Uz oA IS sl ) PR ».wwnf\ VR duwios i ) :..,.;O,g
~¢ M m. mw xd sjuBWIWOY sele( PjAld | paisanboy siskjeuy/ysaj n._n_,_.;_ 3 g e pephineg Ae| x“._..._.”_a g uoguayey | ey ajdwes . # 921 WM
m ilg |~ [ @ Wyl - {
mojag sapoy) 885 E A Bio' ELISSWAMNTIGE) s 2ZL5)L \d U IsEm
_|||‘_ _ _H_ i i R T OY UNY liNG JBMOT ZOEL  sesgpy
- s PIRAOH MOIPUY VIN 19M0G KIRIUES LI 1SS
P L4910 30 29100 &30
BOLEFENS-VEL B4 OGNS 12 e - ey
‘B0l 73 Vd Benuweary 153 anig MOt |0} AN e acih il

Page 3 ol &
ERVAV)



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Altention:  Cassande: T umae
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

LabID: 245259301
Sample Desc: 24R.2354-02

Collected By: Clicrr

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 24532393
Report 12704724
Lab Contact: Beadler 'I' Cisirfirhs

Project: W Misc

Sampled: 112624 12:3 Received: 12705724 11:43

Sample Type: Gl

Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree ol ll:g."L AL [0 | hehda D1 Rew 1.2 12/05, 21 NG
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

RN



NPDES Permit Fact Sheet
New England STP

CWM
e

EINNIFRCININAE- N

NPDES Permit No. PA0026522

SUBCONTRACT
ORDER

PM: BTG

2452593

CWM Ervironmental, Inc,

o

Al

Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M J Relder - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone; (610) 374-5129
Fax: 724.543.6768 Fax:
Project Manager: Cassandra Tlumac
Work Order Client:
West Mifflin Sanitary Sewer & Stormwater Authority
Additional Permit Testing 2024
Work Order: 24K2334
linalysis Due Expires Comments ]

Sample ID: 24K2334-02 npW Sampled: 11/26/2024 12:30

Sample Name: Grab

Sampled by: Customer/Cllent Sample Type: Grab o)

-éyanide, Free
Conlainers Supplfed:

12/12/2024

| Plastic 500 mL Miol

12/0612024 12 30 RL 0.001 mgIL

Cyanide container(s) stored
in black plastic bag(s) at sample reception.
12/3/24 CML
o g
9»& _@0
%M%v [2./2/84 renSx _
g Ee a o d
Released By Vepcx Date Receive BZ% CDU - “46
o o, , T

O‘“b

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Pane 6 of &

Page30f3 |

ERVIV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWM 101 Parkview Drive Ext.
e Kittanning, Pennsylvania 16201
— 724-543-3011

Lab # 03-457
ENVIROINNMEN T AL
Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24L.0932-01
Project: Additional Permit Testing 2024 Collection: 12/10/2024 12:00
Sample: Comp Received: 12/11/2024 15:30
Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hevavalent Cimorium <0.005 0.001 0.005 mgfL Q1/07/2025 08:30 01072025 10:55  EX SN 3500-Cr B
Metals
Boron <310 0.0 0.0 mgil 12/17/2024 G6:00 1201700041708 REK £P 200.7
Coppar 0.011 0.001 0.002 ma/l 12/17/2024 08:00 12702004 13:26 REK EPA 200.7
e 50.8 421 -0) Fall 12/13/2024 11:44 121302004 1317 MTW EPR 2008
Metals, Dissolved
[ron 002 0.01 02 mgiL 12/18/2024 06:00 12/16/2024 16:11 REK EPM 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 1/9/2025  1:24:11PH Confidenhal
Page 1 ol 6

LU



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 24L0932-02
Collection: 12/1062024 1200
Received: 12/11/2024 15:30

Matrix: npW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 1/9/2025  1:24:11PH

Confidential
Page 2 of 6

RV



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet

New England STP

ey
. - 35 £ MBI
amasg a3 A ,..vxbug.s_iﬁurﬁ._tnu z....v.nl-fxv._uéa-.c-_ﬁ._wm | ...ubﬂ:.:i.uﬁ! z.\AUVUnu—‘rFJ M x\@li—‘ﬂnu ‘_!_lw I =
——al T el ifvw{.
7 T7- AT L 8
qo- ssei=q anseji=g Spe ebanlusf =y ey =9 Asudwe) =] 3ddysdaeg IThEAZ{ 1727 u\.gw e ot 208
- : : : . T P ) 3T VA B
jAns - ARpRIS PO PSS -y MRY - I, AQEIL UOY - MY SBIER VONERIAS FLU - 20g  JEER fiwguisg -y Awy xeaeg 152 2% SRR A “\,\\W...\.HEW_-*A]&
. — ; o o= T = ) S ]
aum -YH D=0 FOSK=HD SOSEN=S TOH-Q EOKW=H Py O03sy <y Iejnsoly] WApOg = |3 ke taenased R \ \w 7 s
L4
_ /
/
) SERVENEN] T LT —
> ¢e6071vC 4 ———
0 /
/
\ R
TP el el me| w .»138aNS.. SpiueiD a4 b ¥ / 27! |le-orzi  qep ﬁb
\ —4
,. P d 3| wenN o awoJUOEXaL| /
,\—. " o] Mman ¥N 3. panjcssig /
ool o] aew . uz'ng @ = | O g krorzy|  dwop ( Nm m@ INN
: g ¥ |2 4 suawwo]/eieq plary | peysanbay sysjeny/1sa) !..F_ pgymg | Pagwn) | paess | nguogsgog | OuS Bjdweg # 987 HMa
W S| E |3 3 gy | 3NSndana s an
| 3
il Buoewsswmdaen ZZLSk Vd UIBHIN 1S
HURS Py jear
2EZ X DL09-9Sr-L L Py Uny |INg JamoT COEL  ssappy
D apueg |14 B apuegapEnay 13 gy =
1amag Aeyues uiin 1S3
RSN u L0ISd PJEMOH MaIpUY IR L YN S ues uw Juny ||

BI0S-E4S-YZL e 1I0E-EY5-YEL
semy4 |0Z5) Yd Gumsuenyy 13 a6 majaLeg (O]

IANIAA

AA
¥

{44010 I ZOU0R 0
L5%-80 # 481
ADDLSNT 40 NIVHD

Page 3 ol &

ERVAV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Il’\ Certificate of Analysis

M.]. Reider Associates, Inc. Laboratory No.: 2454271
DNVIRONMINTAL TESTING LABORATORY Report 12/17/24

LS. EPAST'A DEP #UG-D01E)S

Lab Contact: Bradler 'I' Cisitfirhs

Altention:  Cassande: T umac Project:  WW Misc
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

LabID: 2454271-01 Collected By: Clicrer Sampled: 1271024 1240 Received: 12/15/24 111:53
Sample Desc: 2414193202 Sample Type: Gl
Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst

Cieneral Chomistry

Cracele, bree ol ll:g."L AL [0 | hehda D1 Rew 1.2 127016/ NG

107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234

Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 I Page 1 of 3 I
Page 4 of & 9

v



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2454271  cuweo
' W M CWM Environmental, Inc, SU BCONTRAcr
P~ (T ORDER
ENINAITOININAL N E AL
Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M J Reider - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543,3011 Phone: (610) 374-5129
Fax: 724,543.6768 Fax:
Project Manager: Cassandra Tlumac
Customer: West Mifflin Sanitary Sewer & Stormwater
Authority
Address:1302 Lower Bull Run Road West Mifflin, PA 15122
~ Phone:412-466-6070
Sample Point: Grab
Work Order: 24L0932
| Analysis Due Expires Comments I
Lab Sample Number: 24L0932-02 npW Sampled: 12/10/2024 12:00 Sampled by: customer/Client Sample Type: Grab
Sample Name: Grab Location ID: Sample Type: -0 ]
Cyanide, Free 12/26/2024  12/20/2024 12:00 RL = 0.001 ma/L o
Containers Supolied:
| Plashte 500 ml,  poo
Cyanide container(s) stored
in black plastic bag(s) at sample reception.

12/13/24 CVL

P
el

M vzl 2/ 3y febr
Released By 66‘} Date Recelved By /0 ;2, /2,1/ 1235

DCHO0163 Page 1 of 1 [ Page2ofa |
Page 5of &

ERVIV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Pane 6 of &

Page30f3 |

vy



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWM 101 Parkview Drive Ext.
e Kittanning, Pennsylvania 16201
— 724-543-3011

Lab # 03-457
ENAIROINNMEN T AL
Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 24L1550-01
Project: Additional Permit Testing 2024 Collection: 12/17/2024 12:00
Sample: Comp Received: 12/18/2024 14:25
Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hevavalent Chmmium <0.005 0.001 0.003 mg/L Q1/07/2025 08:30 01072025 10:55  EX SN 3500-Cr B
Metals
Boron 10 0.0 0.0 mgil 12/20/2024 56:00 1272302004 12:50 a £P 200.7
Coppar 0017 0.001 0.002 mait 12/20/2024 08:00 122002004 1422 REK EPA 200.7
e 525 4.21 500 Fall 12/20/2024 0905 12/2002004 11:14  MTW EPA 2008
Metals, Dissolved
[ron o004 0.01 02 mgiL 12/26/2024 06:00 12/272024 10:07 REK EPM 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 1/9/2025  1:23:09%0H Confidenhal
Page 1 ol 6

Lav



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWA I\ 101 Parkview Drive Ext.

~ Kittanning, Pennsylvania 16201
——m 724-543-3011
Lab # 03-457

ENNVIROINMNMEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 24L1550-02
Collection: 12/17/2024 12:00
Received: 12/18/2024 14:25

Matrix: npW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

'/. ’r ,V/All 2 ‘-"v:'

.y

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 1/9/2025  1:73:090H

Confidential
Page 2 of 6

L



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet

New England STP

B33

-aunyg INZ8] Yo Buuuengy 143 arg Mg [

=

e sy o 190Gy

W EMRR] N gm0 .\@n.&._:s_a_us N o mamy Y \M.Y.-_I__Eu adusg

— g P

seyu= [ sseli= g ansed =g AR

shonduday = qeap =g =Ms0own] =7 3di)apdesg

PioeZ THE.) P

I pamssy

leny - ®BPU[S PUDS S-S MR- 2l ARG UON - N Saley unges sy ong o) Jelegy Mg - g e | ST | heala VLY ey
v nag 2-Lf-2! P e (Y \.\.,...)lﬁ. )
a0 =yn JWD=0 HIM-HD AUSCHTS TOH=D BINI= R PE sy sy diesaqgwneog = |3 chepsmesssay | 777, [ ARG VTR e
q /
———
- 1 U0 / ‘
—_— 2
I e RIS - =
VoNnigdg \ ’
: UL L —
s 05SIVe
£
i /
1
wl l o man HO O38ENS.. apiueiy ea14 \, ¥ 7 @) | wlele) qein 20
|
~\
b ¢ a2l man o awolpExeH /
l\_v. J a| mak N 34 pan|ossiq 7
— . o S weery= ; oL
S 2| man H uz 'n) gq ‘e R o hz:erz] dwoy ﬂoQWg_\qu
slelg| = ¥ sjuawwo7 /eie] piayy | paisanbay siskjeuy/isa) | e v | pymgeny [ pabes | uoguopepg | BN Apueg # 487 WIa
S| &2 : s JUSTANEI ERE el
Flels]”|¢ m,
Mojag sopoy sag F
_ _ s gy Bao-ruwsswa@qe) ) e ZZLSL WA VLN $EEV,
i TET X DLOG O TIY Py uny NG JaMo7) 20EL  sspy
IR Hark qdues Hpotiy 1 g :
i 1amag ABNUES LIV 1SS
I | B PABMOH MBIPUY g5y yayiry Y 3 o By
P 2104 290824
.?\.\ 9
-BYG-YZL E] (I0E-ES-YTL LSYE0 # 5%
E?) AODLSTED 40 NIVHD

Page 3 ol &

Lac



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Autention:  Caulin Welion
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

LabID: 245500301
Sample Desc: 2411550402

Collected By: Clicrr

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 2455063
Report: 12/20/24
Lab Contact: Beadler 'I' Cisirfirhs

Project: W Misc

Sampled: 1271724 12:40 Received: 12/19/24 1150

Sample Type: Gl

Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree el ll:g."L AL [0 | hehda D1 Rew 1.2 12720/ NG
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

RV



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2455003 oM BTG

C W M CWM Emdronmental, inc. SU Bco NTRACT

U i
FENNIFRCININAE N TAL
Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M J Reider - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone: (610) 374-5129
Fax: 724.543.6768 Fax:
Project Manager: Cassandra Tlumac
Work Order Client:
West Mifflin Sanitary Sewer & Stormwater Authority
Additional Permit Testing 2024
Work Order: 24L1550
l Analysis Due Expires Comments J
Sample ID: 24L1550-02 npW Sampled: 12/17/2024 12:00 Sampled by: Customer/Cllent Sample Type: Grab
Samunle Name: Grab = D l
Cyanide, Free 01/03/2025 12/27/2024 12:00 RL = 0.001 mg/L

Containers Supplied:

| Plagtic SCOmML Moot

Cyanide container(s) stored
in black plastic bag(s) at sample reception.

12/19/24 CML
o
) %.
'~
K

|

F UPS
W/ 1Z/18/34
Released By Date Recei_\’fe_d

s DEC"T 9 2024
DCH00183 @E&/ uPS P:g;aso;fle [ Pagezofa vj)/

LT




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Pane 6 of &

Page30f3 |

Lav



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWM 101 Parkview Drive Ext.
e Kittanning, Pennsylvania 16201
— 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 241.2217-01
Project: Additional Permit Testing 2024 Collection: 12/24/2024 10:00
Sample: Comp Received: 12/26/2024 15:.00
Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hesavalent Chmorium <0.005 0.001 0.005 mgfL 01/07/2025 08:30 01072025 10:55  EX SN 3500-Cr B
Metals
Boron <310 0.0 0.10 mgil 12/31/2024 07:52 01022005 13:45  REK £P 200.7
Coppar 0,008 o.co1 g.ooz mafl 01032025 08:00 01032005 13:37  REK EPA 200.7
e 06 421 00 Fall 12/28/2024 08:31 12/262004 11:03  MTW EPA 2008
Metals, Dissolved
[ron 002 0.01 02 mgiL 12/26/2024 06:00 12/2702024 10:36 REK EPM 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 1/9/2025 4:5631PH Confidenhal
Page 1 ol 6

Ly



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 241.2217-02
Collection: 12/24/2024 10.00
Received: 12/26:2024 15.00

Matrix: NPW
Analyte Result
Subcontracted Analyses
Cyanide, See attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 1/9/2025  4:56:31PH

Confidential
Page 2 of 6

L



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet
New England STP

101 Parkviow Orive Ext Kittanning PA 16201 Phore:

Page 3 ol &

CHAB OF CUSTODY _I \—
Lab # 03-457 ns\ 724-563-201 Fax; 724-543-6768
DCYODIg? il U-26-22 P
Clsnt W Cantct Kare: § miie AnoLss
MU \hest Miffiin Sanitary Sewer MA Andrew Howard
2 Phene: . Lel Pepartele Ssmpl: D LSH tanple D
Mivws 1302 Lower Bull Run Rd 412-466-6070 x 232
Fri Drese Rl
Wiest Miffiin PA 15122 il 1 |abg@wmssma.org e _|H_ Soe Codes Below
£ | Bl el
DWTE e COWFOSTTE qﬂ.__._. z Pl ils|3
CWM Lab # Sample Site | Collection Point | Sorlial | Timwe Sampheé | Start S End ¢ | Test/Analysis Requested |  Field Data/Comments m < i |5 |Z
mpl
i O N
Ao e w— Lo g | BOWZ M I wq
/ 5 b Dissolved Fe Ha O P
/ m. k Hexachrome o P P @
\ —
- — - \
A oo e | ooe | 7 5G]  Feecynde |“suemeo S O O
/
!
/

241.2217

LT

RECEIVED

,, _ / on IUE e
| | \ |

_ i
“ ! { |
m-._a_.ﬂ.@..r, > AP m.umav‘. { __,__w. P g :_.m » pressevathe e 31 = Sndium Thiosultate A = Ascorbic Avid K= HKOZ  C=HEL §=H2504 OH= Ha0H 0 =0ther HA=None
Relu % i by, 162 Y {57 | Matrin Key: OV - Drinking Water Rec - Moni/Rzecuaticn Water  N2W - Hun Potable Water 7-Maw & - Soit, Solid. Sludge  F - Fuel
;mi§ /2-2/422/|| 26 LA [Samola Typ: [ = Composite 6= Crab W = Wicenperge Bores: 9 = plastc B =glass 1= ather |

Reinguished

Repeived in Lok by h/ \?\

2 ; ample Comments:
122224 \QOUfsemviet ‘ " _
L —el !i__n ngg-_a@ N ow E.ﬂrﬁ% N Vests oM Tines % H o Laresiness blad QJ K ot batthes “ar leets a K Carrest® o Sultles limnd

n iR

LTaiuv



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Altention:  Amanda Zimmemman
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

Lab ID: 2455934-01 Collected By: Clicrr
Sample Desc: 2412217402

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 24535934
Report 12731724
Lab Contact: Beadler 'I' Gisirfirhs

Project: W Misc

Sampled: 1224724 1000 Received: 12/27/24 11:13
Sample Type: Gl

Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree ol ll:g."L AL [0 | hehda D1 Rew 1.2 12730/ NG
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

LTao



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM et SUBSONTRACT
CWM Envircnmental, Inc
T SRS
EININZIFCINNAE N T A
Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M ] Reider - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone: (610) 374-5129
Fax: 724.543.6768 Fax:
Project Manager: Cassandra Tlumac
Customer: West Mifflin Sanitary Sewer & Stormwater
Authority
Address:1302 Lower Bull Run Road West Mifflin, PA 15122
Phone:412-466-6070
Sample Point: Grab
Work Order: 2412217
I Analysis Due Expires Comments j
Lab Sample Number: 24L2217-02 NPW Sampled: 12/24/2024 10:00 Sampled by: Customer/Client Sample Type: Grab
Sample Name: Grab Location ID: Sample Type: — O ‘
Cyanide, Free 01/10/2025 01/03/2025 10:00 RL = 0.001 mg/L
Containers Supplied:
| f” MTC B0 ML MY )
Cyanide container(s) stored
in black plastic bagfs) at sample reception,
12/27/24 cmL
b
L0 e

a3 e gaszen

/)
A A1) =%

Released Byy \_ Date! Received By ) Da
= 21 118
DCHD0163 }-‘CD b)‘\ Page 1of 1 C% /zf /1"/

—— Page 2 of 3

FVAV)




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Pane 6 of &

Page30f3 |

Lo



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental

C\WWI\M1 101 Parkview Drive Ext.

P Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENVIROINNMEN T AL
Lab Analysis Report
Customer: West Mifflin Sanitary Sewer & Stormwater Authority Sample Number: 25A0126-01
Project: Additional Permit Testing 2024 Collection: 12/31/2024 09:00
Sample: Comp Received: 01/02/2025 14:20
Collection Method: Composite Matrix: npW
Analyte Result DL RL Units Prep Date Analysis Date  Analyst Method
Hexavalent Chromium
Hevavalent Cimorium <0.005 0.001 0.005 mgfL 01/07/2025 08:30 01072025 10:55  EX SN 3500-Cr B
Metals
Boron <310 0.0 0.0 mgil 01/08/2025 08:00 017132005 11:40 a £P 200.7
Coppar 0.011 0.001 0.002 mait 01/08/2025 08:00 01002005 15:01 REK EPA 200.7
e 754 40 -0) pall 01/09/2025 06:45 DING025 10:40  MTW EPR 200.€
Metals, Dissolved
[ron 002 0.01 02 mgiL 01/11/2025 12:16 01/13/2025 17:21 =2 EPM 200.7

/’;k 0.4 //‘ > :-'7:-: -
Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.

Reported: 1/15/2025  1:24:060M Confidenhal
Page 1 ol 6

Lo



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

CWM Environmental
C\WWI\M1 101 Parkview Drive Ext.
~ Kittanning, Pennsylvania 16201
——m 724-543-3011

Lab # 03-457
ENAHROINNEN T AL

Lab Analysis Report

Subcontract Analyses Performed By M J Reider - Lab ID # 06-00003

Customer: West Mifflin Sanitary Sewer & Stormwater Authority
Project. Additional Permit Testing 2024

Sample: Grab

Collection Method: Grab

Sample Number: 25A0126-02
Collection: 12/31/2024 09.00
Received: 01/02/2025 14:20

Matrix: npW
Analyte Result
Subcontracted Analyses
Cyanide, See Attached
Weak/Dissociable(Free)

/’r / z ~. -

Paul Bookmyer, Technical Director

PA DER/TNT Accreditation # 03-00457. All analytes accredited unless othenwise specified.
Reported: 1/15/2025  1:24:06°M

Confidential
Page 2 of 6

FWARY)



NPDES Permit No. PA0026522

NPDES Permit Fact Sheet
New England STP

CHAIN OF BUSTODY _l \— 101 Parkview Orive Ext Xittanning PA 16201 Phone:
Labs # 03-457 ms 724-543-300 Fux: 724-543-6768
IC#O0IG2 CF 0F-26-2¢ R
Ehoene. Coract Hame: \ sy NPUFSA
I \Wast Mifflin Sanitary Sewer MA Andrew Howard
Phure: Ll Yageetsb e Sanpie: RUS- Sevntle: D
Medress 1302 Lower Bull Run Rd A12-466-6070 x 232
West Mifflin PA 15122 4 tab@wmssma.org — _||||_ See Codus Below
NpaTE | 148 el | E|2|d
DATE GRA e m M = m <
CWM Lab #  SampleSite | Collectioa Point Sangled | Thm Sorglesd Start / £ sp | Test/Analysis Requested | Field __uz\nuaagﬁ. = = a4 & w,
P\N\_ ~ Comp 1235 74 vt crms ﬂ% 8, Cu,Zn H new | o G m
/ m\ mv\ Dissolved Fe A wen | c P
/ UI. 7 Hexachroma o LI 1 » @
/
7
I@ L Grab vtied | e e / @l“\ Free Cyande “SURBED"” o NeW (G P Q
o | oswo]| L B4 ) (15
Lyl
{ Y
. £
/
: ! ; v ED
/ il 7§ =
25A0126 .
\ —_onlCE
LR LA T =
!
i
_ _ | _ :

Solli (9l | iast | Moice | Presertvatey 1 Subun Thissiltle = Asorbic hid_#=HKD3 G -HUL S- U206 Ok - hal A - Diher  HA = Hane
ot Yo 3 N O [[GF wrkey. DK - Drivking e Rac Fuol/Rocrstion Water  KPH - Non Fateble Watee R - R § - Sail Sulid. Sludon  F - Fuel
__nni__m.\q@\w - Wl.wxmw\ LU |t - _“nagv.z.c B=frek M= Hicrupurge Bottles: P = plastic [ =gless 1 =other
?w_._in.__v\.@\ . o £ ENO Sample Comments: ) —
e, A) N \ \.‘Q\NMJA\\NNF-.}F&&:@ N COE o ssnyits ®,¢ tetshid Tres /07 0 Cutmrscatset (5) M Corrertntis e aots TN Cives ¥ of b btsd

Ha lim122

LT



NPDES Permit Fact Sheet
New England STP

iR G5

M.]. Reider Associates, Inc.

NVIRONMTINTAL TESTING LARORATORY
LS. EPAST'A DEP #UG-D01E)S

Altention:  Cassande: T umae
Reported To:  CWM Envirormenial, Inc
101 Pagloview Drive Dxwasion
Nirtanning. PA 16201

LabID: 23001343-01 Collected By: Clicrr
e )

NPDES Permit No. PA0026522

Certificate of Analysis

Laboratory No.: 2300343
Reportt /07423
Lab Contact: Beadler 'I' Cisirfirhs

Project: W Misc

Sampled: 1273124 (000 Received: (1705725 11134

Sample Desc: 126412 Sample Type: Gl
Repr.
Result Thait MDL Limit Analysis Method Analyzed Notes Analyst
Cieneral Chomistry
Cracele, bree ol ll:g."L AL [0 | hehda D1 Rew 1.2 a0 2 NG
107 Anzehes Srecet ©O Readiep. PA 19511 O sovemjreadeccom O (610 374-5129 0 fax G109, 3747234
Thiy certificiee shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avsociates, Inc,
NELAE soimshncl Ly PAIPAIEP S0600003) Voal ons ws s s virw o vl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivosal cecoeedinanices av MD (2610 Page 1 of 3
Page 4 of & I 9 I

FWRV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

WM\ 2200343 ™7 SUBCONTRACT
Wi ORDER
P———+1 RO R R A

FANINTERLININAL N A

Sending Laboratory: Subcontracted Laboratory:
CWM Environmental Kittanning M J Relder - Lab ID # 06-00003
101 Parkview Drive Ext 107 Angelica Street
Kittanning, PA 16201 Reading, PA 19611
Phone: 724.543.3011 Phone: (610) 374-5129
Fax: 724.543.6768 Fax:

Project Manager: Cassandra Tlumac

Customer: West Mifflin Sanitary Sewer & Stormwater
Authority

Address:1302 Lower Bull Run Road West Mifflin, PA 15122
Phone:412-466-6070

Sample Point: Grab

Work Order: 25A0126

. I Analysis Due Expires Comments ]
,t)\ Lab Sample Number: 25A0126-02 npW Sampled: 12/31/2024 09:00 Sampled by: Customer/Client Sample Type: Grab
Sample Name: Grab Location ID: Sample Type:
Cyanide, Free 01/16/2025 01/10/2025 05:00 RL = 0.001 mg/L

Containers Supplied:

\ ]P‘M’nt o0 Wl V¥ % o

Cyanide container(s) stored

in black plastic bag(s) at sample reception.

1/3/25ALR o
2

& { »
\'Z’Zf} Y edix
Released By Date Recsived By _ Data

A" Ealr [{ Page2ofd |

L ‘ ""_“

- I
prl BA
DCHDD163

Page 5of 6

FWAV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TNVIRONMENTAT TESTINC TABORATORY - Y :
Il’ Certificate of Analysis

LS EPAPA DEP SULEXRX S
M.J. Reider Associates, Inc.
l 3
MJRA Terms & Conditions

AT sennples subouiteed vt e accompinied be sgmed doconeniioe coprescoting o Clin ef Custoedy (2000), The QOO Record wots e 2 contnet
Detween the chentaad WTRA, Ssanng che SO Fan gves spgeonal Ton VTR A e porfomn dhe wequestal amalyacs o 35 an sgaeanent e yag P e cos

ol suciamalysos, SO Records suust be conpleted i blok oe Dlac wedelbi ek Gnos, noc e whwea s, SOC dovusocston begio: af the e of
samepke colleessne Chev s veguinad o doc e all sample desals pmion ool s

ok o UK A AT sampos ot Be phcod om e seowedinels
alter sonpling aod shipped or delivenad wobe Sboriesy e osswer Lot w il e D soople eegestass o Teeaog aend below 62 Toua e s
pretenud),

Sample Submission, Sample Acceptance & Sampling Containers

Tacladed on fae COC mass he the smple desceprne, date and tane of collecnion Jinchidup srart aad srea for composines). canriner soze and type.
preservainee aloamation, simpls matnx, wndszanoa ot whether the samplke s 3 gah ae compasite, numbes ol conta
prrrorraed. Foag sample enllection rechagpes, inappropeane sampling contazness and/ oo impropers sample preseevanos may kead o sampls sejecrinn.
Susiable sampke conmners, labels, and poeservatives (25 appheabla), along with blank ¢ OCs ase proaaded an oo addinonal cos

Turnsround Thnes (TAT)

Averign TAT For tezt eesulis moge Fom 5 0 15 workeng dags deponding on the spocBe anadises and aone of year subonied. Zaster toeieound s
(PRUSH AT aimy be avlable depend

aees & a hst of 1ae tests 1o ba

cm e Cmvont weeslosd sna paaicabir depariment aod the saiure of the avahses sequested Wo avmnae
vou 16 veely requests T cspodited snple sesulis with conc e oae Tochoiead Threctees proe o saaple suboste ]l Witwoor conBongsan Gom s Techuieal
Dimocion, s yeanlis LETR I e -'nmp?. 1ed h‘v wony dendlme, "RUSH TAT Surcharges ant :l'_![‘“l‘l' fim' o \I\'ﬁll‘d mmaroeand pees,

Analytical Results, Sample Collection Integrity & Subcontracting

Sadyewnd values aee doe the sample as submted wd sekite valy o the ceon tested. The value welacates 2 supshiot ot che costituent contear ot the
sampk: at the tme of sampke collechion. Analyneal results can be impacted by peor sample colleenion reehnwque and/or mpeoper preseranon. Al sampl:
collectn commpleted Ly MY was peetoozed ooccomsuce wich apabeable sepubituey protosols oo a1 specibied 1o customer specdie sungang pluss,
Constmens contene will varye ovee time based an e marnx of the sample and she physical and chermeal changres te ks ensronmans. Al sample scals
aod Libeanone sopors aee sonctly coofwlestad Results wall noc e avaalabe o aooe except the poosy chent oo auchonzed party tepreseatuyy the cheat
unkess MIRA reconves addinoral permissions from che chent When necessane, SRS will soboenermet sortam analyses toa thued pary aceredied
mboeatury. Lt chent pooabis subcommrtugs, 1 ovast be provided e waentuy and acchude zetzacunu vz bow o proveed wiel: cleat sizupbes that rsguee
thied party analyses,

Payment Terms

Faynear Teoms aoe Not 30 dayps, Price: are subgect 1o changa seithoor nemce. A sanding oenchly change cF1L5% o the dlicors evo-3adav-unpaid
Trakavwee anay he added aoche Balaaee afles 30 dpa and exchanvmna thevesler (day A1, 60, 51 eel The labomsnry accepis alloigor coad cands, 4CH

tar=actons, chegks and cash. New client: -onst rary Foor all servwcs remdensy’ plh W :.smpk- collegnon amd) of in s S reprl proccs g heors
percdi-based svvsant MRS reaemvcs the =ghi e e the ehond s erodiecoun and e

any lalare is vatstanemg for more than 40 s

rust contat e MIRA seoountng dupariment o pors
wofuse o perform sdditiona] sorvices om oz eredit basis
Warranty & Litigation

LU shees not giiacanres any esales of irs secvioes: b has apgeed oo use it best ettorns, coaccondance wrh rhe soalaads 2aed peacrices of the industey,

I rau
preepesse and warmaety cf cecchanmabiloy, Clisnrs apcee that they shall seimlvsse MIRA For
reazanable artracy bers meiersd by MIRA m obianing aavmiear o the somners ondered. AT ersrs asseciared woh complance wer aay subpocna For
decamegies, wearmeaty, onane onles purpase velanig o e paframed be VIR A, foroa clian, el be prad b ilan chian, MIRA " agmegue lalaliy Ty
npipent wens ol onsssas wod of o) brerch by MRS will nec excced the fee paod foe the seovaoes, Chot agrecs o wdeowife aod Lokl

S AN harmless Tur ang and sl Falahines s cveves of 500 aoount. Nather YIRS nor dhe ehent <hald b Bable o die uther e specenl, eadenial
consequential e puaaitive baldity or diacgaes weeluded but aee ooed to s anzowy Geoon debay, Zoss of wee, loss of poedits o voveaaes. MR wall e
b Fabale 1o the cone unless dhe chienn bae noafed MIE S of the Seeovery o7 the slleged voghnonaet, cror cnzsivms or srawch withm 300dags o the
oy ol s dascovery wad wathun oo pear of the dace of mvosee

sach sesults 1o be azmieare and eomplere. We discham any arher warmanes, expressad or snghed, iechidiap a wamanrs of frocss for a naminckie
sl all Zees, cosr aml hnparion experses, inchdag,

Reviewed anc Approved by:

B, 7 12

Bradley 1 Gritliths
Project Manages

107 Anzelea Srecet 2 Readiep. PA 19011 O smowe mjnsdeccom 0 610 37453129 0 fax G610 3747234
Thiy certficute shall nut be repruduced except m full without the nritten upproval of MLJ, Reider Avseciates, Ing,
NELAE soimehied Ly P4 IPAER 80600003 Vel ons ws bsnes 2 vz oo cannonl
NELAC wcadnrians e vatoess drohmg samee wisiswaer 2 selic & chiemueal vavecals amalyes
Addivoad coceedinanines av MD (201

Pane 6 of &

Page30f3 |

FVay)



NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

" = 9, 204 Twsncy?, 2008 sy 16, 2025 Sevessy 31, M35
Norvrdner 17, 2008 Nowerdeer B0 NOE | Mowmrbor 24, 3500 | Du senvienr 1) 25000 7, e P Prea ¥ . . » ” 10 Praocesd a Pa——
rAMT ot} Ruw S wesn s e
Dasign Flow = L2 MGO | Desga Fow = 1.2 MGD Mo, duiy ™
LT BT ~
315 L.50, o1 1.Mt4 Seport LH 52 AT HHC
wn < 3008|< < A00c< 0430 Rwprs 0003 093t T 2530 B 4T 1717272 werv phe v & etivoind
n1am Broe AT 2EHT
Kexdel0Pen 12 | Gnb
BTG N
g o ren due fo weorg sergle botte
etalomnd deNE

128



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

- — L
201 300839 Rl
201 S 0746 > to1

129




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Distribution Applied Coefficient of variation (daily) | Avg. Monthly

ymium (mg Delta-Lognormal #DIV/0! #DIV/O!
1 {mg/L) Delta-Lognormal 0.2280644 0.1460097
ar (mg/L) Lognormal 0.2741385 0.0155691
(mg/L) Lognormal 0.2062612 0.0912023
on (mg/L) Delta-Lognormal 0.2891681 0.0523221

le (mg/L) Delta-Lognormal 0.8222927 0.0032491

130



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 4
TMS Report used for Reasonable Potential Analysis

131



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

pen nSYlvania s Managament Spraadshaot
J' DEPARTMENT OF ENVIRONMENTAL Version 1.4, May 2023

PROTECTION

Discharge Information

h

Facility. W. Mifflin Sanitary Auth NPDES Permit No.. PA0026522 Oulfall No.. 101
Evaluaticn Type Major Sewage ! Industrial Waste Wastewater Dascription. Treated Sewage Effluent
Discharge Characteristics
Design Fl‘ow Hardness (mgil)* pH (SU)* Partial Mix Factors (PMFs) Complete Mix Times (min)
(MGDY AFC CFC THH CRL Q; 40 Qy,
1.2 100 7
0 % le®t biank G.5 & ioft blank 0 ¢ lat blank 1 o lent blank
Max Discharge | Trib | Stream | Daily |Hourly|Stream| Fate Criteri | Chem
Discharge Pollutant Units S Baiss | e oV cv cv | coeff FOS aMod | Trans!
Totzl Dissoved Solds (PWS) ma/l 1370
& [Chicride (PWS) ma/L 661
3 [Bromide mw/L 0.1
o [Sulfate (PWS) ma’'l 739
Fluorice (PWS) mg/L
Tolzl Aluminum gL 1485 0.42
Total Antimony pall | = 0.5
Total Arsenic o/l 2
Tolel Bariurm gL 58.6
Total Berylhum pall < 1
Total Boron o/l 146 022
Total Cadmiumn peill | < 0.2
Total Chromium (111) pall < 2
Hexavalent Chromium pall | < 5
Total Covalt ugll | < 1
Total Copper pa/l 155 027
‘; Free Cyanide il 3 08622
3 [Total Cyanide pgll | < 10
o |Dissoived tron o/l 523 0.23
Total Iron po/L 122.6 0.23
Total Lead [C s < 1
Total Manganese o/l 547 0 61
Total Mercury pail | < 0.2
Total Nicke! gL 3.62
Total Phenals (Phenolcs) (PWE) pa/l 21
Total Selenium poill | < 5
Total Silver poil | < 0.4
Total Thallium pall < 2
Total Zinc P/l 91.2 02
Tolal Maolybcenum T8 2.67
Acrelein il | < 1
[Acrdamide poll | <
Acrylonilrile /L < 0.5
Benzene ol < 0.5
Bromoform pall | < 0.5

Discharge Infoermation 7/10/2025 Page 1



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Carbon Tetrachloride pall | < 0.5
Chicrobenzene pgill | < 0.5
Chlcrodibromometaane il | = 0.5
Chlcroethane poll | < 0.5
2-Chlaroethyl Vinyl Bther pill | < 0.5
Chlcroferm pgill | < 0.5
Dichlorobromaomethane il | < 0.5
1.1-Dichicrosthane il < 0.5
o |1.2-Dichicrosthane pgill | < 0.5
S |1.1-Dichicroethylene po/l | < 0.5
2 1 .2-Dichloropropane woll | < 0.5
O [ 3 Dichicropropylene ol | < 0.5
1,4-Diokene il | < 0.1
Elhyibenzene ik | < 0.5
Methyl Sromide il | < 0.5
|Methyt Chicride poll | < 0.5
|Mettwiens Chioride /L 3.77
1.1.2,2-Telrachleroethane il | < 0.5
Tetrachloroethyiene pall | = 0.5
Toluene pgil | < 0.5
1.2:-rans- Dichlor celhyiene L] < 0.5
1.1,1-Trichlorcethane pall | < 0.5
1.1.2-Trichlorcethane pgill | < 0.5
Trichlcroethylene pgill | < 0.5
\Vinyl Chicride pall | < 0.5
2-Chloraphenol pgil | < 0.21
2,4-Dichlorophenol pgil | < 0.21
2,4-Dimethyiphencl pall | < 0.21
4,6-Dinitra-o-Cresacl il | < 1.04
T [2.:4-Dinitrophenol poill | < 1.04
g 2-Nitrcphenal pall | < 0.52
(9 |4-Nitrcphenal ugll | < 0.52
p-Chloro-m-Cresol il | < 0.1
Pentachlorophendl poll | < 0.52
FPhenal il | < 0.21
2,4 5-Trichlorcphenol pgill | < 0.21
Acenaphthene po/l | < 0.1
Acenaphihylene T8 < Q.1
Anthracene g/l < 0.1
Benzcihe il | < 1
Benzola)Anlhracene ik | < 0.1
|Benzola)Pyrene poil | < 0.1
3,4-Benzofluoranthene pall | < 0.1
Benzo(ghi)Perylene i/l | < 0.1
Benzolk)Fluaranihene /L < 1
Bis(2-Chlorosthoxy)Meth ane o/l < 0.1
Bis(2-Chlorosthyl) Ether ugill | < 0.1
Bis(2-Chlorgsopropyl)Ether il | < 0.1
Bis(2-Ethythexyt )Phthalate pall < 29
4-Bromaphenyl Paeny Ether pgll | < 0.1
Butyl Benzyl Phihalate g/l | < 1.04
2-Chloronaphthalene il < 0.1
4-Chlorophenyl Phenyl Ether pgill | < 0.1
Chrysene pgil | < 0.1
Dibenza(a hiAnthrancene pall | < 0.1
1,2-Dichicrobenzene il | < 0.1
1.3-Dichlorobenzene il | < 0.1
w |1.4-Dichicrobenzene pall < 0.1
S |3.3-Dichicrobenzidine pell | < 0.52
2 |Diethy Phthalate ol | < 1.04
© Dimethyl Phthalate poll | < 1,04
Di-n-Butyl Phihalate g/l < 1.04
2,4-Dinitrotoluene il | < 0.21
Discharge Infermation 7/10/2025 Page 2

ERVIV)



NPDES

Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

2,6-Dinitrotoluene pall | < 0.21
Di-n-Ochyd Phthalate gL < 1.04
1,2-Diphenyihydrazine U8 < 0.1
Fluoranthene pall | < 0.1
Fluorene poill | < 0.1
Hexachlorobenzene gL < 0.1
Hexachicrobutadiene poil | < 1
Hexachlorocyclopentadens el < 0.52
Hexachlcreethane pgil | < 0.1
Indeno(1,2,3-cd)Pyrene poill | < 0.1
| sophorone il | < 0.21
Naphthalene poill | < 0.1
Nitrobenzene poll | < 0.1
n-Nitresodimelhylamine ik | < 0.1
n-Nitresodi-n-Propylamine /L < 0.1
n-Nitrcsodiphenylamine poll | < 0.1
Phenanthrene Moill | < 0.1
Pyrene il | < 0.1
1.2 4-Trichlorchenzene pall | = 0.1
Aldrin g/l | <
Jaipha-BHC il | <
beta-BHC pall <
|gamma-BHC pgiL <
delta BHC pgll | <
Chlordane pall | <
44007 poill | <
4,4.0DE pgil | <
4,4-0DD poll | <
Disldrin i
alpha-Encosulfan pgill | <
beta-Endosulfan pall | <

% |Endosulfan Sufate poill | <

5 Endrin pgll | <

(9 |Endrin Aldehyde poill | <
Heptachior il | <
Heptachicr Epoxide pgill | <
PCB-1016 pall | <
PCB-1221 o/l <
PCB-1232 il | <
PCB-1242 poll | <
PCE-1248 wil | <
PCB-1254 il | <
PCB-1260 pll | <
PCEs. Tolal ik | <
Toxaphene il | <
2,3,7.8-TCOD ng/l | =
Cross Alpha pCiuL

~ |Totul Bela pCik | <

8- |Radum 226/228 pCiL | <

9 |Total Strontium woll | <

o Total Uranium o/l | <
Csmotic Pressure mCskg

Discharge Infermation

7/10/2025

Lo

Page3



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

pennsy[vania Tenks Manapsrment o ont
DEPARTNENT OF ENVIRONMENTAL Reishu LA Say00d
PRJTECTION
Stream / Surface Water Information W. Mifflin Sanitary Auth, NPDES Permit No. PAOD26522, Outfall 101
Recei/ing Surface Water Name. UNT to Menongahela River No. Reaches to Mode! 1 ® Sutevids Criteria
" Great Lakes Criera
Elevaton 2 PWS Withdawal | Apply Fish  ORSANCO Creera
Locaton SteamCode’ |  RMI ) DA ()" | Slope (1) (MGD) Crheria®
Pointof Decharge 039422 163 1525 0e7 Yes
End of Reach 1 039422 7.25 125 124 Yeq
Q710 _
e e TFY | Fiowgs WD | wiatn | Dageh [ Veloctt [Trawsl Tima]__ Tributary Stearn Ansyeie
(cteimé)” | Swream [ Trbulary | Rato | (% | (% |vifesl| (days) |Wiaedness | M | Hardness' | pi’ | Hardness | pH
Pointat Dscharge | 163 0008 10 100 7
£nd of Reach 1 125 0 008 10
Qy
T R\ LFY¥ Flow (cfs) WD | Width | Daath | Velecit [ Travel Time Tnbutary Stream Analysis
(cfomi) | Steam | Trbatary | Rese | ) () |y@esi| (days) | Haedness | wH | Hardness | pH | Hardness [ oH
Pant of Decharge 163
End of Reach 1 125
Strearn / Surface Water Information 110/2025 Page 4

135



NPDES Permit Fact Sheet

New England STP

P pennsylvania
d DEPARTMENT OF ENVIRONMENTAL
PROTECTION

NPDES Permit No. PA0026522

Tanox Marogeniere Spreadshast
Verrom 1A, May 2000

Model Results Ve, \Eifflin Sanitary Auth, NPDES Parmt No. PACO26522, Outfall 101
- Resuits RLTURN TOINPUTS SAVE AS POF PRINT . Al Timpats ) Results } Limes
. Rydrodynamics
Q50
Stream WS Wathdrawal Net Steam | Qischarge Analyss 3 Velccity |Travel Time] Complete Mix Time
RMI Sloj D Width WiD Ratio ;
Flow (<) et Fiow (¢f2) Fow (cf5) ikinin] it " o) | ey min)
1.63 001 001 1359 0454 1355 13.551 10. 0.436 0.053 0.
125 001 001 10.000
Qp
Stream PGS Withdrawal Net Stream | Dischamgs Analyss Velcoity [Travel Timal  Completa Mix Tima
R e gems) icts) Flow (cfs) Fowictay | o0Pe M| Depm(t] | Wm(m) | WDRato | ~ ) (d2y3) (min)
182 on o1 1868 0258 138 13 551 9778 0,445 0052 000267
128 0.132 013
| Wasteload Afiocations
. AFC CCT (rmin) PAF: :I Analyss Hardness (ingh) Aralygsis pH
Stream  |Stream| TrbCenc | Fame wao WQ O
Paltants WA L Commema
concippyl cv | gty | coof | ) (BoyL)
Total Dasohed Solds (PUS) [ 0 a i NIA A
Chornoe [PWs) o ] ] Wn A TWA
Sutate (FINS) 0 0 a HiA MNIA MAA
Total Alunirum [ 0 a 750 750 753
Tom! Antimony 0 0 0 1100 1100 1,105
Tatal Arsenie 0 0 a 3¢0 240 341 Chen Trangator of 1 applied
Total Banum [ 0 J 21,000 21000 21088
Total Baron ] ) Qa 100 8 100 8134
Total Cagmium 0 0 ] 2014 2.13 214 Chem Trarmiator of 0.844 apshed
Total Ghromium (111) 0 0 0 369,763 1803 1311 Chem Transiator of 0,316 apaied
Hexavaent Chromium 0 0 Q 4 16.3 16.4 Chem Trarsiator of 0.952 apelied
Total Cabalt T 9 a2 93.0 854 | ottt R i
Tatal Copper [ 0 a 13 439 140 121 Chem Transkator of 0 98 appled
Free Cyanrde (] 0 Q 22 220 2.1
Model Results T/10/2028 Psge s

136



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Dissoled iran 0 0 a HiA MNIA A
Total Iror 0 0 a HiA MIA MIA
lotal Leac [1] i} J 4,581 516 L2.L Chem Transiator of 0./91 apsied
Total Manganese 0 0 Q Mik MA A
Tota: Mercury 0 0 a 1.400 165 18¢ Chem Transiawr of 0.85 apoled
Tatal Nickel 0 0 a 463,236 458 471 Chem Trarsator of 0,998 apalied
Tolsl Phenois (Phemolics) (PWS) 0 0 a A NrA MIA
ol Sc_!smun [ 0 J i fol NOA Chem Trarsiator of 1 927 apoled
To%| Sikar 0 J J 3217 378 38 Chem Transiamr of 0.8% appled
Total Thallium 0 0 Q 85 65.0 £3.2
Toml Zine 0 J Q 117.180 120 120 Chem Transiator of 0,97 applied
Acokin 0 0 Q 3 3.0 301
Acrylonike ] 0 a 650 E50 653
Henzena 0 ] a () £40) 6543
Beomotorm 0 0 a 1.800 1800 1,808
Carnon Tetrachionae 1] 0 J 2.800 2800 2812
Chidroberzense 0 0 Q 1,200 1200 1,205
Chorodibromomatians 0 0 a A NrA, NI
2-Chigroatrd ¥ iny! Exher 0 0 a 18,000 18,000 18073
Chigroform ] 0 a 1500 1.900 1,908
Lichororomamrethane 5] 0 J NiA _Nia A
1.2-Dichigrosthars 1] 0 a 15,000 15,000 15063
1,1-Oichlorosthylene 0 0 Q 7.500 7500 TN
1,2-Olchioropropane 0 0 Q 11,000 11,000 11.045
1.3-Dichloropiapylens 0 0 a 310 310 BN
Ethylberzene 1] 0 a 2500 2800 2912
famyt Sromice 0 0 a 250 50 ez
fethyl Chionde 5] 0 o 28,000 28,000 28117
Methylense Chioride 0 J J 12.000 12000 12,000
11,2, 2Terachbrostans 0 0 Q 1,000 1000 1,004
Tetrachorostyiene 0 0 a 700 700 Vo2
Toloana [} 3 a 1700 1,700 1,707
1 2 barss Dichkscelhylens 0 1] il 6200 8800 5,828
1.1 1-Trcnkirosthana 2] ) q 2000 3000 2013
1.1,2Trshlorostha ne 0 0 Q 3,400 3.400 3414
Trichiarcethyiens o 0 Q 2300 2300 2310
Vinyl Chionce 0 0 Q A MN/A NIA
Z-Chorophens! 0 0 Q 550 £60 562
2 A-Dnborophanal 1] ] ] 1700 1_?_:_:0 1_727
2.4-Dimathyiphanol 0 0 a 650 660 =K
4 6-Ointro-o-Cresc 0 0 J 50 B0 S
2 4-Dinmrophenol 0 0 a 660 650 562
2Nitropheno! 0 0 Q 2.C00 8.000 2,033
4-NEropheno! 0 0 o 2200 2300 Z2.310
p-Chioro-m-Crass! ] 0 a 150 160 161
Pertachlorophenal [i] 0 Q 8723 872 & 76
Hhanol 0 ) a HiA N(A NAA
2.4.8-Trzhkorophenol 0 0 Q 450 4€0 462
Model Results T/10/2028 Psge b

137



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Acanaphenena o 0 a B2 230 &332
Antryasans [ 0 a HiA MIA NA
Berzdne [} ) J JIU SO0 301
CorzolaMntiracens 0 0 Q 0.5 0.5 0.5
[T 0 0 0 Wik NA, A
3 4-Benzoflupranthene o 0 a Nia Ni& A&
Benzo(kFluorantnere 0 0 a MNiA NrA PIA
His|2 Chu’oet?'rmi_t_t_nr [ 0 J 30,000 40000 30125
Ei5(2-Chlorisogropyl[Ether 0 0 a HiA NiA A
Bisi2-Euhy hexyl)Philvalate 0 0 0 %500 2500 1,519
4-Ecomashenyl Fhery Ether 0 0 0 270 270 Z71
Bautyl Benzyl Phithalate 1] 0 aQ 140 140 147
2.Cnlorenaphthaere 1] 0 a MNik NiA Y
Chresens 2] 0 a Mt MIA NAA
TALSN 2008, JANLIFan 2 0 0 0 Wn NIA, A,
7 2-Dchioroenzent o ] 3 520 20 23
1,3-Dehiorotenzane 0 0 Q 350 350 51
1.4.Dchlorocenzens 0 0 a 730 730 732
3,3-Dichkorobenzidine 0 0 Q Nia MIA NAA
Daliyl Prafelats [ 0 a 4.000 4,000 4,017
Jimethst Phthalate 5] 0 J 2500 24600 2010
Di-n-Buayt Phthaiate Q0 0 Q 10 110 11D
2,4-Dintrotoiuene [} 0 a9 1,€00 1.600 1,607
2,6-Dinkrotolvere 0 0 a 990 93¢ 934
1.2-DighenyIhydraZine 0 0 a 15 15.0 15.1
Fluoanthens 0 0 a 200 200 201
Fluorens 0 0 0 A NIA NIA
Hezschiorobenzane 5] 0 J R NiA [N
Hexachlcrobutadiens 0 0 J 0 10.0 10.0
H lerecyciopantadiens 0 0 Q 3 5.0 .02
Hexachlorcethane 0 0 a 50 50.0 €602
Indens(i 2, 2-cdjFyrana [} ] a NiA MA A
|eophorone 0 0 ] 10,000 10,000 10042
Napithaeng [ 0 0 120 140 121
NRrobenzens [) 0 QJ 4,000 4,000 4,017
n-Mitrosodimenylmoes o 0 Q 17,000 17,000 17T
n-Nzrosod-n-Propylamine 0 0 Q HiA MNA MNIA
r-Nilrosodiphenylamne 0 0 Q 300 300 301
Pheranthens 1] [ ] i 60 [
Pyrena [ 0 a Hia NIA PNAA
1.2.4-Trchiorobenzens 0 ) J 130 130 131
. CcFe CCT (in) [D000 | PMF ) Arsshysis Hardness [mg/ly 00 Analyse pH
Stream  |Steam| TabCone | Fam was ¥Q Oy
P conciio)] ov | o) | cost | wony | weu |MRAGSN T
Total Dssokes Solds (FIVS) 1] 0 il Nia MNiA, A
Chiride [FWS) [ ] a Nif NiA NIA
Model Results T/10/2028 Psge 7

138



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Suitate (FWVS) 0 0 a NiA NIA, NIA
Total Aluminum 0 0 Q A MNI& NAA
Tom! Antimony 0 0 Q 220 220 1
Total Arsenic 0 0 Q 150 150 Chem Transtator of 1 applisd
Total Banum 0 0 Q 4100 4120
“Totsl Boron 1T o [ 0 | 1600 | 1600
Total Cagmium ) 0 0 0.246 0.27 Chem Transiator of 0,905 apgled
Total Chromium (1) 0 0 0 74.115 86.2 ;5 Chem Transitor of U 85 apoled
Hexgvakent Chromium 0 0 J 10 10.4 10.4 Chem Trars'ador of 0.882 apsied
Total Catsalt 1] 0 a % 19.0 19.1
Tetal Copper 0 0 a & S86 933 437 Chem Transitor of 0.95 apolad
Free Cyande 0 0 Qa 5.2 5.2 8322
Dis5oMEd Iran 0 ) Q Hif, MIA NAA
Tatal Irar 1] ] Q 1,500 1,600 1,606 WQC = 30 day average PMF = 1
Tatal Lead 0 0 a 2817 318 318 Chem Trarsiator of 01,791 apelied
Total Manganess o 0 a Nia & T
Tota' Mercury 0 0 Q 0770 081 031 Chem Transiator of 0.8% appled
Total Nicke! 0 0 a 52.007 52.2 2.4 Chaen Trarsiator of 0.937 apaled
Total Phencs (Phenolcs) (PwWS) 0 0 a A MIA A
Total Eakenium o 0 a 400 499 (3] Chem Trarsiator of 0.922 apolied
To%| Sikver 0 0 Q Nia, NIA NAA Cham Translator of 1 appliec
Total Thalllm 0 0 0 2 13.0 13.1
Tomal Zing 0 0 a 113.138 120 120 Chem Trarsiator of 0.956 apeied
Aciokin 0 0 a 3 30 301
Acrylonile 0 0 a 130 120 131
Benzene 0 0 Q 130 120 131
Beomotorm 0 D 0 370 370 372
Caroon Tetrachionse 3] 0 0 580 SE0 5682
Chiotabanrzens 1] ) a 240 240 1
Chorodibromomesans 0 0 a NiA NfA A
2-Chicroetyd ¥ inyl Exher 0 0 Q 3,500 3500 3515
Chioroform 0 0 ] 330 380 2
CicHombromometiane 0 0 Q NiA NiA MNIA
1,2.Dscrioronthane 0 f) a 2100 2100 3143
1,1-Oichiorosthylene o 0 a 1.%00 1500 1.506
1,2-0ichioropropane 0 0 Q 2.200 2200 2,209
1.3-Dehloropropyiana 0 ) a 61 61.0 61.3
=thyibenzene 1] 0 il 650 [ 682
Methy Bromide 1} 0 a 170 110 110D
Nethyt Chionde 0 0 Q % %00 5500 5,523
Meihylens Chiords 0 0 0 2400 ZA00 2410
11,2, 2-Tetrachloroathane 0 0 a 210 210 211
Telrachoroaty ke 0 0 a 160 140 141
Toluene 0 0 Q 330 330 1
1 Z-rars-Dicnkercethylene 0 0 Q 1,400 1400 1,406
Model Results T/10/2028 Psge B

139



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

1.1,1-Trichkoroethane 0 0 a 670 E10 612
1.1,2-Trichloroethane 0 0 Q 680 620 532
Trenkrcetnyiene 0 0 0 250 350 2
Vinyl Chionces o 0 J i MIA, MA
—____ZCHoiopenal 5] 8 o [ To [ qie [ m
2 4-Dicnboraphenal 0 0 a 340 240 1
2, 4-Oimethyiphenal 0 0 0 130 120 13
4 8-Dnkro-o. Cress! 0 0 0 K 16.0 16.1
2 4-Diniropherol 0 0 J 130 130 131
2-Ntrophenol i} 0 a 1800 1600 1607
4-Nitropheno! ) 0 a 470 470 472
p-Chicro-m-Cress 0 U 0 500 L0 502
Fanmachkrophano! 0 ) a G893 6449 6 12
Phencl O ] a Nia N NIA
2 4 - Tnzhlarophenal 0 0 a a1 910 G914
Scenaphtnans o 0 a v 170 171
Anthracens 0 0 Q HiA MiA A
Banzdre 0 ) a 58 58.0 9.2
Sanzolalnthracena 0 0 a 0.1 0 01
Banzolp iyrens [ 0 ] MiA A NIA
3 4-Benzofluoranthene 0 0 Q NiA NI NIA
Benzolki 1o anthens 0 0 0 TUA, TIA, A
Bis| 2. Chioroetivd)Ether 0 0 a 6,000 6,000 6,025
Bigl2-Chkroissoropyl|Ether 0 0 a Nia NIA MIA
Bie(2-Exhynexyl)Phitalate 0 0 a 910 910 914
4-Sromoehenyl Phary! Exher 0 0 Q 54 54.0 4.2
Butyl Benzyl Phthalate 0 0 Q 35 35.0 35.1
2 Chioronaptiha ene 0 0 Q il NrA A
Chiyzene 1] ) a Nif NfA A
Cibenzofa hAnthrancens 0 0 a N NiA A
1.2-Dechicrotenzens 0 0 Q 160 160 161
1.3-Dchlorobenzens 0 0 0 89 68.0 £9.2
1.4.Dchlorobenzens 1] 0 ] 150 150 161
3,2.Dichlorobenzidine 0 f] a Nif NfA NIA
Dethd Pieraiate o 0 a 800 E20 202
Dimetrrd Phthalate 0 0 Qa 500 00 02
Di-n-Buadt Phthalate 0 ) a 21 240 211
2 A-DinFrotoiuans [ ] a 320 a2t a21
2 E-Dinkrotoluere 1} 0 a 200 200 1
1. 2-Dighenyihydrazine 0 0 Q 3 30 3N
Flucranthene 0 0 0 ) 40.0 10.2
Fluorena 0 0 a i MNIA NAA
Hezachiorobenzans 0 0 a Hit NIA NIA
Hexachicrobutadiens 0 0 a 2 20 201
Hexzachleracyckopentadione o 0 Q 1 1.0 10
Model Results 1/10/2028

140

Psge 8



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

HexacHercethans 0 0 a 12 12.0 12.1
Ingenc(1 2,3-cdFyrene 0 0 Q A NiA NIA
Isophorone 0 0 Q 2100 2100 2,109
Mapnliraiene "] 0 Q 43 43.0 43.2
Nitiobenzene 0 0 0 a0 a10 312
rHilrasadinesykin o 0 D 0 | 3400 2400 | a1a
n-Nzrosod-n-Fropylamine ) 0 0 A N 2
T Nirosodipheny 3 e 0 D 0 59 59.0 9.2
Phararthrene 0 0 J 1 1.0 10
Pyrens 0 0 a it NIA NAA
1,2, & Trichorobenzens 0 0 a 25 280 26.1
. THH CCT (runy PreE 1] Analysis Hardnass (maily Analss pH
Stream  |Sveam| TribCone | Fawm wac WG O
Havcredon Cowcipt)l Cv | got) | Cowt | o) | wou |MHAEOY ool
Tl Dssoles SDIKs (FIWS) 0 0 Q 300,000 $00,000 NA
Chiorlge [FWS] 0 0 a 260,000 250,000 NIA
Suifale (FIVS) 0 0 a 290,000 250,000 A
Total Alumirusm 0 0 a Mia MIA, NIA
Tota! Antimony 0 7 0 5.6 36 562
Total Arsenk: 0 0 Q 0 10.0 10.0
Total Banum 0 0 a 2100 2400 2,410
Tolal Boron 0 0 a 3100 3,100 3113
Total Cadinkin 0 0 a Wik NIA NIA
Total Chromium 011 0 0 Q A NIA NA
Hexgvamnt Chromiun 0 0 Q A MIA A,
Total Cotsalt 0 0 0 i NIA A
Tatal Copper i} ] a N NIA A
Free Cyanide 0 0 a 4 40 402
Cissoled Iran 0 0 0 300 20 207
Total Irors 0 0 0 R NiA, A,
Taotal Lead 0 0 a N NiA, A
Total Manganese i) ) a 1C00 1000 1024
Tota! Mercury o 0 a 0.C80 005 004
Tatal Nicke! 0 0 Q 670 610 512
Total Phenc's (Fhenalcs) (PWS) 0 U a 4 50 A
Total Salenium 1] [ J MihA MIA A
Ta%m| Siver o 0 a MNia NiA INAA
Taotal Thalllum 0 0 Q 024 D24 024
Toml Zine 0 J Q MiA MNIA A
Acrokin 0 0 Q 3 30 3N
Acrylonike 0 0 a Hin NfA NIA
Benzene 0 0 Q NiA N/A NA
Brometorm 0 0 Q A NfA NIA
Model Results T/10/2028 Page 10

141



NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

Carmon Tetrackiorce 0 0 a WA NfA NIA
Chisrobanzene 0 0 0 100 100.0 100
CHOTdIN OIMOMETIaNe 0 0 Q HiA INIA MIA
7 Chiorostid ¥ rrg) EXher o 0 0 Wn NI, A
Chismofarm 0 0 Q 5.7 57 6§72
CicHombomamratians [ S0 0 | WA | N | WA
1,2-Dicnioroethans 0 0 QJ A NiA ey
1,1-Dichiorosthylene 0 0 0 33 33.0 33.1
1,2.Oichioropropasne 0 0 J NiA NIA MIA
1.3-Dichloropopyien: [i] 0 a Nin NIA NAA
Ethyibanzene 0 0 a (3 68.0 65.2
fethy' Bromide 0 0 0 100 100.0 100
NMathy Chonde 0 J Q Hif MIA A
Methykene CHende 1] ] Q NiA N4 A
11,2 2Tetrachhroethane 0 0 a Mif NIA NAA
Tetrachorosthyene o 0 a Nia A T
Tolvene 0 0 Q 37 57.0 7.2
1 2-rars-Dcnkrcethylena 0 0 a 100 100.0 100
1.1, 1-Trehloreethane 0 0 a 10,000 10,000 20042
1.1, 2-Trchlorasthana o 0 a Mia MIA, NIA
Trichierzethylere 0 0 Q Nia, NA NIA
Vingl Chionce 0 0 Q HiA MIA A
Z-Chioropnens! 0 0 a 30 30.0 0.1
24-Dicabrophencl 0 0 a 0 100 10.C
2. 4-Dimethylphenol 0 0 a 100 100.0 100
4 6-Dinkro-0-Cress! 0 0 Q 2 2.0 201
2 4-Dinfmophenal 0 0 Q 10 10.0 10.C
2N trophenol 3] 0 0 iy NPA, A
d-Niropheno! i} 2 a N N/A NIA
pChoco.m.Crass 0 0 a NiA NiA A
Fermachhbrophenal 0 0 Q Nia P&, A
Phencl 0 0 ] 4,C00 4,000 4,017
2 4 8- Tonzhkarophenot 0 0 ] Mis NiA A
Acenaphinens i) ) a 70 700 702
Artvacene o 0 a 300 300 301
Benzdme 0 0 a MNia MIA IIA
BanzolaMnthracens 0 ) a A NIA NAA
Banzo(a)=ywana o ] a HiA MIA NAA
3 4-Benzolluornthene 1} ) a Mia NiA IAA
Benzo(kFlucmnthene 0 0 Q A P& A
Bls{2-Chiceostvd)Ether 0 J Q A M/A A
Blg(2-Chlorcisopropyl | Ether 0 0 a 200 200 201
B 2-Elhymexyl)Phitalane 0 0 a A NIA A
4-Cromoshenyl Pharyl Ether 0 0 Q Nk NA NIA
Eutyl Benzyl Phthalate 0 0 Q 0.1 0.1 0.1
Model Results 1/10/2028

142

Page 11



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2-Chkronaphinaere 0 0 a 800 300 202
Chrésene 0 0 Q A MNiA NAA
TABSNZ 008, NJANThran ce e 0 0 a YR NIA, NIA
1,2.Dehiorotenzens ] 0 J 1,000 1.000 1,004
g 1.3-Dehiorovenzens 1 0 0 = 7.0 708
1.4-Dehiorobenzens D D |0 | a0 | a0 | 361
3,2-Dichlorobenzicine 0 0 Q A NiA A
Doatred Prithatate 0 0 0 600 00 603
Jimetigt Phtielate 0 0 J 2000 2.000 2,008
Di-n-Butd Phthalate i} 0 a 20 200 201
2 4-Dinkrotoiusre ) 0 a ik Iy A
2,6-Dinkrotoivere 0 0 0 Nia MNia, A
1.2-Diphenylhydrazing 0 ) a Hid MiA A
Fluoranthene [} ] Q 20 200 201
Fluorene 3] [ a 50 500 £0.2
Hexachiorobenzere 0 ] 0 i NIA A
Hexachicrobutadiens 0 0 Q2 A PMIA A
Heaxachloracyckpantadiena 0 0 a 4 40 A 02
Hexachooalbans 0 0 a A MIA A
Indensi1 2 3-cd)Pyane [ 0 a ik NIA, N/A
Isophorone 0 0 Q 34 340 A
Mapataaens 0 0 QJ ik MNIA MNAA
NiRrobenzens 0 0 a 10 10.0 10.0
reNiliasodimeriykmne 0 0 a Nia NIA MIA
n-N oz d-n-Propylaming 0 [ 0 WA NrA A
T+ Nirasodiphenylain e 0 0 0 A NIA, A
Phararmrene 0 0 0 YA, TIA, WA
Pyrene o ] 0 20 200 70.1
1,2 4 Trichlorabenzene 0 ] a a.e7 047 0907
] CRL CCT (rmin) mer [ Aralgss Hargness [mo/l Analysis pH
Stream | Stream| Trib Conc | Fate wac Vi Obj
Paieans cowiou] ov | gon) | cow | ngu | oy [MAGSY Commans
Tatal Dissohea Solids (PWS) o 0 a Wi N& NIA
Chorige [FWS] 0 0 a Nia NiA NAA
Sitate (FINS) 0 ) a A NIA NAA
Total Alumirum 0 [ aJ HNiA MIA A
Total Antimany 0 ) a MiA NiA IAA
Total Arsenic 0 0 a A A A
Total Earium 0 0 Q A NIA NAA
Total Baron 0 0 Q i MIA NAA
Total Cadmium 0 0 a A NfA PNIA
Total Chromium (111} 0 0 a A NIA MNIA
Hexavamnt Chromivm 0 0 aQ NiA NiA NIA
Model Results 1/10/2028 Page 12

143



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

144

Tomul Cotalt 0 0 a WA NFA NIA
Total Copper 0 0 a i, MIA A
Free Cyanie 0 0 Q HiA MNIA NIA
Cigsohves ron ] 0 Q Hin MNIA A
Tata! lron 0 0 [N i N/A NA
Tatal Leas [ 0 K Wa TN | WA
Total Manganess ) 0 0 A N s
Tota: Mercury 0 0 0 ik NIA A
Tatal Nicke! 0 0 J Nih NiA NI
Tola! Phenols (Fhemolcs ) (PWS] 1] 0 a il NIA MNIA
Tetal Eelenium 0 0 a s Ni&, A
Tosl Siver 0 0 Qa Nia MNia, A
Tatal Thallwm 0 i Q Hif, MIA A
Teml Zinc 1] ] Q NiA N4 A
Acrokein 0 0 a Mif NIA NAA
Acrylonaie o 0 a 0.06 D46 D053
Eenzens 0 0 Q 0.58 058 051
Bromaotarm 0 ) a 7 70 74
Caron Tatiachioca 0 0 a 0.4 04 042
Chizrobarzens 0 0 a MiA DA, A&
Chiorodibromomesnane 0 0 Q 0.8 08 029
2-Chigroetyd Vil Exher 0 0 Q HiA MI& A
Chiortorm 0 0 a A NIA NIA
Cichontomametians 0 0 a 0.65 035 10
1.2-Dichioroethans 0 0 a 9.9 99 10.§
1,1-Oichioroethylene 0 0 Q A NIA NIA
1,2-0ichioropropane 0 0 Q 0.8 0.9 03¢
1.3 Dxhioopopylens 0 0 0 0.27 0,27 0.28
Ethyiberuzene 1] ) a Nif NfA A
lethyt Sromide 0 0 a NiA NiA A
fiethyt Chionde 0 0 Q Nia Nig, A
Methylers Chioride 0 0 ] 20 20.0 21.1
11,2 2-Tetrachbroethane 1] 0 ] 02 02 021
Telrachorostiylene o ] a 0 10.0 106
Tolusn= o 0 a Mis Ni& A
1 Z-trans-Dicniercethylane 0 0 Q MNia MIA A
1.1,1-Trchlkarosthang 0 ) a HiA NA NIA
1 1, 2-Trchlarasthana 0 [ J QLo 046 058
Tricnkrcethylona 0 ) a 06 [ 083
Vinyl Chioricke 0 0 Q 0.02 D02 D021
Z-Chisrophend| 0 J Q A MIA A
2,4-Dicakrephencl 0 0 a Mia M7A NAA
Z.4-Dimathylphenol 0 0 a i NIA NIA
4 6-Dinkio-o-Crass! 0 0 Q NiA NA A
2,4-Dinirophenal 0 0 Q Nia NA NIA
Model Results 1/10/2028

Page 13



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2-Niropheno! 0 0 a NiA NIA, NIA
d-NErophenc! 0 0 0 i, MIA A
P-CNOEe-m-Cress 0 0 Q R MNIA NIA
FPentschimophenal [] 0 J 0030 003 0.032
Phenol 0 0 a i NIA MNIA
24 5. Trishlarcphenal 0 [ 0 | 15 N
Acenaphtnens ) 0 0 A i s
Antiracens 0 0 0 ik NIA A
Benzdre 0 0 J 00001 0.0001 0.05C1
Benzo{anthracene 1] 0 a 0.C01 0oo 2021
Banzole Pyrans 0 0 a £.0001 0.0001 0.00C1
3, 4-Senzofiuoranthene 0 0 Qa ocot oM 200
Banzo(k¥Flucanthane 0 ) Q Q.01 0a1 2011
His| 2-Chioroatnd ) S ther [ 0 0 002 D02 D032
Big(2-Cnkaraisapropyl|Ether [} fi] a Mis NIA NFA
Biw 2-Exhynexyl)Phthalate 0 0 0 0.32 032 0324
4-Eromophenyl Fharyl Exher 0 0 Q HiA MIA A
Bautyl Banzyl Phthalate 0 ) a A NiA NIA
2-Chorenaphingans 0 0 a Nid PIA A
Chrgsenc 0 0 a 012 012 013
Dibenzola,Arthrancene 0 0 Q C.0001 0.0001 0.0001
1.2-Dechiorotenzene 0 0 Q HiA MI& A
1.3-Dechioosenzens 0 0 a i NIA NA
1.4-Dchlorotenzene 0 0 a it NIA MIA
3,2-Dichlorobenzidine 0 0 a 0.05 0.05 0,053
T et Pribaiate 0 0 a A NiA, A
Dimetng Phtivalate 0 0 Q ik MIA A
Di-n Butdt Phtteslate 3] 0 0 iy NiA NA
2 4-Dinfroleivens 1] F] a a.Ls 045 0053
2, 8-Dinkrotolusne 1] 0 a 0.05 005 0.053
1,2-Dighenythydrazire 0 0 Q 0.03 003 0.032
Fluoanthens 0 D 0 A, NIA, A
Fluorene 0 0 a N NiA MNIA
Herachinrobenzene 0 f) a 0.02008 000008 000008
Hexpohiorobutadisre o 0 a o0 001 2.011
Haxacnleracycopantadiens 0 0 Q NiA NIA A
Hexachlercathane 0 U a 0.1 Q.1 011
Indena(1 2 2cdFyena 0 [ J ] Bom D01
Isophorone 0 ) a Mia NiA IAA
Napathaiene 0 0 Q A MI& A
HErobenzene 0 J Q NiA M8 A
n-Nitrasodimenyisimne 0 0 a ©.0007 0.0007 0.0007
11-NErosad-n-Propylamine 0 0 a 0005 0006 0.005
reNitrosodiphenylamne 0 0 Q 3.3 33 348
Pharanthrena 0 0 Q Nia N/A NIA
Model Results T/10/2028 Page 14

145



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Pyrens 0 0 a NiA NIA, NAA
1,2 d-Trichiorobenzene 0 0 0 A NIA NAA
Recommended WGBELs & Monitaring Requirements
No. SsmplesMonth: 4
Mass Limits Conceniraton Limits
AL HoL Gaoverning | WQSEL
Polltants a 5 | obsigay AML MDL IMAX uUnks WQEBEL Basls Comments
Total Alumiram Recert Repart Report Reoord Repart paill 780 AFC Diszharge Conc > 104 WOEEL (ro RP)
Total Arseniz Recot Report Report Reosort Report pan 100 THH Discharge Cons > 10% WOEEL (ro RP)
Hexavasnt Chromium Renet Repart Report Raoart Reapan ygn. 04 CFC Dischangs Conc 2 108 WOEEL (re RP)
Tatal Copper 0 088 2,14 937 140 140 pan. 237 CFC Discharge Cone = 0% WQBFEL (RF)
Free Cyande .08 aen 402 7142 120 g 402 THH Discharge Conc = 5006 WQSEL (RF)
CissoNed Iran Resot Report Report Ranort Repart pai. 301 THH Dischame Gone > 10% WOBEL (ro RF)
Toml Zing 1.2 1.2 120 120 120 pan 120 AFC Cischarge Conc = 50% WOBEL (RF)

Other Pollutants withou! Limils or Menitoring

Thes fodowing polutants o nof nequirg elluend lims o monitarng based on waler QuEly bacsuse eascnabie pobential 1o axcaed waler cudily criteria was nol dedanmined and tha dischsnms
concentraficr: was less han threshoids for menitedng, of the pallutant was nat delecied and a sufficently sensitive analyicel methnd was used (e 9. <= Target QL)

Poiutants St | uons Comments
Tosal Dssokea Solkds (FNWS) A NS FWE Nat Applicable
Chiorioe [FWS] WA NiA EWE Not Applicabie
Bromide WA NiA No WS
Suifate (PINS) WA NIA PANE Nat Applisable
Toml Antimany A N.A Discharge Conc < TQL
Total Eanum 2410 'l Discnarge Cont < 10% WQBEL
Total Barylium WA NiA No WQS
Total Boron 1,607 g Dischecrgs Cone < 10%, WQRFL
Total Cagmiim Q.27 sl Discharge Conc < TQL
Total Chromivm (1) 865 well Discharge Cone < TQL
Tonl Cokalt 19.1 el Cischargs Conc < TQL
Total Cyanics WA NIA No WQs
Total lror 1,508 ag'L Discnargs Conc € 10% WQBEL
Tatal Leas 3.19 4L Discharge Conc < TQL
Total Mangenese 1,008 Jo'l Dischargs Cont 3 10% WOBEL
Tota' Mercury Q.05 ag'l Drscharge Cone < TAL
Tobsl Nickel 524 ug'L Dischargs Cong < 10% WQBEL
T ok Dhenos (Frerolca ) (PVeS) oL TAWE Not Applicabie
Total Selenium 5.01 gl Discharge Conc < TOL
Ta%| Sitver 3.78 e/l Cyscharge Conc < TUL
Model Results 110/2028 Page 15

146



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Total Thallium Q.24 el Digctrarge Conc < TAL
Total Molybdenum WA A No WQS
Acrokhn 3.0 de'L Cischarge Conc < TQL
Acrylontibke 0.083 au'l Dygcharge Conc < TAL
Berizene 06" apll Discharge Cone < TAL
Beomotorm 7.4 ugpll Digcharge Conc < TOL
Caroon Tatrachionce 0.42 ap/L Cischarge Conc < TOL
Chisrobanzene 100 Jo'L Discharge Conc < TQL
CHorodibromomesans 0,65 'l Dyscharge Conc < TAL
Chiarpethane A NA No WQS
2-Chioroatrd Viryl Exher 3,515 ug'l Discrarge Conc < TQL
Chigrofarm 372 po'l Discharge Cong < TQL
Cichiorotramametians 1.0 gl Cischargs Cone = 1AL
1.1-Decioroethane WA N& No WQSs
1,2-Decriaronthane 105 = Discharge Cone = TQL
1,1-Dichiorasthyiene 331 po'L Discharge Cone < TQL
1,2-Dichioropropans .85 gL Ddscharge Conc < TGL
1. 3-Dehrogopyens Q.28 'l Dischargs Conc < TQL
1.4-Dicxara WA NiA No WS
Ethyiberzene 683 ugll Discharge Conc < TQL
ety Bromice 108 sl Cischarge Conc < TQL
Rlethy Chonde 5,523 'L Cischarge Cone < TOL
Meathylers CHodde 211 d5'L Discnargs Conc = 25% WQBEL
11,2 ZTelbachlroethane 0.2¢ 'l Digctarge Cone < TAL
Tetrachoroetyene 10.8 el Digcharge Cone < TAL
Toluens 57.2 JeL Discharge Conc < TOL
1 2-rars-Dicakorsethylers 100 s Dischiarge Conc < TOL
1.1, 1. Trchkoroetha ne €13 ug'l Oyscharge Conc < TAL
1.1, 2 Trchlaroethane 0.68 'l Discraarge Cone = TAL
Trichlorcethylsps 0.63 aoll Discharge Cone < TOL
Vinyl Chionce 0.021 4L Discharge Conc < TQL
ZChorophenal 30.7 ag/L Drscharge Conc < TQL
2.4-Dicnbrophenol 100 'l Dascharge Cone < TAL
2 4 Dimethylphanal 100 ol Discharge Conc = TAQL
4 5-Dintro-o-Crass 2.01 wo'l Discharge Conc < TQL
2. 4-Dintropheral 100 el Cischarge Conc < TQL
Z-Ntrophenc! 1,607 gl Cischarge Conc < TAL
4-Ntropheno! 407 agl Dischargs Cone < 1AL
p-Choro-m-Grasn! 160 o'l Dascharge Gone < TAL
Ferntachlorophenal 0.052 aoil Discharge Conc < TQL
Phencl 4.017 gL Discharge Cong < TQL
2.4.5-Trzhkorophensl 1.59 gl Discharge Conc < TQL
Acanaptinens 17.7 ul Digcraige Conc < TQL
Aceraphthylens NA N/A No WS
Antrracens 301 UL Discharge Conc < TQL
Model Results 110/2028 Page 18

147



NPDES Permit Fact Sheet
New England STP

Benzidine 0.0001 el Digctrarge Conc < TAL
Senzolajnthracens 0.001 ugL Discharge Conc < TQL
Benzoca yTens 0.0001 DL TASCHarge Cont « TaL
3,4 Senzolluorantene 0.001 a5l Dyscharge Conc < TAL
Banze(ghiPeryiene NA NiA No WQs
Benzo(kiFlucanthens 0.011 apiL Diacharge Ceac < TAL
Bis{2-CHorcethoxyjiathane A N/A No Was
Bis(2- Chioroetird)Ether 0.032 Sl Discharge Conc < TQL
B 2. Chkoroisogropy||Ether 201 'l Dyscharge Conc < TAQL
B 2-Exhynexyl)Phibalabe 0.34 el Dyscharge Cone = TAL
4-Ecomophenyl Fharyl Ether 542 ug'l Discrarge Conc < TQL
Butyl Benzyl Phtnalate o1 ao'l Discharge Cong < TAL
2-Cnkrenaphihaers £03 gl Cischargs Cone = 1AL
4-Chorophenyl Fheryl Ether WA N& No WQSs
Chrysene 0.13 = Discharge Cone = TQL
Dibenzola, hArthrancens 0.0001 po'L Discharge Cone < TQL
1.2-Dehiorotenzens 161 gL Ddscharge Conc < TGL
1.3-Dechlorotenzans 7.03 gL Cischargs Conc < TAL
1.4-Dehiomopenzens 151 Wl Diacrarge Conc < TQL
3,3-Dehkrobenzidine 0053 unil Discharge Conc < TQL
Ciathd Prihalate £02 sl Cischarge Conc < TQL
Dimetrt Pithalate S0Z 'L Cischarge Conc < TOL
Di-n-Buad Phthelate 201 d5'L Discharge Conc < TQL
2 4-Dinfroloiuens 0.053 'l Discarge Cone < TAL
2, 6-Dinkroteluens 0.053 ugil Digcharge Cone < TAL
Di-n-Oca Phivalate WA A No WS
1.2-Digh2nyIhydrazire 0.032 Sl Cischiarge Conc < TQL
Flucranthens 20.2 ug'l Oyscharge Conc < TAL
Flusrene 502 'l Discraarge Cone = TAL
Hexachiorobenzare 000008 Joll Discharge Cone < TOL
Hexachicrobutadiene 0011 Ao/l Discharge Conc < TAL
Hexachlorocychop diens 1.0 ag/L Drscharge Conc < TQL
Hexachloroathane .17 up'l Dascharge Cone < TAL
Indenz(1 2 3.cd)Pyrana 0001 ol Drscharge Cone = TQL
Isophorons 347 o'l Discharge Conc < TQL
Napnthalene 432 el Cischarge Conc < TQL
HEobenzens 10.0 gl Cischarge Conc < TAL
n-Nitrasadimenykinng 0 0007 agl Dischargs Cone < 1AL
n-herozad-n-Fropylaming 0 00% o'l Dascharge Gone < TAL
n-liirasadiphenylamine 349 aoil Discharge Conc < TQL
Pharanthrene 1.0 gL Dischargs Conc < TQL
Pyrans 20.1 Ul Discharge Cong < TQL
1,2 4-Trichorobeanzens Q.07 ug'L Diacraige Cone < TQL

Model Results

1/10/2028

148

NPDES Permit No. PA0026522

Page 17



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 5
WET Testing Sheets

149



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

. 3800-FM-BPNPSMO04B5 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT

g DEPARTMENT DT ENVIRONHINTA
PROTECTION

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET

NPDES Permit Number: PA0D026522 Facility Name: West Mifflin Sanitary Authority
Species Tested: Cenodaphnia dubia ] Pimephales promelas Test Type: [ Chronic [ Acute
Re-Test? [] Yes £ No (If Yes, indicate the date of original test completion: )

SAMPLE INFORMATION
PateTime Sample Source Temperature  Holding Time Chlarine Dechlorinated?
"1, 08/26/18-0800 001 1.7°C <36hrs <0.02 mg/L [ Yes K Neo
2. 08/28/19-0800 001 48°C <36hrg <0.02 mgil. [Oves KNo
3. 08/30/119-0800 001 34°C <36hrs <0.02 mg/L [Jyes [ No
—— ——— TEST CONDITIONS )
Datef/Time of Test Initiation: 08/27/19-1015 Date/Time of Test Termination: 09/03/19-1055
X Renewal Test [l Non-Renewal Test Frequency of Renewals: dally
Dilution Series: 23, 47, 93, 87, 100 Target Instream Waste Concantration (TIWC): 93%
Age of Organisms at Start of Tests: 10.25-18.25 hrs
Number of Replicates: 10 Number of Organisms per Replicate: 1
Source of Organisms: EnviroScience Feeding Regimen: none
Light Intensity: 50-100fc Phetoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour peried? [ Yes [J No {attach log sheet)

DO measured daily in at least one replicate of each concentration? [ Yes [J No (attach log sheet)

Were the test chambers aerated? [JYes [ Ne Rate:

| pH measured daily in at least one replicate of each concentration? [ Yes ] No (attach log sheet)

Were test acceptability crteria in the EPA method met? BJ Yes [ No

Were there any madifications to or deviations from EPA methods {if Yes, explain on separate sheet)? [] Yes E No

DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 08/29/19 Conductivity: 313 pmhos/cm
pH: 7.3 TRC: <0.02 mg/L sl
) " CONTROL RESULTS
Ceriodaphnia dubia Pimephales promelas
Survival: 100% Survival:

Percent that produced 3 broods (if applicable): 70 % Mean Dsy Weight of Survivors (if applicable):
Young per Surviving Female (if applicable): 25.0

REFERENCE TOXICITY TESTS
Date of most recent test: 08/20/19 Same conditions as test? [ Yes [JNo
Were test acceptability criteria in the EPA moﬂ_w_od met? B Yes [INo

TEST RESULTS

¢ Control compared to: [ TIWC Dilution  [] Other:
\ Survival: [ Pass [ Fail Growth: {7] Pass O Fai Reproduction: ] Pass 7 Fail

| certify under penalty of law that | have personally examined and am familiar with the information submitted herein. and based on my inquiry of
the individual$ personally responsible for oblaining the information, | believe the attached information is lrue, accwale and complete. | am aware

there are significant penatties for submitting fal mz pessibility of fine or Imprisonment as provided by 18 Pa, C.S. §4904.
Katherine L. Hansler f/ : 09/16/19 68-01628

Name of Laboratory Manager "~ Signaturk of Laboratory Manager Dale DEP Lab ID No.




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMO485  Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION

pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT

DEFRATNINT O ENVISONYVENTAL

PROTECTION

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET

NPDES Permit Number: PA0026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: [] Ceniodaphnia dubia X Pimephales promelas Test Type: & Chronic [ Acute
Re-Test? []Yes [X No (if Yes, indicate the date of original test complation: )

[ SAMPLE INFORMATION
Date/Time Sample Source Temperature Holding Time Chlorine Dechlori ?
1. D8/26/19-0800 001 1.7°C <36hrs <0.02 mgiL [Oyes [ No
2. 08/28/19-0800 001 48°C <3éhrs <0.02 mgi. O Yes [ No
3. 08/30/19-0800 : 001 34°C " <36hrs £0.02 mg/L ClYes RNo |
TEST CONDITIONS '
Date/Time of Test Initiation: 08/27/18-1015 Date/Time of Test Termination: 09/03/19-0815
Renewal Test - [J Non-Renewal Test Frequency of Renewals: daily
Dilution Series. 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 100%
Age of Organisms at Start of Tests: <24hrs
Number of Replicates: 4 Number of Organisms per Replicate: 10
Source of Organisms: ES Feeding Regimen: none
Light Intensity: 50-100fc Photopariod: 16/8 light/dark

Temperature measurements made al least once per 24-hour period? B Yes [} No (attach log sheet)

DO measured daily in at least one replicate of each concentration? X Yes [[] No (attach log sheet)

Were the test chambers aerated? [JYes [ Ne Rate:

pH measured daily in at least one replicate of each concentration? [ Yes [ No {attach log sheet)

\Were test acceptability criteria in the EPA method met? [ Yes [ No

Were there any modifications to or deviations from EPA methods {if Yes, explain on separate sheety? [] Yes [J No

DILUTION / REAGENT WATER
| Date of Last Test for Chemistry: 08/31/19 Conductivity: 178 pmhosfcm
| pH: 7.3 TRC: <0.02 mgiL ]
CONTROL RESULTS
Cerlodaphnia dubla Pimephales promelas
Survival: Survival: 90%
Percent that produced 3 broods (if applicable): %  Mean Dry Weight of Survivors {if applicable): 0.382
Young per Surviving Female {if appiicable): )
REFERENCE TOXICITY TESTS
Date of most recent test: 08/20/19 Same conditions as test? [ Yes [ No

Were test acceptability criteria in the EPA method met? [ Yes [ No

TEST RESULTS
Control compared to: B3 TIWC Dilution (7] Other:

| Survival: (X Pass [ Fail Growth: [X] Pass [1 Fail Reproduction: [} Pass O Fait

| certify under penalty of law that | have personafly examined and am familiar with the information submitied herein; and based on my inquiry of
the individuals personally responsible far obtaining the infarmation, | believe the attached Information is true, accurate and complste. | am aware
there are significant penalties for submitting false jformation, Including the possibility of fine or imprisonment as provided by 18 Pa. C.S. §4504.

Katherine L. Hansler

i 09/16/19 68-01628
Name of Laboratory Manager

Date DEP Lab ID Ne.

FRVNE



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadshest
Type of Test Chronic Facillty Name
Spocies Tested  |Ceriodaphnia [
Endpoint Reproduclion West Mifflin SA-New England
TIWC (decimal) (A1 TR
No. Per Repilcate 1 Permit No.
TST b value 0.75 | PAO26522 |
TST alpha value 0.2
Test Completion Date Test Completion Date
Roplicate | 1072512016 Replicate | 101012017 ]
No. Control TIwe No. Control TIWC
1 35 29 1 14 23
2 28 35 2 24 19
3 31 36 i 3 26 22
4 36 26 4 27 17
5 33 37 5 30 19
8 33 34 8 25 30
7 36 30 7 25 33
8 36 35 8 20 5
9 35 32 8 25 33
10 41 32 10 26 35
1 1
12 i2
13 13
14 14
15 15
Mean 34.600 32.700 Mean 24,200 23.600
Sid Dev. a.627 3.561 Sid Dev. 4.267 9.324
# Replicates 10 10 # Replicates 10 10
T-Test Result 4.7637 T-Test Resuk 1.7440
Deg. of Freedom 16 Deg. of Freedom 13
Critical T Value 0.8647 Critical T Value 0.8702
Pass or Fail . PASS Pass or Fail PASS |
Test Completion Date Test Completion Date
Replicate | 8712018 i Replicate | 8/3/2018 N
No. Control TIWC No. Control TIWC
1 38 29 1 24 11
2 33 31 2 30 29
3 34 35 3 21 27
4 33 34 4 13 28
5 39 38 5 30 26
6 37 33 ] 20 27
7 33 32 7 33 32
8 3 33 B 30 37
9 35 34 9 28 30
10 31 35 10 12 27
" 1
12 W 12
13 13
14 14
15 15 ~
Msean 34700 33.400 Mean 26.000 27.400
Sid Dev. 279 2459 Sid Dev. 7.409 6.620
# Replicales 10 10 £ Replicates 10 10
T-Test Result 7.2229 T-Test Rasull 3.1649
Deg. of Freedom 17 Deg. of Freedom 17
Critice! T Valve 0.8533 Critical T Value 0.8532
Pass or Fail PASS Pags or Fail PASS

Luc



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chionic Facility Namo
Species Testad Cariodaphnia
Endpoint Survival West Miffin SA-New England
TIWC [decimal) 0.93
No. Por Replicate 1 Permit No.
TST b value 0.75 [z PAC026522 ]
TST alpha value 0.2
Test Completion Date Test Completion Date
Replicate | 10/125/2018 | Replicate i w102017 |
No. Control TIWC No. Control TIWC
1 1 1 1 1 4
2 1 1 2 1 1
3 1 1 3 1 1
4 1 1 4 1 1
5 1 1 5 1 1
6 1 1 ] 1 1
T 1 1 7 1 1
-] 1 1 8 1 0
9 1 1 9 1 1
0 1 1 10 1 1
" 1"
12 12
13 13
14 14
15 15
Mean 1.0600 1.000 Mean 1.000 0200
Sid Dev. .00 0.000 Sid Dev. 0.000 0.316
# Replicates 10 10 # Raplicates 10 10
T-Test Resull T-Test Result
Deg. of Freadom Deg. of Freedom
Crilica! T Value Critical T Value
Pass or Fall ‘ PASS. Pass of Fail PASS
Test Completion Date Tost Completion Date
Replicate [ 87/2018 | Repllcate | 9312019 I
No. Control TIWC Ne. Control TIWC
1 1 1 1 1 1
2 1 1 2 1 1
3 1 1 3 1 1
B 1 1 4 1 1
5 1 1 5 1 1
6 1 1 6 1 !
7 1 1 7 1 1
8 1 1 8 1 1
9 1 1 ] 1 1
10 1 1 10 1 1
1 11
12 12
13 13
14 14
15 15
Mean 1.000 1.00d Mean 1.000 1.000
Std Dev. 0.000 0.000 Si¢ Dev. 0.000 0.000
# Replicales 10 10 # Replicales 10 10
T-Tes! Result T-Test Resuit
Deg. of Freedom Deg. of Freedom
Critical T Value Critical T Value
Pass or Fall . PASS. Pass of Fail PASS

ERVIV)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chromic ] Facility Name
Species Tested Pimephales i
Endpoint Survival West Mifflin SA-New England |
TIWC (decimal) 0.93
No. Per Replicate 10 Permit No.
TST b value 0.75 i PADD26522 |
TST alpha value 0.25
Test Completion Date Test Completion Date
Replicate | B/2016 ] Replicate | 1002017 |
No. Control TIWC No. Conlrol TIWC
1 1 0.6 1 1 1
2 0.8 0.9 2 1 08
3 1 0.9 3 1 0.8
4 1 1 4 1 0.8
5 5
8 6
7 7
8 8
9 9
10 10
1" 1"
12 12
13 oo 13 e
14 | 14
15 15
Mesn 0.975 0.850 Mean 1.000 0.875
Std Dav. 0.0s0 0.173 Std Dev. 0.000 0.096
# Replicates 4 4 # Replicales 4 4
T-Test Result 34370 T-Test Result 69887
Deg. of Freedom 3 Dag. of Freadom 3
Critical T Value 0.7649 Critical T Vale 0.764%
Pass or Fall PASS Pass or Fail PASS
Test Completion Date Teet Completion Date
Replicate 81712018 | Replicate | waz01s |
No. Control TIWC No. Control TIWC
1 1 0.9 1 1 0.8
2 08 1 2 0.9 0.9
3 00 0.7 3 0.8 0.0
4 0.9 1 4 0.9 1
] 5
8 6
7 7
8 8
9 9
10 10
1" 11
12 12
13 13 -
14 14 i
15 15
Mean 0,800 0.800 Meen 0.900 0.925
Sid Dev 0.082 0.141 Ste Dev. 0.062 0.050
# Replicates 4 4 # Replicales 4 4
T-Test Resull 54772 T-Test Result $1.7701
Dayg. of Freadom 4 Deg. of Freedom 5
Crifical T Value 0.7407 Critical T Value 0.7267
Pass or Fail PASS Pass or Fail PASS

LU




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facility Nameo
Species Tested Pimephales | J
Endpoint Growlh Weast Mdflin SA-New England
TIWC (decimal) 083
No. Per Replicate 10 _Permit No.
TST b value 075 | PAD026522 ]
TST alpha value 025
Test Complation Date Test Completion Date
Replicats [ 96/2016 J Replicate | 1041012017 |
No. Control TIWC No. Control TIWC
1 0.452 0.297 1 0.525 0.514
2 0.413 0.3109 2 0.423 0,405
3 0.431 D.368 < 0.485 0.402
4 0.464 0.396 4 0.408 Q401
5 5
[} &
7 7
) 8
] 9
10 10
1 1"
12 12
13 13
14 14
15 15
Mean 0.440 0348 Mean 0481 0.431
Std Dev. 0.023 0,051 Sld Dev. 0.054 0.088
# Replicates 4 4 # Replicatee 4 4
T-Test Result 0.6660 T-Tesl Resuft 24688
Deg. of Freedom 4 Deg. of Freedom 5
Critical T Value 0.7407 Crilical T Value 0.7267
Pass or Fad o TFAIL Pass or Fail " PASS
Test Completion Date Test Completion Date
Replicate | 81772018 Replicate | 9/3/2018 ]
No. Control TIWC No. Control TIWC
1 0413 0.265 1 0.473 0.528
2 0.349 0.283 2 0.302 0.512
3 0.423 0.1889 3 0.314 0.558
4 0.386 0.217 4 0.293 0.581
5 5
6 8
7 7
8 8
] 8
10 10
" 11
12 12
13 13
14 14
15 13
Mean 0.393 0.241 Mean 0.346 0.547
Std Dev. 0.033 0.047 Std Dev. 0.085 0.035
# Replicates 4 4 # Replicates 4 4
T-Test Result -2.0232 T-Test Result 7.9006
Deg. of Freedom 5 Deg. of Freedom 5
Crillcal T Value 0.7267 Critical T Value 0.7267
Pass or Fail FAIL Pass or Fail PASS

ERVIV)




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMO0485 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA

Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
DEPARINENT OF ENVIROHHENTAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PA0026522 Facility Name: West Mifﬁin Sanitary Authority

Species Tested: [ Ceriodaphnia dubia () Pimebhales promelas Test Type: J Chronic O Acute
Re-Test? [] Yes [ No (If Yes, indicate the date of original test completion: )

SAMPLE INFORMATION

~ DatefTime Sample Source Temperature Holding Time Chlorine hlorinated?
1. 10/28/19-0800 001 2.6°C <38hrs <0,02 mg/L OYes & No
2. 10/30/19-0800 001 1.0°C <36hrs <0.02 mg/L [ Yes No
3. 11/01/13-0800 001 3.1°C <36hrs <0.02 mgiL OYes [ No

T : TEST CONDITIONS - o

Date/Time of Test Initiation: 10/29/19-1215 Date/Time of Test Termination: 11/05/19-1225
X Renewal Test [[] Non-Renewal Test Frequancy of Renewals: daily
Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 83%
Age of Organisms al Start of Tests: 12.25-20.25 hrs
Number of Replicates: 10 Number of Organisms per Replicate: 1
Source of Organisms: EnviroSclence Feeding Regimen: none
Light intensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour perlod? Yes ] No (attach log sheet)

DO measured daily in at leas! one replicate of each concentration? (X Yes [ No (attach log sheet)

Were the test chambers serated? [JYes §JNo Rate:

pH measured daily in at least one raplicate of each concentration? X Yes [J No {attach log shest)

Were test acceptability criteria in the EPA method met? & Yes [ Ne

Were there any modifications to or deviations from EPA metheds (if Yes, explain on separate sheet)? [] Yes No

DILUTION / REAGENT WATER

Date of Last Test for Chemistry: 10/30/19 - Conductivity: 300 umhosicm
pH: 7.3 L TRC: <0.02 mg/L

CONTROL RESULTS
Cerlodaphnla dubia Pimephales promelas
Survival: 100% Survival;

Percent that preduced 3 broads (if applicavle): 100 % Mean Dry Weight of Survivors (if applicable):
Young per SuMyiqg Female (if applicable): 33.1

M REFERENCE TOXICITY TESTS
Date of most recent test: 10/15/19 Same conditions as test? 53 Yes [ No
Were test acceptability criteria in the EPA methed met? BJ Yes [ No

“TEST RESULTS

Control comparéd to: [ TIWC Diluticn [ Other:
Survival: [ Pass [ Fail Growth: [[] Pass [ Fail Reproduction: ] Pass [ Fait

! certify under penalty of law that | have personally examined and am famitiar with the information submitted herein; and based on my inquiry of
the individuals personally responsible for cbaining the information, | belleve the atlached information is Lrue, accurale and complete. | am aware
there are significent penalties for submitling ?ﬂphmmlm. including the possidliity of fine or imprisonment as provided by 18 Pa. C.S. §4504.

/

Katherine L. Hansler 11/14/18 68-01628
Name of Laboratory Manager /" Signaidre of Laboratory Manadger Date DEP Lab ID No.

ERVLV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsytvanla BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
mﬂmemmm&
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Pet.mit Number: PA0026522 Facility Name: West Miffiin Sanitary Authority

Species Tested: ] Cericdaphnia dubla [ Pimephales promelas Test Type: B4 Chronic [ Acute
Re-Test? [JYes [ No (If Yes, indicate the date of original test completion; )

SAMPLE INFORMATION

Date/Time Sample Source Temperatue Holding Time Chlorine - Dechlorinated?
1. 10/28/18-0800 001 26°C <36hrs <0.02 mg/L [Yes KNo -
2. 10/30/18-0800 001 1.0°C <38hrs <0.02 mg/L OYes @ No
3. 11/01/19-0800 001 31°C <36hrs <0.02 mglL OYes X No

o TEST CONDITIONS o

Date/Time of Test !nitiation: 10/28/19-1200 Date/Time of Test Termination: 11/05/18-1300
PJ Renewal Test [J Non-Renewai Test Frequency of Renewals: daily
Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 100%
Age of Organisms at Start of Tests: <24hrs
Number of Replicates: 4 Number of Organisms per Replicate: 10
Source of Organisms: ES Feeding Regimen: none
Light Infensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour period? [ Yes ] No (ettach log sheet)

DO measured daily in at least one replicate of each concentration? [X Yes [] No {attach log sheet)

Were the test chambers aerated? [JYes [XI No Rate: i

pH measured daily in at least one replicate of each concentration? B4 Yes [ No (attach log sheet}

Were test acceptability criteria in the EPA method met? [ Yes [JNe 2

LWsm there any modifications to or deviations from EPA methods (if Yes, explain on separate sheet)? [ Yes X No

DILUTION /| REAGENT WATER

Date of Last Test for Chemistry: 11/03/18 Conductivity: 180 pmhosicm
pH: 7.2 TRC: <0.02 mg/L
" CONTROL RESULTS AR S NG

Ceriodaphnia dubla ‘ Pimephales promelas
Survival; ) : : Survival: 95%
Percent that produced 3 broods (if applicable): % Mean Dry Weight of Survivors (if applicable): 0.280
Young per Surviving Female (if applicable):

A REFERENCE TOXICITY TESTS
Date of most recent test: 10/15/19 Same conditions as test? BJ Yes [ No
Were test acceptability criteria In the EPA method met? [ Yes [ No 4

TEST RESULTS '

Contra! compared to: B TIWC Diution  [2] Other:

Survival: [ Pass [ Fait Growth; B3 Pass [ Fail Reproduction: [} Pass [ Fail

| cerify under penalty of law that | have personally examined and am famillar with the mformation submitted herein; and based on my inquiry of
the individuals personally responsible for obtaining the Information, | believe the attached information is true, accurate and comglete. | am aware

there are significant penalties for submitting falswmin the poseibility of fine or impnsonment as provided by 18 Pa. C.S. §4004.
Katherine L. Hansler 4 & 1114118 6801628

Name of Laboratory Manager ¢ Signaturé of Laboratory Managex. Date DEP Lab ID No.

FRVY)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadshest
Type of Test Chronic Facility Name
Specits Tested Ceriodaphnia_ ! j
Endpoint Regproduction Wast Mifflin SA-New Engiand
TIWC (decimal) (¥ PR
No. Per Replicate 1 ) 7~ Permit No.
TSTbvalus . 0.75 2 [F:25 PA0026522 ]
TST alpha value 02
Test Completion Date _ Test Completion Date
Replicate | 101072017 | Replicat 872018
No. Control TIWC No. Control TIWC
1 14 23 1 35 29
2 24 19 2 33 3
3 26 22 3 o 35
4 27 17 4 33 34
5 30 19 5 39 33
8 25 30 8 37 33
7 25 33 7 33 32
a 20 5 8 3 33
9 25 33 9 35 34
10 26 35 10 31 35
11 1
t2 12
13 13
14 14
15 15
Mean 24.200 23.600 Mean 24700 33.400
Std Cev. 4.367 8.324 Std Cev. 2,719 2.459
# Replicates 10 i0 # Replicstes 10 10
T-Tes! Result 1.7440 T-Test Result 7.2229
Deg. of Freedom 13 . Deg. of Freedom 17
Critical T Value 0.8702 Critical T Value 0.8633
Pass or Fall . PASS .. - Pass or Fall PASS -
Test Complation Dato Test Completion Date
Replicats | 2372019 | Replicate |_ 11452014 |
No. Control TIWC No. Control " Tiwe
1 24 ¢ 13 1 32 3
2 0 29 2 24 Kl
3 21 27 3 37 36
4 13 28 4 4 11
5 30 26 5 28 18
¢} 29 27 8 30 30
7 33 32 7 33 34
8 30 a7 8 33 25
9 28 30 9 38 28
10 12 27 10 32 34
1 11
12 12
13 13
14 14
15 15
Maan 25.000 27.400 Mean 33.100 27800
Std Dev. 7.409 £.620 Std Dav. 2981 7.857
# Replicates 10 10 # Repiicates 10 10
T-Test Result 31649 T-Tast Result 11522
Deg. of Freedom 17 Deg. of Freedom 12
Critica! T Value 0.8833 Critlcal T Value 0.8726
Pass or Fal 'PASS . Pags or Fall PASS

ERVIV)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Name
Specios Tested Cerlodaphnia _ l’ ]
Endpoint Sunival Wast Millin SA-New England
TIWC (decimal) 0.83
No, Per Replicate 1 Permit No.
TST b value 0.75 { PADD25522 ]
TST aipha value 02
Test Completion Date Tost Complotion Date
Replicate | 10/10/2017 | Replicate [ B7/2018 |
No. Control TIWC No. Control TIWC
1 1 1 1 1 1
2 1 1 2 1 1
3 1 1 3 1 1
4 1 1 4 1 1
5 1 1 8 1 1
6 1 1 8 1 1
7 1 1 7 1 1
8 1 Q & 1 1
9 i 1 9 1 1
10 1 1 10 1 1
i1 1"
12 12
13 13
4 14
15 15
Mean $.000 0 8CO Mean 1.000 1.000
Std Dev. 0.000 0.318 Std Dev. 0.000 0.000
# Replicates 10 10 # Replicates 10 10
T-Test Result " T-Test Resuilt
Deg. of Freedom Deg. of Fraedom
Criical T Value Critical T Value
Pass or Fal "I PASS " Pass or Fail CUPABS
. Test Completion Dats Test Completion Date
Replicate | /312019 | . Replicats | 152018 |
No. Control TIWC No. Control TIWC
1 1 1 1 1 1
2 1 1 2 1 1
3 1 1 3 1 1
4 1 1 4 1 1
5 1 1 5 1 1
6 1 1 6 1 1
7 1 1 7 1 1
8 1 1 8 1 1
9 1 1 9 1 1
10 1 1 10 1 1
11 1
12 12
13 13
14 14
15 15
Mean 1.000 1.000 Mean 1.000 1.000
Std Dav. 0.000 0.000 Std Dev. 0.000 0.000
© Replicates 10 10 # Replicates 10 10
T-Test Result T-Test Result
Deg. of Freecom Oeg. of Fraedom
Critical T Value Critica! T Value
Pass or Fail - PASS - Pass or Fail PASS - -




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facllity Name
Species Tested |Pimephales _ l
Endpoint Survival West Mifflin SA-New England
TIWC (decimal) 093 L]
No. Per Replicate 10 Permit No.
TST b valus 0.75 i PADD2E522 |
TST alpha value D.25
Test Completion Date Teost Completion Date
Replicate | 0102017 | Replicate | 8712018 |
No. Control TIWC No. Conltrol TIWC
1 1 1 1 1 0.9
2 1 0.8 2 0.8 1
3 1 0.8 3 0.9 0.7
4 1 0.9 4 0.9 1
§ 5
6 (5
7 7
] 3
Y 9
10 10
n "
12 12
13 13
14 14
15 15
Mean 1.000 0.875 Mean 0.900 0.900
Sid Dev. ©.000 0.006 Sid Dev. 0.082 0.141
¥ Repdicates 4 4 # Replicatas 4 4
T-Test Resuit 6.9887 T-Test Rasult 54772
Deg. of Freedom 3 Deg. of Freedom 4
Critical T Value 07648 Critical T Value 0.7407
Pass or Fail 1 PASS o Pass or Fail O PABS
Test Completion Date Test Completion Date
Replicate [ 813/2019 | Roplicate | ______11/572019 |
No, Control TIWC No. Control TIWC
1 1 0.9 1 0.6 0.8
2 c39 0.9 2 0.9 06
3 08 0.8 3 1 0.6
4 09 1 4 1 1
5 5
6. 5
7 7
8 8
9 9
10 10
3] 1"
12 12
13 13
14 14
15 15
Sean 0.600 0.525 Mean 0.850 0.750
Sud Dev. 0.082 0.050 Sid Dev. 0.056 0.181
# Repicates 4 4 # Replicates 4 4
T-Test Result 11.7701 T-Test Rasult 22424
Deg. of Freedom 5 Deg. of Freedom 3
Critical T Value 0.7267 Critical T Value 07849
Pass or Fail .. - pASS Pass or Fail . PASS .

ERVIV)




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test [Chronic_____ Facility Name
Species Tested Pimephales
Endpolnt Growth West Mafin SA-New England
TIWC (decimal) 0.93
No. Per Replicate 10 Permit No.
TSY b value 075 B PADD26522 T
TST alpha value 0.25
Test Completion Date Test Completion Date
Replicate | 1011012017 ] Replicate | 8712018 ]
No. Control Tiwe No. Control TIWC
1 0.525 0.514 1 0.413 0265
3 0.423 0.405 2 0.24¢ 0293
3 0,465 0402 a 0.423 0.1889
4 0.408 0401 4 0.386 0217
5 ]
B 8
7 7
B 8
9 9
10 10
u 11
12 12
13 13
14 14
15 15
Mean 0.481 0.431 Mean 0.393 0.241
S1d Dev. 0.054 0.056 Std Dav. 0.033 0.047
# Replicates 4 4 # Replicates 4 4
T-Test Result 24689 T-Test Resull -2.0232
Deg. of Freedom 5 Deg. of Freedom 5
Critical T Value 0.7267 Crdical T Value 0.7267
Pass ar Fall L PASS Pass or Fall CUPARLY T
Test Completion Date Test Complotion Date
Replicate | 0r3/2019 ] Replicate | 11/6/2019 }
No. Control TIwC No. Control TIWC
1 0473 0.528 1 0.278 0.239
2 0.202 0.512 2 025 0,221
3 0.314 0.559 3 0.253 0.192
4 0.263 0.591 4 0.27% 0.321
5 5
6 8
7 7
8 8
] 9
10 10
1" 1"
12 12
13 13
14 14
15 15
Mean 0,346 0.547 Mean 0.265 0.243
Std Dev. 0.085 0.035 Std Dev. 0.016 0.0556
# Reclicaies 4 4 # Replicates 4 4
T-Tes! Resull 7.9006 T-Test Resut 1.5735
Deg. of Freedom 5 Deg. of Fraadom 3
Critical T Vale 0.7287 Critical T Value 0.7649
Pass or Fafl < PASS ' Pass or Fall - 'PASS '

FRVEE




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
Vi e,
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PA0026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: [ Ceriodaphnia dubia [ Pimephaies promelas Test Type: B Chronic [ Acute
Re-Test? [] Yes [ No (If Yes, indicate the date of original test completion: )

SAMPLE INFORMATION

Date/Time Sample Source Temperature Holding Time Chloring Dechloringted?
1. 0 0700 001 14°C <36hrs <0.02 mg/l. [JYes XNo
2. 03/25/20-0700 001 1.8°C <36hrs <0.02 mgiL [JYes R No
3. 03/27/20-0700 001 0.6°C <36hrs £0.02 mg/l. [Ovyes KNo

" TEST CONDITIONS '

Date/Time of Test Initiation: 03/24/20-1050 Date/Time of Test Termination: 03/30/20-1000
& Renewal Test [J Non-Renewal Test Frequency of Renewals: daily
Dilution Series: 23, 47, 93, 97, 100 Target Instream Wasle Concentration {TIWC): 93%
Age of Crganisms at Start of Tests: 18.75-22.75 hrs
Number of Replicates: 10 Number of Organisms per Replicate: 1
Scurce of Organisms: EnviroScience . Feeding Regimen: none
Light Intensity: 50-100fc Photoperiod: 1618 light/dark

Temperature measurements made at least once per 24-hour period? [ Yes [7] No (attach log sheet)

DO measured daily in at ieast one replicate of each concentration? (A Yes {7] No (attach log sheet)

Were the test chambers serated? [ Yes [ No Rate:

pH measured daily in at least one replicale of each concentration? Yes [[] No {(attach log sheet)

Were test acceptability criteria in the EPA method met? [ Yes [ No

Were there any modifications to or deviations from EPA methods (f Yes, explain on separate sheet)? [JYes [ No

DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 03/26/20 Conductivity: 297 pmhos/cm
pH: 7.2 TRC: <0.02 mg/L.
CONTROL RESULTS
Ceriodaphnia dubia Pimephales promelas
Survival: 100% Survival:

Percent that praduced 3 broods (if applicable): 80 % Mean Dry Weight of Survivors (if applicable):
Young per Surviving Female (if applicable): 19.3

REFERENCE TOXICITY TESTS
Date of most recent test: 03/24/20 Same conditicns as test? [ Yes []No
Were test acceplabilty criteria in the EPA method met? B Yes [ No

TEST RESULTS

Control compared to: [ TIWC Dilution [ Other:
Survival: [J Pass [ Fait Growth: [ Pass [ Fail Reproduction: [X] Pass ] Fail

1 centify under penalty of law thal | have personally examined and am fam&ar with the Information submitied herein; and based on my inquiry of
the individua's personally responsible for obtaining the information, | believe the attached Information is true, accurate and complete. | am aware
there are significant penalties for submitting f?}nfotmakm. including the possibility of fine or imprisonment as provided by 18 Pa. C.S. §4804.

04/09/20 68-01628

Katherine L. Hansler
Name of Laboratory Manager ' Signatufk of Laboratory Manager Date DEP Lab ID Ne.

rvuc



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

3800-FM-BPNPSM0485 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA

Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAL OF POINT AND NON-POINT SOURCE MANAGEMENT
DEPARTMIRT OF EXVIRORMENTH.
PACTECTION
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPOES Permit Number: PA0D26522 Facility Name: West Mifflin Sanitary Authority
Species Tested: [] Ceriodaphnia dubie  BX Pimephales promefas Test Type: [ Chronlc [] Acute
Re-Test? [] Yes [ No (If Yes, indicate the date of original test complation: )
SAMPLE INFORMATION
Date/Time Sample Source Temperature Holding Time Chlorine Dechlorinated?
1. 03/23/20-0700 001 1.4°C <36hrs <0.02 mg/L [ Yes B No
2. 03/25/20-0700 001 18°C <36hrs <0.02 mg/L (OYes X No
3, 03/27/20-0700 001 0.6°C <36hrs <0.02 mgiL [Yes ®No
[ TESTCONDITIONS

Date/Time of Test Initiation: 03/24/20-1135
Renewal Test [J Non-Renewal Test

Date/Time of Test Termination: 03/31/20-1035
Fraquency of Renewals: daily

Dilution Serigs; 23, 47, 93, 87, 100

Age of Organisms ai Start of Tests: <24hrs
Number of Replicates: 4

Saource of Organisms: ES

Light Intensity: 50-100fc

Target Instream Wasie Concentration (TIWC): 100%

Number of Organisms per Replicate; 10
Feeding Regimen: none
Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour pericd? [ Yes [[] No (attach log sheet)
DO measured gaily in at least one replicate of each concentration? 4 Yes [[] No (attach log sheet)
Were the test chambers aerated? [JYes [X]No Rate:

pH measured daily in at least one replicate of each concentration? B4 Yes [ No (attach log sheet)
Were test acceptability criteria in the EPA method met? (X Yes [ Neo

Were there any modifications to or deviations from EPA methods (if Yes, explain on separate sheet)? [OYes [XNo

DILUTION / REAGENT WATER

Date of Last Test for Chemistry: 03/27/20 Conductivity: 178 pmhosicm

pH: 7.4 TRC: <0.02 mg/L
CONTROL RESULTS

Ceriodaphnia dubia Pimephales promelas

Survival. Survival: 95%

Percent that produced 3 broods (If applicable):
Young per Surviving Female (if applicable):

% Mean Dry Weight of Survivors (if applicable): 0.405

REFERENCE TOXICITY TESTS
Date of most recent test: 03/24/20 Same conditions as test? [ Yes [ No
Were test acceplability criteria in the EPA method met? B Yes [ No
TEST RESULTS
Control compared to: & TIWC Dilution [ Other:
Survival: X Pass [ Fail Growth. 4 Pass [ Fail Reproduction: [} Pass [ Fail

I certify under penaily of law that | have personally examined and am familiar with the information submitied herein; and based on my inquiry of
the individuals personally responsiole for obtaining the information, | balieve the attached information is true, accurate and complete. (am aware
there are significant penalties for submitting false information, including the possibiity of fine or imprsonment as provided by 18 Pa. C.5. §4904.

7

Katherine L. Hansler iz / 04/09/20 68-01628

Name of Laboratory Manager U Signatute of Laboratory Manager Dale DEP Lab ID No.

ERVIV)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadshest
Type of Test Chronic . Facility Name_
Spocies Testod  [Ceriogaphola | [
Endpoint Reproguction | Weslt Mifflin S&-Naw England
TIWC (decimal) 0.93
No. Per Replicate 1 PermitNo.
TST b value 075 i ~ PADO26522 ]
TST alpha value 02
Test Complation Date Test Completion Date
Replicate BiTI2018 Replicate 9372019 |
No. Control No, Control TIWC
t 36 29 1 24 9y |
2 33 3 N T T
3 4 35 3 B 27
4 35 34 4 R K] 28
5 38 38 5 30 26
-] 37 33 ] 29 27
7 33 8% || 7 3 32
a 31 33 8 30 37
9 35 34 9 28 30
10 31 35 10 12 27
" 11 .
12 12 )
12 L LTI (O
14 w [
15 % T 15
Mean 34.700 33.400 Mean 25.000 27.400
Std Dev. 2.781 2459 Sid Dev. 7.400 €.620
# Repficates 10 10 £ Replicates 10 10
T-Test Result 7.2229 T-Test Result 3.1649
Deyg. of Freedom 17 Deg. of Freedom 17
Criical T Vaive 0.8633 Critical T Valua 0.8833
Pass or Fait PASS Pass or Fail PASS
Test Completion Date Test Complotion Date
Roplicate | 1182019 Replicate [ 3130¢2020 |
No. Control TIWC No. Control TIWC
1 32 a1 1 18 16
2 34 3 2 17 15
3 7 36 3 24 40351
4 34 11 4 18 23
5 28 18 5 20 23
] 30 30 ] 19 28
7 - 7 20 25
8 33 25 8 13 18
8 38 28 9 22 31
o | 32 | 34 | 10 18 2
1 DR 11
12 12
13 13
14 14
15 I (| 15
Mean 33.100 27.800 Pean 16.300 21.600
Sid Dev. 2.961 7.857 Std Cev. 2.358 4641
# Replicates 10 10 # Replcstes 10 10
T-Tasl Rasuit 1.1522 T-Test Result 4.5556
Deg. of Freedom 12 Deg. of Freadom 13
Critical T Value 0.8726 Critica! T Value 0.8702
Pass or Fall PASS Pass or Fail PASS

LU



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chione | Facility Name _
Specles Tested Ceriodaphnia
Endpoint Survival ‘West Mifflin SA-New England
TIWC {decimal) 0.93
No, Per Replicate |1 o Permit No.
TST b value 0.75 [ PADD26522 i
TST alpha value 0.2
Teet Com Date Test Completion Date
Replicate 8/7/2018 1 Roplicate |_ w2019 ]
No., Control TIWC No. Control TIWC
1 1 1 ] 1 1
2 1 1 2 1 1
3 1 1 3 1 1
4 1 1 4 1 1
- P 1 5 1 1
8 1 ] 8 1 1
7 1 Ak 7 1 1
-] 1 1 8 1 1
9 1 1 8 1 1
10 1 1 10 1 1
1 11
12 12
13 13
w [ 14 |
18 16 o
Mean 1.009 1.000 Mean 1.000 1.000
Sid Dev 0.000 0.000 Sid Dev. 0.000 0.000
¥ Replicates 10 10 # Replicates 10 10
T-Test Resull T-Test Resuit
Deg. of Freedom Dag. of Freadom
Critlcal T Value Crifical T Value
Pass or Fail PASS Pass of Fall PASS
Test Completion Date Test Compistion Date
Roplicate | 11/6/2019 i Replicate | 3012020 |
No, Control TIWC No. Control TIWC
1 1 1 1 3 | 1
2 1 1 2 RS 1
3 1 1 3 [ 1 1
4 1 1 4 1 1
5 1 1 5 1 1
B 1 1 6 1 1
K i, 1 7 1 1
8 1 8 1 1
I 1 9 1 1
- R A AT | 10 1 1
U 1
12 12
13 13
“ 14 )
15 15 |
Mean 1.000 1.000 Mean 1.000 1.000
Sid Dev. 0.000 0.000 Sid Dev. 0,000 0.000
# Replicates 10 10 2 Replicates 10 10
T-Test Result T-Test Resull
Deag. of Freedom Deg. of Freedom
Cnitical T Value Critical T Value
Pass or Fail PASS Pags or Fall PASS

RV



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facility Name
Species Tested |Pimephales
Endpoint Survival Wit Miflin SA-New England
TIWC {decimal} 0.93
No. Per Replicate 10 Permit No.
TST b value 0.75 | PAD026522 |
TST alpha value 025
Tes! Completion Date Test Completion Date
Replicate | 812018 i Replicate | 9/3/2019 ]
8 __Control TIWC No. Control TIWC
1 1 09 1 1 08
2 08 1 2 0.9 08
3 | 09 _ 07 3 0.8 0.9
4 08 1 4 09 1
5 -]
6 6
7 7
8 &
9 e emmts e e et ves-cad o — R e
10 |y ) 10
1" 1
12 . 12
13 13
14 14
5 16
Mean 0,800 0,500 Mean 0.800 0.826
Sid Dev. D.068Z 0141 Std Dev. 0.082 0.050
# Replicates 4 4 # Replicates 4 4
T-Test Result 5.4772 T-Test Resull 11.7701
Deg. of Freedom 4 Deg. of Freedom 5
Critical T Value 0.7407 Critical T Value 0.7267
Pasg or Fai! PASS Pass or Fall PASS
Test Completlon Date Test Completion Date
Replicate | 111572018 | Replicate | 313172020 |
No. Control TwWe No. Control TIWC
1 [ o8 T 08 R, 5550
2 0.9 .8 2 1 i
3 1 0.6 3 1 1
4 1 1 4 08 1
5 5
6 ]
7 7
a8 8
9 9
10 10
11 11
12 12
13 13 .
14 1 Y S
15 s [
Mean G050 0.750 Mean 0.950 1.000
Std Dev. 0.058 0.181 Std Dev. 0.100 0.000
# Replcetes 4 4 # Replicates 4 4
T-Test Result 2.2424 T-Test Rasult 13.2503
Deg. of Freedom 3 Deg. of Fraedom 3
Critical T Value 0.7649 Critical T Value 0.7649
Pass or Fail PASS Pass or Fail PASS

ERVIV)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Tost [Chronic | _ Facility Name
Specles Tested Pimephales —
Endpoint Growih Wast Mifflin SA-New England
TIWC (decimal) 0.93
No. Per Replicate |10 L Permit No.
TST b value 078 [ PAJO26522 i
TST aipha value 028
Test Completion Date Test Completion Date
Replicate 87/2018 Roplicate | 9/212019 |
No. Control TIWC No. Controi TIWC
1 0.413 0.265 1 0473 0.528
2 0.349 0.263 2 0.302 0,512
3 0423 01889 3 0314 0.558
4 0.386 0.217 4 0.293 0.581
5 _ 5
6 S ]
7 7 i
8 B
9 a
10 10
11 "
12 2
13 13
14 14
15 15 N
Mean 0.383 0.241 Mean 0.346 0.547
S1d Dev. 0.033 0.047 Std Dev 0.085 0,035
# Replicates 4 4 # Replicates 4 4
T-Test Result -2.0232 T-Test Rasull 7.9008
Deg. of Freedom 5 Deq. of Freedom 5
Critical T Value 0.72867 Critical T Value 07267
Pass ar Fail FAIL Pass or Fail PASS
Test Completion Date Test Completion Date
Replicate | 111612018 | Replicato | 315112020 ]
No. Conirol TIWC No. Control nwe
1 0.278 0.239 i 0.411 0481
2 Q.25 0.221 2 0375 0.565
3 0.253 0.192 3 0.371 0431
4 0.279 0.321 4 0.37 0.47
5 L 5
s | 6
7 o 7
& ) B
9 9
10 10
LI 1
12 12
13 13
14 14 i
15 5 |
Mean 0.265 0243 Mean 0.382 0.486
Std Dev. 0.016 0.055 Std Dev. 0.020 0.058
# Replicatas 4 4 # Replicates 4 4
T-Tast Result 187356 T-Test Resun 6.7468
Deg. of Freedom 3 Deg. of Freedom 4
Critical T Valve 0.7649 Critical T Value 07407
Pass or Fall PASS Pass or Fal PASS

FRVy)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMO485  Rev. 1012013 COMMONWEALTH OF PENNSYLVANIA
Covar Shoet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT

CEMILTMENT OF ERVIDNMENTAL

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET

NPDES Permit Number: PA0026522 Faciity Name: West Miffiin Sanitary Authority
Species Tested: [X Ceriodaphinia dubia ] Pimephales promelas Test Type: B Chronic  [J Acute
Re-Test? []Yes [ No (if Yes, indicate the date of original test completion: )

: SAMPLE INFORMATION
: Date/Time Sample Source Tempersture  Holding Time Chlorine Dechlorinated?
1. 08/22/20-0700 001 2.8°C <36hrs <0.02 mg/l [0 Yes B Ne
2. 06/24/20-0700 001 2.8°C <36hrs <0.02 mg/L [JYes [XNo
3. 06/26/20-0700 001 1.5°C <36hrs £0.02 mgil [0 vYes R Ne
TEST CONDITIONS
Date/Time of Test Initiation: 06/23/20-1230 Date/Time of Test Termination: 06/30/20-1230
B Renewal Test {1 Non-Renewal Test Frequency of Renewals: daily
Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 93%
Age of Organisms at Starl of Tests: 12.5-20.5 hrs
Number of Replicates: 10 Number of Organisms per Replicate: 1
Source of Organisms: EnviroScience Feeding Regimen: none
Light Intensity: §0-100fc Photoperiod: 16/8 light/dark
Temperature measurements made at least once per 24-hour period? (4 Yes [] No {attach log sheet)
DO measured daily in at least one replicate of each concentration? [ Yes [] No (aitach log sheet)
\Were the test chambers serated? [JYes X No Rate:

pH measured daily in at least one replicate of each concentration? [ Yes [] No (attach log sheet) l
Were test acceptability criteria in the EPA method met? [X] Yes [ No
Were there any modifications to or deviations from EPA methods (if Yes, explain on seperate sheet)? (] Yes [ No |

DILUTION f REAGENT WATER i
Date of Last Test for Chemistry: 06/27/20 Conductivity: 283 pmhos/cm -
pH: 7.3 TRC: <0.02 mgiL 1
CONTROL RESULTS
Cerlodaphnia dubla ' Pimephales promelas
Survival: 100% Survival:

Percent that produced 3 broads (if applicable). 100 % Mean Cry Weight of Survivors (if applicable):
Young per Surviving Female (if applicable): 27.9

REFERENCE TOXICITY TESTS
Date of most recent test: 06/23/20 Same conditions as test? [ Yes [ No
Were test acceptability criteria in the EPA methed met? [ Yes  [J No

TEST RESULTS
Control compared to: B3 TIWC Dilution [ Other:

Survival: [ Pass [ Fail Growth: [] Pass O Faii Reproduction: X] Pass [ Fail
| certify under penalty of law that | have personakly examined and am familiar with the information submitted herein, and based on my inquiry of
the individuals parsonally rasponsibis for obtaining the mformahon | beliave the sttached information is true, accurate and complete. | am aware
thers are significant penalties for submdting fa7/ n, incl dng the possibility of fine or imprisonment as provided by 18 Pa. C.S. §4304,

Katherine L. Hansler 07/09/20 68-01628
Name of Laboratory Manager L Signature'of Laboralory Manager Oate DEP Lab ID No.

ERVIS)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMD486 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
g pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
amn'tnﬂ OF BNV RO N TAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PA0026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: [J Ceriodaphnia dubia  [X] Pimephales promelas Test Type: &J Chronic  [] Acute

Re-Test? []Yes [X No (If Yes, indicate the date of original test completion: )
' SAMPLE INFORMATION

Data/Time Sample Source Temperalure Holding Time Chloring Dechlorinated?
1. 08/22/20-0700 001 2.8°C <36hrs <0.02 mg/L [ Yes [&No
2. 06/24/20-0700 001 2.8°C <36hrs <0.02 mg/L D Yes R No
3. 06/26/20-0700 001 1.5°C <36hrs <0.02 mg/L COvYes X No
" TEST CONDITIONS o
Date/Time of Test Initiation: 06/23/20-1255 Date(Time of Test Termination: 086/30/20-1330
] Renewal Test [J Non-Renewal Test Frequency of Renewals: daily
Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC). 100%
Age of Organisms at Start of Tests: <24hrs
Number of Replicates: 4 Number of Organisms per Replicate: 10
Source of Organisms: ES Feeding Regimen: none
Light Intensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour period? X Yes [ No {attach leg sheet)

DO measured daily in at least one replicate of each concentration? X Yes ] No {attach icg sheet)

Were the test chambers aerated? [JYes [J No Rate:

pH measured daily in at leas! ona replicate of each concentration? [4 Yes [J No (attach log sheet)

Were test acceptability criteria in the EPA method met? [ Yes [ No

Were there any madifications to or deviations from EPA methods (if Yes, explain on separate sheet)? (] Yes [X No

DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 06/28/20 Conductivity: 181 pmhos/cm
pH: 7.2 ) TRC: <0.02 mg/L B o
" CONTROL RESULTS 1
Cerfodaphnia dubia Pimephales promelas
Survival: Survival: 92%
Percent that produced 3 broeds (if applicable): %  Mean Dry Welght of Survivers (if applicable): 0.382

Young per Surviving Female (if applicable):

REFERENCE TOXICITY TESTS
Date of most recent test; 06/23/20 Same conditions as test? [ Yes [JNo
_We_re test acceplability criteria in the EPA method mat? E Yes [JNo

TEST RESULTS
Control compared to: X TIWC Dilution ] Other:

Survival: [X] Pass CIFail Growth: (3 Pass [ Fail Reprodustion: [[] Pass O Fail

I certify under penalty of law that | have personally examined and am familiar with the information submilted herein; and based on my inquiry of
the individuals personally responsible for obtaining the information, | believe the sttached information is lrue, accurate and complete. | am aware
there are significant penalties for submitting false information, including the pessibility of fine or imprisonment as provided by 18 Pa. C.S, §4804.

Katherine L. Hansler G o= 07/09/20 68-01628
Name of Laboratory Manager Signature of Lahoratory Manager Date DEP Lab ID No.

ERVV



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test [Chionic_________ ] Facility Name
Species Tested Ceriadaphnia |
Endpoint Reproduction l__!Vos: Mifflin SA-New England |
TIWC (decimal) 0.83
No. Per Replicate 1 Permit No.
TST b value 0.75 [ PAO026622 )
TST alpha value 02
Test Complstion Date Test Completion Date
Replicate | 9/22019 Ji Replicate | 11/5/2019 }
No. Control TIWC No. Control TIWC
1 24 11 1 | 32 31
2 A 20 2 F us 31
3 21 o | 27 3 37 36
4 13 28 i - 34 11
s | % 2% | & T T
6 29 27 & 30 30
7 33 } 32 7 33 34
8 30 { 37 8 33 25
9 28 | 30 3 38 28
10 [ 12 | 27 10 32 34
" | W EEEETR
12 12 N ]
13 % 13
14 14
15 15
Mean 25.000 27.400 Mean 33.100 27.800
Sid Dev. 7408 6 620 Std Dev 2961 7857
# Replicates 10 0 # Replicates 10 10
T-Test Result 3.1649 T-Test Rasuk 1.1522
Dag. of Fraedom 17 Deg. of Freedom 12
Critical T Value 0.8633 Critical T Value 08726
Pass or Fail . PABS Pass or Fail PASS
Test Completion Date _ Tesat Complstion Date
Replicate | 3012020 ] Rephicate | 6302020 |
No. Gontrol TWwe No.  Control  TIWC
1 18 19| 1 2|2
2 17 15 2 - 22 30
3 24 |19 3 32 2
4 18 23 | 4 2 2
5 20 23 5 Sl 33
] 19 26 6 | 30 35
7 20 25 7 29 31
B 19 16 & 28 24
9 22 H 8 27 34
10 16 22577 10 32 33
1 1
12 ) 12
13 13 | .
14 14 i
1w = 15 ¥
Mean 18.300 21,900 Mean 27.900 30.000
Std Dev, 2359 4,841 Std Dev. 3.510 4876
# Replicales 10 10 # Replicalos 10 10
T-Test Result 45550 T-Test Resudt 51786
Deg. of Freedom 13 Deg, of Freedom 16
Critical T Value 0.8702 Critical T Value 0.8662
Pass or Fail PASS Pass or Fail PASS




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic ==
Species Tested Ceriedaphnia
Endpoint Survival Su ol
TIWC (decimal) 083
No. Per Replicate 1 2
TST b value 0.75

TST alpha value 02

Test Completion Date
Replicats | 91372019 |
No. Control TIWC
1 1 1

® N kN

9
10
"
12
3
14
18

B N I I R I R e
_mmalalalalalalae

Mean 1.000 1.000
Sid Dev. 0.000 0.000
2 Replicates 10 10

T-Tes! Resull

Deg. of Freedam

Crilical T Value

Pass or Fall .- PASS

Test Completion Date
3132020 |

TIWC

Replicate {
No. Control

lmialala|lalalalaja|a
el Bl N T S B Bl

]

- A
oo @ewo o s w0n o

-
~N

-
w

T

-
-

-
o

Ut

Mean 1.000 1.000
Sld Dev, 0.000 0.000
# Replicales 10 10

T-Test Result
Deg. of Freedom
Critical T Value

Pass or Fail PASS

i Facility Name
I West Mifllin SA-New England J
Permit No.
[ PAN026522 ]
Test Completion Date
Replicate | 11/5/2019 ]
No. Control Twe
PR 1 1
2 H 1 1
3 { 1 1
4 1 1
5 ot 1
3] 1 1
7 1 1
3 1 1
9 1 1
10 1 1
1
12 |
13 ot wr w e
14 PR
15 L
Mean 1.000 1.000
Stad Dev. 0.000 Q.000
# Replicelos 10 0
T-Tasl Result
Deg. of Freedom
Critical T Value
Pass or Fadl PASS
Test Completion Date
Roplicate | 803072020 ]
No. Control TIweC
1 1 1
2 1 1
3 1 1
4 1 1
5 1 1
) 1 1
7 . 1
g | 1 1
2] 1 1
10 T
1 1 ) B
12
13 .
14
15
Mean 1.000 1.000
Std Dev. 0.000 0.000
# Raplicates 10 10
T-Test Resull
Deg. of Fraedom
Critical T Valua
Pass or Fall PASS




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadshest
Type of Test Chronic Facillty Name
Specles Tested Pimepheles f
Endpoint Survival L Waest Mifflin SA-New Enpland
TIWC (decimal) 0.93
No. Per Replicate 10 Permit No.
TST b value 0.75 L PADIZB522 ]
TST alpha vajue 8.25
Tost Completion Date Test Completion Date
Replicate | 9/3/2019 | Replicate | 11/512019 |
No. Control TIWC No. Control TIWC
1 1 09 1 09 08 |
2 08 08 2 0.9 06 |
3 o€ 08 08 3 S | 0.6 |
4 08 1 4 1 i
5 5
6 6
7 7
8 8
9 9
10 10
1 1
12 12
13 13
14 14 {
15 15
Mean 0.900 0.925 Mean 0.950 0.750
Sid Pav. 0.082 0.050 Sid Cev. 0.058 0.191
¢ Replicales 4 4 # Replicates 4 4
T-Test Result 11.7701 T-Test Result 2.2424
Deg. of Freedom 5 Deg. of Freedom 3
Critical T Vakio 07267 Ceitical T Value 0.7649
Pass or Fail PASS Pass or Fail PASS
Test Completion Date Test Completion Date
Replicate | 3122020 | Replicate | /3012020
No. Control Tiwe No. Control nwe
1 1 1 v [Tes o7 ]
- S W 1 2 e 0.9
3 " 3 1 1
4 0.8 1 4 1 | 08
5 o —— el e e e e+ 45 1 o 5 i - - -1
6 e = e e e s e et — | B =
7 7
L] 3
g 9
10 10
1" 1"
12 12
12 12 {
s, 5 S R “ i
15 =F I R M
bezn 0.950 1.000 Mean 0.925 0.850
Sta Dev. 0.100 0.000 Std Dev. 0.150 0.129
# RReplicales 4 4 # Replicales 4 4
T-Test Result 13,2593 T-Test Result 41571
Deq. of Freedom 3 Deg. of Freegom L3
Criticel T Value 0.7549 Critical T Value 0.7267
Pass or Fai PASS Pass ot Fail PASS




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic K|
Species Tested Pime LRI E
Endpoint Crowth
TIWC (docimal) 0.93 |
No. Par Replicate 10
TST b value 0.75
TST alpha value 0.25
Test Complation Date
Replicate | 9/3,/2018 }
No. Control nwe
1 0473 0.628
2 0.302 0512
3 0.314 0556
4 0.293 0.691
5
B
7
8
a
10
11
12 -
13 25T,
14 [l
15 .
Mean 0.346 0.547
Std Dev. 0.085 0.035
¥ Replicates 4 4
T-Test Result 7.8006
Dag. of Freedom 5
Critical T Value 0.7267
Pass of Fail PASS

Test Completion Date

Replicate J31/2020

No. Control TIWC
1 a.411 0481
2 0,375 0.568 |
3 0.371 0.431
4 037 047
5
6
7
g
]
10 & R
1" ——
12 |
13
14
15
Maan 0.382 0.46B
Std Dev. 0.020 0.058
#* Replicates 4 4
T-Test Result §.7466
Ceg. of Freedom 4
Critical T Value 0.7407
Pass or Fall PASS

Facility Name

L Wes!t Mifflin SA-New England _J

Permit No.
[ PACG26522
Test Completion Date
Replicate | 11/5/2019 |
No. Conirol TIWC
1 0.278 0236 |
2 0.25 0.221
3 0,253 0.192
4 0.279 0.321
5
6
7
§
]
10
1 s
12 -
13 S
14 } [
15 | S
Mean 0.265 0.243
S1d Dev. 0016 0.055
# Replicates 4 4
T-Test Rasull 1,5735
Deg. of Fréedorm 3
Critical T Value 0.7649
Pass or Fail PASS
Test Completion Date
Replicate | 6/30/2020 ]
No. Control TIWC
1 0.303 0.309
2 0377 0.319
3 0.388 0.385
4 0.332 0.255
5
6
7
a -
]
10
11 - - -
12 3
13
14 ~vr
15 7
Mean ©.350 0.317
Sid Dav 0.040 0.063
# Replicates 4 4
T-Test Result 1 7653
Deg. of Freedom 5
Critical T Vakie 07267
Pass or Fail PASS




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485 Rev. 1072013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
% pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
DEMRIMENT OF ENVEOHNBNAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Nurnber: PA0028522 Facility Name: West Mifflin Sanitary Authority

Species Tested: [X) Ceriodaphnia dubla  [] Pimephaies promelas Test Type: [ Chronic ] Acute

Re-Test? [] Yes [X No (If Yes, indicate the date of original test completion: )
SAMPLE INFORMATION

Date/Time Sample Source Temperature Holding Time Chlorine Dachlorinated? ‘
1. 10/11/21-0000 001 0.9°C <36hrs <0.02 ma'L [OJYes [ No ’
2. 10/13/21-0000 001 0.7°C <36hrs <0.02 mofL [Jyes [XINo
3. 10/15/21-0000 001 R EXS <36hrs <0.02 mgiL CYes WNo |
i TEST CONDITIONS ’
Date/Time of Test Initiation: 10/12/21-1130 Date/Time of Test Termination: 10/18/21-1030 |
[ Renawal Test [ Non-Renewa| Test Frequency of Renewals: daily ‘
Dilution Sedes: 23, 47,83, 97, 100 Target Instream Waste Concentration (TIWC): 93% '
Age of Organisms at Start of Tests: 11.5-19.5hrs .
Number of Replicates: 10 Number of Organisms per Replicate: 1 :
Source of Organisms: EnviroScience Feeding Regimen: none |
Light Intensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made al least once per 24-hour pericd? [ Yes [[] No (attach log sheet)
DO measured daily in &t keast one replicate of each conceniration? B Yes ] No (attach log sheet)
Were the test chambers aerated? [] Yes No Rate:
pH measured daily in al least one replicate of each concantration? i Yes ] No (attach log sheet)
Were test acceptadiiity criteria in the CPA method met? (A Yes [ Nao
Were there any maodifications to or deviations from EPA methods (if Yes, explain on separate sheel)? [dYes [XNo

DILUTION / REAGENT WATER
Date of Last Test tor Chemisiry: 10/15/21 Conductivity: 287 pmhos/cm
pH: 7.3 - IRC: <0.02 mg/L
CONTROL RESULTS
Ceriodaphnia dubia Pimephales promelas
Survival: 100% Survivai:

Percent that producad 3 broeds (if apolicable): 80 %% Mean Dry Weight of Survivors (if epplicable):
| Young per Surviving Female (if applicable): 21.4 |

REFERENCE TOXICITY TESTS
Date of mast recent test: 10/12/21 Same conditions as test? [J Yes [ No
Were test acceptability criteria in the EPA method met? lJYes [JINo i |
o TEST RESULTS - o=

Control compared to; [ TIWC Dilution ] Other:
Survival: J Pass [ Fail Growdh: [] Pass [] Fail Reproduction: [] Pass (X Fail

[ certfy under pensity of lzw (hal | have perscnally examined and em familiar with the information submitted kerein; and based on my inquiry of
the individusls persanally responsibie for abtaining the information, | believe the attached information is true, accurate and complete. | am aware
there are significant penalties for submitting falsg information, including the possibility of finz or imprisonement as provided by 18 Ps. C.S. §4504.

Alexandria M. Tite :\,l/ /\/\,m 1027121 68-01828

" Name of Laboratory Manager 7 Signature of Laboratory Manager Date DEP Lab ID No.




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485  Rev. 1072013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
mwzmm
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDELS Permit Number: PA0026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: [ | Ceriodaphnis dubia  EX Pimephales promelas Test Type: I Chronic [ Acute
Re Test? —]Yes [X No (If Yes, indicate the daté of original fest completion: ____)

SAMPLE INFORMATION
Date/Time Sample Source Temperalture Holding Time Chloring Dechlorinated?

1. 10111/21-0000 001 0.8°C <36hrs <0.02 mg/L [IYes ®No

2. 10/13/21-0000 001 0.7'C <36hrs <0.02 mgl. [JYes X No

3. 10/15/21-0000 001 08°C <3Bhrs <0.02 mg/l [JYez X No

B ‘ TEST CONDITIONS =

| DatefTime of Test Initiation: 10/12/21-1135 Date/Time of Test Termination: 10/18/21-1035

(X Renewal Test [ Non-Renewal Test Frequency of Renewals: daily
| Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration {TIWC): 100%

Age of Organisms at Start of Tests: <24hrs

Number of Replicates: 4 Number of Organisms per Replicate: 10

Scurce of Organisms: ES Feeding Regimer: none

Light Intensity: 50-100fc Photoperind: 16/8 light/dark

Temperature measurements made at least once per 24-hour peried? [ Yes [ No (attach log sheet)

DO measured daily in at least one replicate of each concentration? Yes [J No (attach log sheet)

\Were the test chambers gerated? [ Yes [X Neo Rate:

pH measured daily in at least one replicate of each concentration? X Yes [ No (attach log sheet)

Were lest acceptability criteria in the EPA method met? 8 Yes ] Noc

Were there any modifications to or devistions fram EPA methaods (if Yes, explain on separate sheet)? Cyes [KnNo

o " DILUTION / REAGENT WATER

Date of Last Test for Chemistry: 10/16/21 Concuctivity: 180 pmhosi/cm
L pH: 7.2 TRC: <0.02 mg/L N 3}
[ CONTROL RESULTS

Ceriodaphnia dubia Pimephales promelas

Survival; Survival: 80%

Percent that produced 3 broods (if applicable): Y%  Mean Dry Weight of Survivors (if applicable): 0,289

Young per Surviving Female (if applicable):

REFERENGE TOXICITY TESTS |
Date of most recent test: 10/12/21 Same conditions as test? [ Yes [ No

' Were test acceptability criteria in the EPA method met? Yes [] No

TEST RESULTS |
Control compared to; [ TIWC Dilution [} Other: }
Survival: [ Pass [ Fail Growth: X] Pass [ Fail Reproduction: [] Pass [CFal |

"I cartify under penally of law that | have personally examined and am famillar with the information submitted herein, and based on my inquiry of
the indviduzls personally responshie for obtai tha informaticn, | believe the attached information is lrue, accurate and complets. | am aware
there are significant penallies for submitting falselinformation, including the possibiity of fine or imprisoament as provided by 18 Pa. C.8. §4804,

Alexandria M. Tite
Name of Laboratory Manager

10027121 68-01628
Date DEP Lab ID No.




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facllity Name
Species Tested Ceriodaphnia [
Endpoint Survival Waset Miffiin SA New
TIWC (decimal) 0.3
No. Per Replicate |1 Pormit No.
TST b value 0.75 l PADD26522 i
TET alpha value 02
Test Completion Date Test Completion Dats
Replicate | sz | Replicate | 33012020 ]
No. Control TIWC No. Control TIwC
1 1 1 1 & I 7
2 1 1 2 1 | 3
3 1 1 3 1 1
4 1 1 4 1 1
5 1 1 5 1 1
s i 1 ] 1 1
7 1 A== ry 1 1
8 1 1 8 1 1
9 1 1 g 1 1
10 1 i 10 1 1
1 = 1"
12 12
13 13
14 kL
18 15 |
Mean 1.000 1.000 Mean 1.000 1.000
Std Dev. 0.000 0.000 Std Dev. 0.060 0.0
# Reptcates 10 10 * Raplicates 10 10
T-Test Result T-Test Resut
Dog. of Freedom Deag. of Freedom
Critical T Value Critical T Value 4
Pass or Fall PASS Pass o Fail PASS
Test Completion Date Test Completion Date
Replicate |_ 630:2020 ] Replicate 101202021 1
No. Control TIWC No. Contral TG
1 1 1 1 1 1
2 1 1 2 1 1
3 1 1 3 1 1
4 1 1 4 1 1
5 1 1 5 1 1
8 1’ 1 [ 1 1
7 1 1 T 1
8 1 1 8 1 1
] 1 1 g 1 1
10 1 1 10 1 1
" 1"
12 12
135 13
14 14
15 15
Mean 1.000 1.000 Mean 1.000 1.020
Std Cav. G005 0.000 Std Dev. 0.000 0.030
# Replicates 10 10 # Replicates 10¢ 9
T-Test Result T-Test Result
Deg. of Freedom Deyg. of Freedom
Critical T Value Critical T Value
Pase or Fall PASS Pass or Fail PASS




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test
Species Tested
Endpaint

TIWC (decimal)
No. Per Replicate
TST b value

TST alpha value

Tast Completion Date

Replicate |

19757201

]

No.

Control

we

il

A

38

i

18

@~ A DN =

-
o

B8R8 8BRS R

RBIBRE

e
-t

-
N

—
w

-
>

-
o

IMean
Std Dav,
& Replicates

T-Test Result
Dag. of Freedom
Critical T Value
Pass or Fait

10

33.100
2981

11622
12
0.8726
PASS

27.800
7.857
10

Test Completion Date

Replicate |

63072020

|

No.

Controt

1

W N, s wWN

10

NN

zﬁzgggssggg

"

12
13

14

15

Mean
Sid Dav.
# Replicates

T-Test Result
Deg. of Freedom
Critical T Value
Pass or Fall

10

27.900
3510

51788
15
0.8652

30.000
4878
10

Facllity Name
|
| West aiffiin SA-New Englend ]
Perm't No,
{ PAND26522 ]
Test Completion Date
Replicate | 3/30/2020 B
No. Control TIWC
1 18 19
2 17 15
3 24 19
4 16 23
5 20 23
6 19 26
7 20 25
8 16 16
9 22 3
10 16 22
1"
12
12
14
15
Mean 18300 21.900
Std Dav. 2369 4.841
# Replicates 10 10
T-Test Result 4.5556
Deg. of Freedom 13
Critical T Value 0.8702
Pass or Fail PASS
Test Completion Date
Roplicate | 10182021 |
No. Contral TIWC
1 25 "
2 o2 2
3 3 )
4 2% 5
5 20 9
] 20 4
7 14
8 20 14
9 26 5
10 12 11
1"
12
13
14 =
15
Mean 21.400 1.778
Std Dev. 5661 3.962
# Replicales 10 )
T-Test Result -4.3027
Deg. of Fresdom 16
Critcal T Value 0.8847
Pass or Fail FAIL




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

DEP Whole Effiluent ToxIcity (WET) Analysis Spreadsheet
Type of Test Chronic Facllity Name
Species Tasted Pimephales —J
Endpoint Survival West Miffin SA-New England
TIWC (decimal) 0.93
No, Per Replicate 10 Pormit No.
TST b value 0.75 | PADD25522 ]
TST alpha value 025
Test Completion Date Test Completion Date
Replicate | 111512019 | Replicate | 3312020 |
No. Controt TIWC No. Control TIWC
1 0.8 0.8 1 A 1
2 0.8 26 | 2 1 1
3 1 0.6 3 1 1
a 1 1 4 08 | 1
5 5
6 8
7 L
a 8
9 9
10 10
11 "
12 12
13 13
14 14 ——
15 18
Mean 0.950 0760 Mean 9950 1.000
Std Dev. 0.058 0.191 Std Dev. 0.100 0.000
# Replicates 4 4 # Replicates < 4
T-Test Result 22424 T-Test Result 13,2583
Deg. of Freedom 3 Dzg. of Freadom 3
Crilical T Value 0.7648 Crltical T Value 0.7649
Pass or Fail PASB #ass or Fail i PASS
Test Complation Date Test Completion Date
Repltcate | 673072020 | Replicate | 1041872021 ]
No. Control TIWC No. Control TIWC
1 0.7 9.7 1 1 0.8
2 1 29 2 1 0.8
3 1 1 3 0.3 0.5
4 1 0.8 4 08 1
5 5
6 6
7 7
8 | _ ¥ 8
a 9
10 10
1 u
12 12
13 13
14 14
15 B 15
Maan 0.625 0.850 Mean 0.9800 0.625
Sld Dev. 0.150 0.128 Std Dev. 0.116 0.222
# Raplicates 4 4 # Replicatas 4 4
T-Test Result 41571 T-Test Reault 26643
Deg. of Freedom 5 Deg. of Freedom 4
Crfficat T Valus 0.7267 Critical T Valua 0.7407
Pisy or Fail PASS Pass or Fad PASS




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facility Name
Species Tested : los ]
Endpoint Growth West Miflin SA-New England
TIWC (decimat) 0.93
No.PerReplicate (10~ Permit No.
TST b value 0.75 | PADD26522 j|
TST alpha value 025
Tost Completion Date Teet Completion Date
Replicate | 11/572019. | Heplicate | 373172020 |
No. Control TIWC Neo. Control TIWC
1 0.278 0.23% 1 0.411 0.481
2 026 0.221 2 0.375 0.566
3 0.253 0.192 3 0.371 0431
4 0.279 0.321 4 0.37 0.47
5 5
] 8
7 7
8 8
9 a
10 10
1" "
i2 12
13 13
14 . 14
15 16
Mean 0265 0.243 hean 0.382 0488
Std Dov 0018 0.066 SHd Dav, 0.020 0.058
# Replicates 4 4 # Repicales 4 4
T-Test Result “ 6736 T-Test Result 6.7468
Deg. of Freedom 3 Deg. of Freedom 4
Critical T Value 0.7649 Critical T Value 0.7407
Pass or Fail PASS Pass or Fail PASS
Test Completion Date Test Completion Date
Replicate | 6:3012020 | Replicate | 63012020 |
No. Control TIWC No. Control TIWC
1 0.308 0.309 1 0.288 0.208
2 0.377 0.319 2 0.301 0.287
3 0.368 ©.385 3 0.266 0.212
- 0.332 0.255 4 0.202 0.289
5 S
L} &8
7 7
8 8
9 9 |
10 10
1 1"
12 12
13 13
14 14
15 1%
Moan C.350 0.317 Mean 0.265 0271
Std Dev. C.040 0.063 Std Dev. 0.018 0.040
# Replicates 4 4 # Replicates 4 4
T-Tes! Result 1.7853 T-Test Result 26186
Deg. of Freedom 5 Deg. of Freedom 4
Critical T Velue 0.7267 Critical T Value 0.7407
Pars or Fall PASS Pass or Fail : PQSS




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
% pennsylvania BUREAU OF POINT AND NCN-PCINT SOURCE MANAGEMENT
LEARTMENT OF BNVIRINMENTAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PA0026522 Fadcility Name: West Mifflin Sanitary Authority

Species Tested: [X] Ceriodaphnia dubla [ Pimephales promelas Test Type: [ Chronic [ Acute
Re-Test? [ Yes [ Na (If Yes, indicate the date of original test completion: 10/18/21}

SAMPLE INFORMATION

Date/Time - Samp'e Source Temperature Holding Time Chlorine Dechlorinaied?

1. 11128i21-0700 001 3.0°C <36hrs <0.02 mgA. [ Yes [ No

2. 12/01{21-0700 001 24°C <36hrs <0.02 mg/. [0Yes [ No
L3- 12/03/21-0700 001 0.8°C <36hrs <0.02 mg/l. [OYes [ No
[ ’ ~ TEST CONDITIONS

Date/Time of Test iniiation: 11/30/21-1135 Date/Time of Test Termination: 12/07/21-1036

[ Renewal Test [[J Non-Renewal Test Frequency of Renawals: daily

Dilution Seres: 23, 47 93, 97, 100 Target Instream Waste Concentration (TIWC): 93%

Age of Organisms at Start of Tests: 11.5-19.5hrs

—l-Numberof Replicates:, 10 o — e e oo e Number.ofOrganismes per Replicate: 1. .. ..
Source of Crganisms: EnviroScience Feeding Regimen: none
Light intensily. 50-100fc Photoperiod. 18/8 light/dark

Temperature measwemants made al least once per 24-hour perlod? [ Yes [ No (attach leg sheet)

DO measured daily in 2t least ane replicate of each concentration? [ Yes ] No (attach log sheet)

Were the test chambers aerated? [ Yes [X No Rete:

pH measured daily in at least one replicate of 2ach conceniration? Yes [ No (atiach log sheet)

Were test acceptability criteria in the EPA method met? DX Yes [ No

VWere there any modifications to or deviations from EPA fnethods _(if Yes, explain_on separate sheet)? g_Y_e_s ] E No

DILUTION { REAGENT WATER
Date of Last Test for Chemistry: 12/03/21 Conductvity: 303 pmhos/cm
pH: 7.4 TRC: <0.02 mg/L
B CONTROL RESULTS - |
Ceriodaphnia dubia Pimephales promelas
Survival: 80% Survival:

Percent that produced 3 broods (if applicable): 90% % Mean Dry Weight cf Survivors (if applicable):
Young per Suviving Femals (f applicable): 18.1

- —— — - - — ——

REFERENCE TOXICITY TESTS

Date of most recent test: 1116421 Same conditions as test? [ Yes []No
Were {est acceptabilty criteria in the EPA metr_qu_mit? _Yeg D,N," L v, R J
T e, - . TEVSTRESULTS ' - R ) ' ' -

Control compared to: [ TIWE Dilution  [] Other: |

Survival [] Pass ] Fail Growth: [] Pass [] Fail ~ Reproduction: [ Pass 1 Fail |
I cedify under penally of [aw that | have personally exammed and am familiar with the information submited herein; and based on*r'ﬁy. 'i'vuqta_iy'bf'
the individuals personally responsible for oblaining the information, | bebieve the allached information is true, accurate and complete. | am aware
there are significant penalties for submitting false inforration, including the possibility of fing or imprisonment as provided by 18 Pa. C.S. §480<.

v’

Alexandria M. Tite . = 12114/21 6801628
Name of Laboratory Manage~ Bignature of Laboratory Manager Dale DEP Lat ID No.
< F

suv



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test LChronic Facllity Name
Species Testad Ceriodaphoia [ J
Endpoint Survival West Mifllin SA-New Engiand
TIWC (decimal) 0.93
No, Per Replicate 1 Parmit No.
TST b value 0.75 | PANDZ6522 1
TST alpha value 0.2
Test Completion Date Test Gompletion Date
Replicate |_ 3130/2020 ] Replicats | 6302020 |
No. Control TiweC No. Control TIWC
1 1 1 1 1 1
2 1 1 2 1 1
3 1 1 3 1 1
4 1 1 - 1 1
5 1 1 & 1 i
& 1 1 [ 1 1
7 1 1 7 1 1
8 1 1 8 1 1
9 1 1 e 1 4
10 1 1 10 1 1
1 1
12 12
13 13
14 14
. ‘5‘ e - SR P el f--«h-is s — -
Mean 1.000 1.000 Mean 1.00C 1.0C0
S Dev 0.000 0.00¢ Std Dev. 0.000 0.020
# Replicates 12 10 # Replicates 10 10
T-Test Result T-Test Result
Deg. of Freedom Deg. of Fraedo
Crifical T Valre Critical T Value
Pass or Fail PASS Pass or Fall ., PAss
Test Completion Date Test Completion Date
Replicate | o220zt | Roplicate | 12712021 |
No. Conérol TIWC No. Cantrol TIWC
1 1 1 1 1 1
2 1 1 2 1 0
3 1 1 3 i\ 1
4 1 1 4 1 1
5 1 1 5 1 0
8 1 1 6 0 0
L d 1 7 1 1
] 1 1 8 1 o
9 1 1 9 1 1
10 1 1 10 1 1
1 11
12 12
13 13
4 14
15 15
Mean 1.000 1.000 Mesn 0.300 0.600
Std Dev, 0.000 0.000 Std Dav. 0.318 0.516
# Replicates 10 ] # Replicales 10 10
T-Test Result T-Test Rasult 04174
Deg. of Frecdom Deg. of Freedom 14
Critcal T Value Critical T Value 0.3631
Pass or Fail PASS Paes or Fai FAIL

suL



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

DEP Whole Efffuent Toxlcity (WET) Analysis Spreadshect

Type of Test Clyaunic Facllity Name
Species Tested Ceriudaphnia [
Endpoint \Reproduction West Miflin SA-New England
TIWC (decimal) .63
No, Per Replicate 1 Permit No.
TST b value 076 L PADD26522
TST alpha value cz
Test Completion Date Test Completion Date
Replicate | 31202020 | Replicate | 63V2020 |
No. Control TIWC No. Control Twe
1 18 13 1 28 20
2 17 15 2 22 30
3 24 18 3 32 32
4 13 23 4 22 23
8 20 23 5 29 33
8 19 26 6 30 35 s
7 20 25 7 29 AN
8 19 16 a 28 29
9 22 31 8 27 34
10 16 22 10 32 3
11 1"
12 12
13 13
1 14 e
ey e 7 = A T Z SR e aaE AR

Mean 19.300 21.900 Kuan 27.900 30.0C0
Std Dev, 2.359 4,841 Std Dev. 3510 4.876
# Replicates 10 10 £ Replicales 10 10
T-Test Resuit 4.5555 I-Test Resull 517388
Deg. of Freedom 13 Deg. of Freedom 15
Crtical T Value 0.8702 Critical T Value 0.8662
Pass or Fail PASS i Pass or Fall . PASS
Test Completion Date Test Complation Date
Replicate | 10/182021 | Roplicate | 12i7/202 ]
No. Control Tiwe No. Control TIWC
1 25 11 1 19 18
2 21 2 2 21 6
3 31 9 3 2 18
4 25 5 “ 18 17
5 20 8 5 26 10
8 20 4 8 0 9
7 14 7 15 21
8 20 14 8 20 13
8 25 5 9 20 21
10 12 1 10 20 25
1" 11
12 12
13 y 13
14 = S e L
15 15
Mean 21.400 7778 Mean 16.100 15.800
Sid Deyv. 5.661 2.962 S1d Dev. 6.951 6.088
# Replicates. 10 g # Replicates 10 1¢
T-Test Result -4.3927 T-Test Rasux 0.8778
Deg. of Freedom 16 Deg. of Freedom 17
Critical T Value 0.8647 Critical T Valua 0.8633

Pass or Fai ; FAIL Pass or Fall FASS

ruc



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

2 3800-FM-BPNPSM0435 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
mm&' ENVIRONMENTAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number. PAD026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: [ Cenodaphnie dubie ] Pimephales promelas Test Type; X Chronic [ Acute

Re-Test? [J Yes No (If Yes, incicate the date of criginal test completion: )
SAMPLE INFORMATION

|

DatefTime Sample Source Temperature Holding Time Chlgrine Dechlorinated?

1. 03/28/22-0800 001 1.0°C <36hrs <0.02 mg/L [JYes XINo

2. 03/30/22-0900 001 1.7°C <36hrs <0.02 mg/L [JYes [ No
| 3. 04/01/22-0800 001 0.7°C <36hrs <0.02 mg'L [Yes No

TEST CONDITIONS

DatefTime of Test initiation: 03/29/22-0950 Date/Time of Test Termination: 04/04/22-1040

(4 Renewal Test [ Non-Renewal Test Frequency of Renewals: daily

Dilution Series: 23, 47, 83,97, 100 Target Instream Waste Concentration (TIWC): 93%

Age of Organisms at Start of Tests: 17.75-21.75 hrs

Number of Replicates: 10 Number of Organisms per Replicate: 1

Source of Organisms: EnviroScience Feeding Ragimen: none

Light Intenslty: 50-100fc Photoperiod: 18/8 light/dark

Temperature measurements made &t least once per 24-hour period? 4 Yes [ No (attach log sheet)

DO measured daily in at least one replicate of each concentration? [dY¥es [ No (attach log sheet)

\Were the test chambers aerated? []Yes [X] No Rate:

pH measured daily in at least one replicate of each concentration? i Yes [C] No (attach log sheet)

Were test accepiability criteria in the EPA method met? [ Yes [ No

Were there any modifications 1o or deviations from EPA methods (if Yes, expiain on separate sheet)? [JYes X No

DILUTION / REAGENT WATER
Date of Last Test far Chemistry: 03/30/22 Conductivity: 297 pmhos/cm
pH: 7.3 . TRC: <0.02 myg/L |
CONTROL RESULTS
Ceriodaphinia dubia Pimephales promelas
Survivai: 100% Survival:

Parcent that produced 3 broods (if applicabie): 100 % Meen Dry Weight of Survivors (f applicable):
Young per Su_!v_lving Female (if applicable): 24.3

[ REFERENGCE TOXICITY TESTS

Date of mest recent test 03/22/22 Same conditions as test? BJ Yes [JNo
| Were tesl acceptability criteria in the EPA method met? B Yes [JNe
' N TEST RESULTS N

Control compared to. [ TIWC Dilution  [] Other:
Survival: I Pass ['_']“Fail Grewth: [] Pass [ Fail Reproduction: [X] Pass [] Fail

| certiy under penalty of law that | have perzonally examinec and am famisiar with the information submiticd he-ein. and based on my inguiry of
the indwviduais pessonally responsible for obigining the information. | bekeve the attached information is true, accurste and compléte | am aware
there are significant penzities for submitting flse information, incluquﬁibility of fine or imprisonment as provided by 18 Pa. C.S. §4904

Alexandria M. Tite _ Dda122 68-01628
Name of Lahoratory Manager ]Kl Signature of Leboralory Manager Date DEP Lab ID No.

ERIV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485  Rev. 1012013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT

;a" DERFATHENT SF BIOIAGRNENTA,
EROTECTION

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PA0026522 Facility Name: West Mifflin Sanitary Authority
Species Tested: [ Cerfodaphnia dubla  [X] Pimephales promeias Test Type: [£ Chronic [ Acute
Re-Test? [] Yes [X] No (If Yes, indicate the date of original test complation: )

SAMPLE INFORMATION |
Date/Time Sample Source Temperaturs Holding Time Chlorine Dechlo‘inated?
1. 03/28/22-0900 001 1.0°C <36hrs <0.02 mg/L O Yes No
2. 03/30/22-0900 001 17°c <36hrs £0.02 mg/. Clves KNo
3 04/01/22-080 001 0.7°C <36hrs <0.02 mg/L OYes K No
TEST CONDITIONS
Data/Time of Test Initiation: 03/29/22-1050 Date/Time of Test Termination: 04/05/22-1000
[ Renewal Test [ Non-Renevial Test Frequency of Renewals: daily
Dilution Series. 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 100%
Age of Crganisms at Start of Tests: <24hrs
Number of Replicates: 4 Number of Organisms per Replicate: 10
Source of Organisms: ES Feeding Regimen: none
Light Intensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour period? [ Yes [[] Na (attach log sheet)

NO measured daily in at least one replicate of each coencentration? & Yes [J No {(attach log sheet)

\Ware the test chambers aerated? []Yes [ No Rate:

pH measured daily in at least one replicate of each concentration? Yes [ No (attach log sheet)

Were test acceptability criteria in the EPA method met? B Yes [ No

Were there any modifications to or deviations from EPA methods {if Yes, exgiain on separate sheet)? COYes [XNo

DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 03/30/22 Conductivity. 181 pmhosfcm
pH. 7.4 TRC: <0.02 mg/L
~ CONTROL RESULTS o
Ceriodaphnia dubia Pimephales promelas
Survival: Survival: 92%
| Percent that produced 3 broods (if applicable): %  Mean Dry Weight of Survivors (if applicable): 0.401
| Young per Surviving Female (if applicable):
REFERENCE TOXICITY TESTS ‘ }
Date of most recent test: 03/22/22 Same conditions as lesi? B Yes [No

Were test acceplability criteria in the EPA method met? [ Yes [ No |

TEST RESULTS 2
Control compared to: B TIWC Dilution  [] Other:

Survival: [X) Pass T]Fail Growth: §J Pass [ Fail Repraduction: [] Pass [ Bail

1 certify under penaty of law that | have personally examined and am familiar with the information submitted nerein; and based on my inquiry of
the individuals personzlly resoonsibie for obtaining the information, | believe the attached Information is true, accurate and cemplete. | am aware
there are signficant penafties for submitiing false information, including the possitility of f2e or imprisonment as provided by 18 Pa. C 5. §4904.

Alexandria M. Tite
Name of Laboratory Manager

N 04/11122 68-01628
Signature of Laboral¥ty Manager Date DEP Lab ID No.

LU



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test [Cwonic | Facllity Name
Specios Tested  Ceriodaphnia | | |
Endpoint Survival | | Winst MIflin SA-New Engtand
TIWC (decimal) 0.63 |
No. Por Replicate 1 | Permit No.
TST b value 0.75 (= PADO26522 ]
TST alpha value 0.2
Test Completion Date Test Completion Date
Replicate | BIA0I2020 | Replicate 101122021 |
No. Control TIWC No. Gontrol TIWG
1 1 | 1 £ EoSr-
2 1 | 1 2 | 1 | 1
R !
3 i | 1 3 1 1
4 1 ‘ | a | 1 1
5 1 1 5 ' 1 1
8 1 1 6 i t 1
7 1 1 7 1
8 1 1 , 3 1 1
9 1 1 % 9 == Y
0 1 1 10 1 1
11 ] | =
12 | 12
13 = =1 13 |
14 1} 14 =
18 = __} 15 i
Maan 1.000 1.000 Mean 1.000 1.000
Std Dev. 0.000 0.00¢ Sid Dev. 0.000 0,000
¥ Replicatss 10 10 # Replicates 10 £
T-Test Resull T-l1eat Result
Deg. of Freedom Deg. of Fraedom
Critical T Value Critical T Value
Pass or Fail PASS Psss or Fail PASS
Tost Completion Date __Test Completion Date
Raplicate | 12712021 I Roplicate | 4472022
No. Control TIWC No. Control Tiwe
1 1 | 1 1 B e
2 1 0 2 1 | -
3 1 1 3 1 1
4 1 E 4 1 1
5 1 0 5 1 1
f =) 0 6 1 1
7 1 1 A N 1
8 1 c 8. Eoe=I 9
e [ 1 1 8 I
0 1 1 10 i 1
11 11 P
2 : 12
13 3
14 14 N
15 ] 15 t =g T )
Mean 0.900 0.500 Mean 1.000 1.000
S Dav, G318 0516 Sid Dev. €.000 0.000
# Rephicates 0 10 # Replicates 10 10
T-Test Result D.4174 T-Test Result
Deg. of Freedom 14 Deg. of Freedom
Critical T Value 0.8561 Critical T Value
Pass or Fad FARL Pass or Fall PASS

R



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whele Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test | Chronic Facility Name
Specles Tested Ceriodaphnia 1
Endpolnt Reproduction West Miffin SA-New Engtand |
TIWC (decimal) 0.93
No. Per Replicate |1 Permit No.
TST b value 0.75 [ PA0D02B522 ]
TST alpha value 02
Test Completion Date __Test Completion Date
Repllcate | 6072020 | Replicate | 10/18/2021 |
No, Control TIWC No. Control TIWC
1 28 | 20 1 2% | 1
4 | Ak ) o0 2 2 S| e |
3 a2 | 32 3 31 2
q i 1] 23 4 25 5
5 20 | 33 5 20 g
6 |3 | 3 8 20 4
7 29 a1 | 7 14
8 L 28 29 8 20 14
$ [ . 9 28 5
10 32 33 10 12 11
LRV ESSSC -
" ‘ 1
12 12
13 13 X =
14 14
15 | 15
Maan 27.500 30.000 Mean 21,400 7.778
Sid Dev. 3510 4876 Std D 5661 3962
# Replicates 10 0 # Replicates 10 9
T-Test Rasult 61785 T-Test Result -4.3927
Deg. of Freedom 16 Deg. af Freedom 168
Critical T Vake 0.8662 Critical T Vake 0.8847
Pass or Fail PASS Pass or Fall FAIL
Test Complotion Date Test Completion Date
Replicate 121772021 ] Replicate | 4/4:2022
No. Control TIWC No. Control
1 19 18 | 1 23 27
2 2 8 2 22 33
3 2 ‘18 3 25 35
4 18 | 17 4 3 24
5 26 10 § = 33
8 0 s | 6 2 T 27
7 15 21 | 7 16 a3
8 20 13 8 |25 =
B 20 21 9 | 28 34
10 20 25 . T 28 ]
1 1 e =
12 | 12 ]
13 13
14 14 = 5
15 L 15 |
Mean 18,100 15.800 Mean 24.20 30.600
Std Dev. 6.851 6.088 Std Dev. 4191 3.748
# Roplicatas 0 10 # Replicates 10 10
T-Test Result 0.8778 T-Teal Resutt 20004
Dag. of Freedom 17 Deg. of “reedom 17
Critical T Value 0.8633 Critcal 7 Value 0.8633
Fass or Fail PASS Pgss or Fail PASS

suyv




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic - FacHity Name
Specics Tested Pimeghales |
Endpoint Survival l  West Mitfin SA-New England
TIWC (decimal) 0.93 |
No. Per Replicate 10 P | Permit No.
TST b value 0.75 [ PhD026522
TST alpha value 0.25
Test Completion Date Test Compietion Data
Raplicate [ 33112020 | Replicate | 8502020 |
No. Control TIWC No. Control TIWCG
3 I 1 1 07 | 07
2 1 1 2 1 0.9
3 1 1 3 NET: =
4 08 1 4 1 08
5 - | 5
6 (]
? 7 |
B8 3 | = =]
g =] 9 |
10 | | 10 | il
1 = 1 = |
12 ‘ 12
13 | 13 = E
14 o __1‘ 14 | |
15 \ 15 [ i
Mean 0.950 1.000 Mesan 0925 0.850
Std Dev. 0.100 2.000 Sk Dev. 0.150 0.128
# Replicates - 4 # Roplicates = 4
T-Test Result 13.2593 T-Test Resull 41571
Deg. of Frepdom 3 Deg. of Freedom L]
Cmtical T Value 0.7649 Critical T Value 0.7267
Pass or Fad PASS Pass or Fad PASS
Teat Complation Date Test Completion Date
Replicate | 104182021 J Replicate | 4/5/2022 |
No. Contral  TIWC No. Control TIWC
1 1 09 1 1 0.7
2 ‘ 1 0.9 2 jo s g1 0.7
3 - 0.8 3 0.8 06
4 | os 1 4 1 0.4
5 L 6 '
6 [ &
AR = 7
3 8
g (. 9
0 e - 10
" 1
12 12
13 13 pa—
14 _' 14
15 16
Msan 0.900 0825 Mean 0.025% 0.600
Std Dev 0.115 0.222 St Dev 0.096 0.141
4 Repicates 4 4 # Replicatas 4 4
T-Test Result 26543 T-Test Result 08817
Deg. of Freadom 4 Deg. of Fresdom 4
Critical T Vake 0.7407 Critica! T Valur 0.7407
Pass or Fail PASS Pass or Fail PASS

FRey)




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test 'Chronic & Facllity Neme
Species Tested Pimephaies
Endpoint Growth Wast Miffin SA-New England
TIWC {decimal) 0.93
No. Per Replicate |10 Permit No.
TST b vaiuve 0.75 | PADD25522 |
TST alpha value 0.25
Test Complation Date _ Teet Complation Date
Replicate | 3172020 | Replicate | R/30/2020 |
No. Control TiwC No. Controf TIWC
1 0.411 0.481 1 l_ 0303 | 6308
2 0376 | 0868 2 | 0377 | 0318
3 0,371 0431 3 0.283 0.385
4 0.37 0.47 4 0332 | 0255
5 el e B — o S
] 6
7 7
B B
s s | { &
10 10 =
11 11
12 ) 1?2 |
13 | 13 |
14 — 14 1
15 N | 15 e |
Mean 0.282 0.483 Mean 0.350 0.317
St Dev. 0.020 0.058 S Dev. 0.040 0.053
# Rephcates 4 4 # Replicates “ “
T-Test Rasult 6.7466 T-Test Result 1.7853
Deg. of Frsedom 4 Dexq. of Freadom 5
Caitical T Value 0.7407 Critical T Vake 0.7267
Pass or Fail PASS Pass or =ail PASS
Test Completion Date Test Completion Date
Replicate | 10192021 ] Replicate | 475/2022 ]
No.  Control TWE No. Control TIWC
1 | 0.z08 0208 1 0448 | 0376 |
2 0.30! 0.267 2 037 | 0218 |
3 0.256 0.212 3 0261 | 0427 |
4 0202 | 0289 4 0428 0418
5 5 |
6 [ |
7 7
& 8 =
9 ¢
10 10
1" | | 1 ’
12 12 |
12 I |
14 o H 14 ==
15 =T 5 |
Mean 0.289 0.2 Maan U401 0.385
Sto Dev. 0.018 0.040 Std Dev. 0.042 0.050
# Replicatas 4 4 # Replicates 4 4
T-Test Rasult 26186 T-Test Result 23585
Ceg. of Freadom 4 Deg. of Freedom 5
Critical T Value 0.7407 Critical T Value D.7267
Pasa or Fail PASS P&ss or Fail PASS

suu



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485 Rev. 10/2012 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
# pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
s |
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PA0026522 Facity Name: West Mifflin Sanitary Authority

Spacies Tested: X Ceriodaphnia dubla [ Pimepfistes promefas Test Type: [ Chronic [] Acute

Re-Test? [J Yes [X No {if Yes, indicate the date of original test completion: )
SAMPLE INFORMATION )

Date/Time Semple Source Temperature Holding Time Chloring Dechlorinated?
1. 06/27/22-0830 001 28°C <36hrs <0.02 mgl. [JYes ENo
2. 2-08 001 20°C <36hrs 20.02 mg/L [Yes ENo
3. 07/01/22.0830 001 0.7°C <36hrs <0.02 mgiL [OYes BINo

TEST CONDITIONS B

DatefTime of Test initiation: 06/28/22-1000 Date/Time of Test Termination: 07/04/22-1100
[ Renewai Test [[] Non-Renewa! Test Frequency of Renewals: daily
Dilution Seres: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 93%
Age of Organisms at Start of Tests: 18-22 hrs
Number of Replicates: 10 Number of Organisms per Replicate: 1
Source of Organisms: EnviroScience Feading Regimen: none
Light Intensity: 50-100fc Pholoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour period? [ Yes ] No (attach log sheet)

DO measured daily in at least one replicate of each concentriaton? [ Yes ] No (attach log sheat)

Were the test chambars aerated? [ Yes [ No Rate:

pH measured dally In at least one replicate of each concentration? X Yes ] No (attach log sheet)

Were test acceptability criteria in the EPA method met? [ Yes [ No

Were there any modifications to or deviations from EPA methods (f Yes, explain on separate sheet)? ['_'J_\@s A No

DILUTION / REAGENT WATER
Dale of Last Test for Chemistry: 07/01/22 Conductivity: 303 pmbos/cm
| pH: 7.2 TRC: <0.02 mg/L
[ CONTROL RESULTS
Ceriodaphnia dubia Pimephales promelas
Survival: 100% Survival:

Percent that produced 3 broods (if applicable): 100 % Mean Dry Waignt of Sunvivors (if applicable):
Young per Surviving Female (if applicable): 23.6

REFERENCE TOXICITY TESTS
Date of most recent lest: 06/21/22 Same conditions astest? [ Yes [ No
Were test acceptabifity criteria in the EPA method met? [ Yes [ No -
[ ) TEST RESULTS R

Caentrol compared to: [ TIWC Dilution ] Other:

Survival: [X] Pass ] Fall Growth: [] Pass [ Fail Reproduction: [ Pass [ Fai
I corlify under penelty of lw that 1 have personally examined and am famillar with the information submilted herein; and tased on my inquiry of
the individuals personally responsible for obtaining the information, | belisve the attached information is true. accurate and complete. | am aware
there are significant penslties for submiting infermation, Indudirjthe/possibility of fine or imprisonment as provided by 18 22, C.8&. §4504

Alexandria M. Tite I NAA_~ mﬁ{,\, 0718122 68-01628
Name of Laboratory Manager 7"- Signature of Labo: Manager Date DEP Lab ID Ne.

ruo



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSM0485  Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA

Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION

¥ pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
-3

o DEPATIMENT OF BNVFONMENTAL
TECTION

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET

NPDES Fermit Number: PADD26522 Facility Nama: West Mifflin Sanitary Authority
Species Tested: [] Cerodaphnia dubia [ Pimephaltes promelas Test Type: [ Chrenic [ Acute
Re-Test? []Yes [ No (If Yes, Indicate the date of original test completion: )

I SAMPLE INFORMATION
Date/Time Sample Source Temperature  Holding Time Chlgrine Dechlorinated?

1.  06/27/22-0830 001 2.8°C <36hrs <0.02 mgil. [Jyes A No
| 2. 06/20/22-0830 001 20°C <36hrs <0.02 mgil OYes HNo
| 3. 07/01i22-0830 001 0.7°C <36hrs <0.02 mgil. OYes X No
[ o ~ TEST CONDITIONS . ) —

DateTime of Test Initiation: 06/28/22-1100 DatefTime of Test Termination: 07/05/22-1100
| 2 Renewal Test [ Non-Renewal Test Frequency of Renewals: daily

Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 100%

Age of Organisms at Start of Tests: <24hrs

Number of Replicates: 4 Number of Organisms per Replicate: 10

Source of Organisms: ES Feeding Regimen: none

Light Intensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour period? [ Yes [[] No {attach log sheet)

DO measured daily in &l least one replicaie of each concentration? ] ves [ No (attach log sheet)

Were the lest chambers aerated? [ Yes I No Rate:

pH measured daily in al least one replicale of each concentration? ™ Yes 7] No (atiach log sheet)

Were test acceplability criteria in the EPA method met? [ Yes ] No

Were there any medifications to or devialions from EPA methods (if Yes, explain on separate sheet)? [ Yes [ No

DILUTION / REAGENT WATER

Dete of Last Test for Chemistry: 06/30/22/ Conductivity: 187 pmhos/cm
| pH: 7.2 _ TRC: <0.02 mglL
' 7 CONTROL RESULTS

Ceriodaphnia dubla Pimephales promelas
| Susvival: _ Survival: 100%
| Percent that produced 3 broods {if applicable): %  Mean Dry Waight of Survivors (if applicable): 0.353
L Young per Surviving Femala (if applicabla): .
‘ REFERENCE TOXICITY TESTS
| Date of most racent test: 06/21/22 Same conditions as test? ] Yes [] No

l Were test acceptability criteria in the EPA method met? [J Yes [ No

TEST RESULTS
Control compared to: [ TIWC Dilution ] Other:

Survival: [ Pass [ Fall Growth: [ Pass [] Fall Reproduction: [] Pass [ Fail

[ centify under penalty of law that | have personally examined and am familiar with the information submitied nerein; and based on my inguity of
the individuals personally responsible for obtaining the informaticn, | believe the attached information is true, accurate and complete. | am aware
there sre signficant penalties for submitting fa|se information, including the possibility of fine or imprisonment as provided by 18 Pa. C.S. §4004.

Alexandria M. Tite

" T B i x 07/18/22 _68-01628
Name of Laboratory Manager / Signature of L
(%

ry Manager Date - DEP Lab iD No.

ERViV)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic

Species Tested  Ceriodaphnia
Endpoint Sunaval

TIWC (decimal) 0.63

No. Por Replicate 1 =
TST b value 075

TST alpha vatue 0.2

Test Completion Date
Replicate | 1011272021 ]
No. Control TIWC
. | 1 [ 1 |
2 1 | 1
3 | 1 | 1
T e e
B e |
s 1 ‘ 1 !
T R, I
B 1 1
] ] 1 ‘
10 1 | 1
11
12 N
13
14
14 =]
Mean 1.000 1.000
Sid Dev. 0.00¢ 0.000
# Repiicatas 10 1
T-Tesl Resu
Deg. of Freedom
Critical T Value
fass or Fail PASS
Test Completion Date
Replicate | _ 41412022 ]
No. Control TIwcC
1 1 | 1
2 1 | $
3 1 | 1
4 1 | 1
3 1 | 1
& 1 gt
7 1 1
8 1 1 I
o 1 1
10 1 1
1 |-
12
13
14 -~} |
15 |
MMean 1.000 1.000
Std Cav. 0.000 ©.000
# Replicates 10 10
T-Test Result
Deg. of Freadom
Cntical T Value

P&ss or Fail PASS

West Miffin SA-New England
Permit No.
[ PAooes22 |
Test Completion Date
Replicate | 12772021 B
No, Control WG
1 i 1 1
2 1 o |
3 1 1
4 1 1
5 { 1 0
I T
7 | 1 1
8 L $ 0
] | 1 1
10 { 1 1
mn [
12
13
L R | )
15
Mean 0.600 0600
Sid Dev. 0.316 0.516
# Replicates 10 10
T-Test Result
Deg. of Freedom
Critical T Value
Pass or Fail FAIL
Test Completion Date
Replicate | 71412022 ]
No. Control Tiwe
1 1 | 1
2 1 | 1
g P9 ¥ 3
4 1 1
5 1 1
6 P R,y
7 1 | 1
3 1 | 1 |
9 1 1
10 1 1
1|
12
13 =
14 |
15
Mean 1.000 1.000
Std Dav. 0.000 £.000
# Reglicales 10 10
T-Test Rasult
Dep. of Freedom
Critical T Value
Pass or Fail PASS




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Tast Chone. |
Spacies Testad i ]
Endpeoint Reproduction ]
TIWC {decimal) 0.93 |
No. Per Repilcate |1 i
TST b value 0.75
TST alpha value 02
Test Completion Date
Replicate torer02t |
No. Controf TIWC
1 25 1
2 21 2
3 3 9
4 25 6
5 20 9
6 20 4
7 14
8 20 | 14 |
2 26 | 5
10 12 } 11
11 |
12 |
13 | |
14 |
15 e =
Mean 21.400 7978
Std Dev. 5.651 3.962
¥ Replicates 10 9
T-Test Result -4.3027
Deg. of Freadom 16
Critical T Value 0.8647
Pase or Fed FalL
_ Test Completion Date _
Replicate | alai2022
No. Control TIWC
1 23 zr |
2 R
3 25 35
I3 31 24
s [ = | m
[} 26 27 |
7 18 33
y [ | e
9 25 M
10 29 28
11
12 el |
13
14
15 — ikl -
Mean 24.300 30.600
Std Dev. 413 3.748
# Replicales 10 10
T-Test Resull 8.00D4
Deg. of Freedom 17
Critical T Value 0.8633
Pass or Fail PASS

_ Faciiity Nama
| Wast Miffiin SA-New England ]
. PermitNo. -
PAOO26522 ]
Test Completion Date
Repilcate [ 12712021 J
No. Control TIWC
1 19 13
2 i | B
3 22 18
] 18 17
3 26 ‘ 10
6 0 | B
7 15 | 21
8 20 13
] 20 21
10 ZD 26
11
12
13
14
15 s
Mean 18,100 15,800
Std Dev. 6.951 6.088
¥ Replicates 10 10
I-Test Result carrs
Deg. of Freedom 17
Critical T Value C.6633
Pase or Fas PASS
_Test Completion Date
Replicate |_ 1412022
No. Control TIWC
1 21 | 25 |
2 21 | 10 ‘
> R A
4 27 25 |
5 19 | w_ |
3 28 | 28
7 22 23
8 [ 2% 1 20 |
9 28 27 |
10 26 20
11 )|
12 ==
13 |
14 |
15 |
Mean 23.600 21.700
Std Dav. 2.875 5.794
& Replicates 10 10
T-Tes! Resull 70461
Deg. of Freedom 13
Crifical T Vakss 0.8702
Pass or =ail PASS

LU



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test %anic Facllity Name =
Specles Testad Pimephales
Endpoint Survival  West Miffin SA-New Englend
TIWG {decimal) 02
No. Per Replicate |10 . Permit No.
TST b value 0.75 [ PADDZES22
TST aipha vaiue 025
Test Complation Date _ Test Complstion Date
Replicate | &3qzoze | Replicate | 10r19/2021 J
No. Control TG No.  Comol _ TIWC
1 07 0.7 1 ‘ 1 08
2 1 08 a 8 £ — 09|
3 1 T 3 | 08 0.5
4 t 08 4 08 | .
. — 5 | ]
& [}
¥ 7 'l >
8 8 . ]
& I 9 | P
10 10
W f " | i — |
12 | 12
13 13
14| 4
15 15
NMean 0.625% 0.850 Mean 0.900 0.825
Std Dev. 0.150 0.129 Std Dav. 0.115 0.222
# Repicates 4 B # Replicates 4 <4
T-Test Result 41571 T-Test Resull 2.6643
Deg. of Freadom 5 Deg. of Freadom 4
Cntizal T Value 0.7267 Critical T Vahue 0.7407
Pass or Fail PASS Pass or Fail PASS
_ Tast Completicn Date Test Completion Date
Replicate 41512022 | Replicate | 71512022 ]
No. Control ™WC No. Control Tiwe
; A I R R 1 1 oe
2 T T [ 2 .| 08 |
3 08 | ose 3 1 08
4 \ | 04 B k= 1 1
5 . 5 N
5 I 6 = ———— =
7 7
8 B 1 I -
8 ¢ {
10 = L
11 1 |
12 12 =
13 13
4 3 14
15 = 18
Mean 0.825 0.50¢ Mean 1.000 0.850
Std Dev. 0066 0.141 Std Dev. 0.000 073
# Replicates El 4 # Replicates 4 o
T-Tes: Result 0.3617 T-Test Reautt 3.2856
Deg. of Freedom 4 Ceq. ¢! Freedom 3
Critical T Value 0.7407 Critical ¥ Value 0.7848
Pass or Fail PASS Pass of Fall PASS

ERVIV)




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheast

Type of Test Chronic ]
Species Tested Pimephales
Endpoint Growth -
TIWC (decimal) 093
No. Per Replicate |10
TST b value 075
TST alpha value 0.25
Test Completion Date
Replicate | 61072020
No. Controi TWC
1 0.303 0,209
2 0377 0.319
a 0388 | 0385
4 0,332 0.255
5
6
7 |
e [ 1
9
L , =
1
12
13 s Sl
14
‘ 5 | S— — e ———
Mean 0.350 0317
51d Dev. 0.040 0.053
# Replicates 4 i
T-Test Result +.7853
Deg. of Freedom 5
Cadical T Valee 0.7267
Pass or Fail PASS
Test Completion Date
Replicate | 4152022 ]
No. Control TIwC
1 0,445 0375
2 Q.37 0318
3 0.381 0427
4 0428 0418
5
6
7
8
9 ———
[
1"
12 3
13 =]
14 s
15
Mean 0401 0.385
Std Dev. 0.042 0.050
# Replicates 4 4
T-Test Result 2.8585
Deg. of Freedom 5
Critical T Value (7267
Pass or Fail PASS

Facllity Name

West Miffin SA-New England ]

Pormit No.
[ PADO25522 =}
Test Completion Date
Repiicate | 10162021 |
No. Control _ TIWC
t | 0298 0.208
2 | D30t 0.287
3 | 0268 | 0212
4 0.292 0.269
s
6 S
7
8 ‘L'
9 _—
10 o~ | e
1
12 [
13 B
14
15 !
Mean 0282 0.2n
Std Dav. 0015 0.040
# Rephcales 4 l
T-Test Result 25188
Deg. of Freedom 4
Critical T Value 0.7407
Pass or Fail PASS
Test Complotion Date
Repileate | 71512022
No. Control WG
1 0331 0 257
2 0.358 0.317
3 0.339 025 |
4 0.385 037
5 | |
6 — 2— — . |
i -
8 |
E =
0|
" |
2 |
13
W
s |
hézan 0.353 0.324
Std Dev. 0.024 0.054
# Replcales a 4
T-Test Result 20738
Deq. of Freedom 4
Critical T Value 0.7407
Pass or Fall PASS

LU




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMO48S  Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
gb pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
Y df maw:mwm&
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Pemmit Number- PA0026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: X] Ceriodaphnis dubia [} Pimephaies promelas Test Type: [ Chrenie [ Acute
Re-Test? [J Yes [X No (If Yes, indicate the date of ariginal test completion: )

SAMPLE INFORMATION

DateiTime Sample Source  Temperatura  Holding Time Chierine Dechiorinated? |
1. 09/19/22-0830 001 0.8°C <36hrs <0.02 mg/L Cyes X No |
2. 09/21/22-0830 001 2.0C <36hrs <0,02 mg/L [JYes [XINo
3. 09/23/22-0830 001 3.6°C <36hrs <0.02 mg/L Clves B No

TEST CONDITIONS

DatelTime of Test Initiation: 09/20/22-1200 Date/Time of Test Termination: 09/27/22-1255
[ Renewal Test [J Non Renewal Test Frequency of Renewals: daily
Dilution Series: 23, 47, 93, 97, 100 Target Instream Waste Concentration (TIWC): 93%
Age of Organisms at Stari of Tests: 12-20 hrs
Number of Replicates: 10 Number of Organisms per Replicate; 1
Source of Organisms: EnviroScience Feeding Regimen. none
Light Intensity: 50-100fc Pholoperiod: 1618 light/dark
Temperature measurements made al least ence per 24-hour pericd? [ Yes [7] Ne (attach log sheet)
DO measured daily i at laast one replicate of each concentration? B Yes {1 Ne (attach log sheet)
Were the test chambers aerated? [ Yes No Rate:
pH measured daily in at least one relicate of each concentration? Yes [] No (attach log shest)
Were lesi acceplabifly criteria in the EPA methed met? [ Yes [INo
Were there any maodifications to or ceviations from EPA methocs (il Yes, explain on separate sheet)? [] Yas [ Ne

DILUTION / REAGENT WATER
Date of Last Test far Chemistry: 08/24/22 Conductivity: 295 pmhos/cm
pH 7.5 TRC: <0.02 mgiL
o CONTROL RESULTS |
Ceriodaphinia dubia Pimephales promelas
| Survival: 90% Survival:

' Percerit that preduced 3 broods (if aoplicable}: 90 % NMean Dry Weight of Survivors (if applicable).
| Young per Surviving Female {if applicable): 21.2

REFERENCE TOXICITY TESTS
Date of most recent test: 09/13/22 Same conditions as test? X Yes [ No
Were test acceptability criteria in the EPA method met? [ Yes [ No

TEST RESULTS
Control compared to: B TIWC Dilution [ Other:
Survival: [ Pass ] Fail Growth: [] Pass L] Fail Reproduction: [ Pass [ Fail
I cortdy under penalty of law that | have personally exarined and am familiar with the information submitted herein; and based on my inguiry of
the ind viduals personsily responsible for obaining the information, | believe the attached information 18 true, accurate and complete. | am aware
there are signficant penalties for submilting 'al;z.nformaﬂon. Including the passtaty of fine of sngrisonment 85 provided by 18 Pa. C.S. §4904,

_____ Alexandria . Tite T\ =
Name of Leboratory Manager /\_‘j ignaiure of Laborat
{
/

10/05/22 68-01628
Date DEP Lab ID No.

ERVIV)



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMO43S  Rev. 1012013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT

< OCPARTMENT OF TRVIROMMENTAL
FROTECTION

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET

NPDES Permit Numbzar: PA0026522 Facility Name: West Mifflin Sanitary Authority

Species Tested: L] Cerodaphnia dubia Pimephales promelas Test Type: J Chronic J Acute

Re-Tes:? [l Yes [ No (If Yes, indicate the date of original test completion: )
SAMPLE INFORMATION

DatefTime Sample Source Temperature  Holding Time Chiorire Dechlorinated?
1. 08/19/22-0830 001 0.8°C <36hrs <0.02 mg/L JYes X No
2. 09/21/22.0830 001 20°C <3Bhrs <0.02 mgil [Yes X No
3. 08/23/22-0830 001 3.6°C <36hrs <0.02 mgiL OYes X No
TEST CONDITIONS
Date/Time of Test Initiation: 08/20/22-1230 Date/Time of Test Termination: 09/27/22-1250
[ Renewal Test 1 Non-Renewial Test Frequency of Renewals: daily
Dilution Series: 23, 47, 93, 87, 100 Target Insiream Waste Concentration (TIWC): 100%
Age of Orgamisms &t Start of Tests: <24hrs
Number of Replicates: 4 Number of Organisms per Repficate: 10
Source of Organisms: ES Feeding Regimen. none
Light Intensity: 50-100fc Photoperiod: 16/8 light/dark

Temperature measurements made at least once per 24-hour penod? Yes [ No (attach log sheet)

DO measured dally In at least one replicate of each concentration? & Yes [ No (attach lag sheet)

Were the test chambers zerated? [ Yes No Rate:

pH measured daily in at least one replicate of each concentration? Yes ] No (attach log sheet)

VWere test acceptability criteria in the EPA methed met? ] Yes [ No

Were there any modifications fo or deviations from EPA met)jods (if Yes, explain_on j@pﬂmb sheet)? [JYes [ No

R DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 09/24/22 Conductivity: 182 pmhosfcm
E pH: 7.6 TRC: <0.02 mg/L
[ o ~ CONTROL RESULTS
Ceriodaphnia dubia Pimephales promeias
Survival: Survival: 100%
Percent that produced 3 broods (if applicable): %  Mean Dry Weight of Sunvivors {if applicable): 0.400
Young per Surviving Female (f applicatie):
REFERENCE TOXICITY TESTS
Date of most recent test; 09/13/22 Same conditions as test? B Yes []No

| Were lest acceplability criferia in the EPA method met? Byes [ONo

TEST RESULTS
Control compared to: ] TIWC Dilution  [] Other:
Survival: BX Pass T Fail Growth: B Pass ] Fail Reproduction: [7] Pass O Fail

"1 centdy under penalty of lew that | have personally examined and am famiiar with the information submitted herein, and based on my inquiry of
the individuals personaliy responsible for abtaining the information, § belisve the attached information is true, accurate and complete. | am aware
there are significant penalties for submitting information, incluajng the possibility of fine or mprscnment as provided by 18 Pa. C.S. §4504.

Alexandria M. Tite v S 10/05/22 68-01628
Name of Laboratory Manager ignature of Labaoratory Manager Date DEP Lab ID No.

ERVAV)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whale Effluent Toxicity (WET) Analysis Spreadsheet

Type: of Test (Chrenic Facility Name
Species Tested Ceriodaphnia [
Endpoint Survival Wast NEfiin SA Now England
TIWC (decimal) 0.83 |
No. Per Replicate 1 = PermitNo.
TST b vaiue 0.75 [ PAD028522 |
TST alpha value 0.2
Test Complotion Date Test Cornpletion Date.
Replicate  12/7/2021 | Replicate 41412022
No. _ Contol TIWC No.  Comral  TIWC
1 1 1 1 ' B
2 - 1 0 2 1 1
3 1 | 1 3 1 1
4 1 1 4 o= 1
5 1 =ms 5 i, 1
B 0 0 i 1 1
7 1 1 7 1 1
8 1 0 8 1 1
] R acid | % g 1 | 1 |
10 1 1 10 1 , [ |
" 1
12 12 7 |
13 13 |
W == 14 |
15 15 | ]
Mean 0.900 0,600 Mean 1.000 1.000
Ste Dev. 0.316 0518 Sta Dav. 0.000 0.000
# Replicates 1 D # Rephcstes 10 10
T-Test Result T-Test Result
Deg. of Freedem Deg. of Froedom
Cesical T Value Critical T Value
Pass or Fad FAIL Pass or Fail PASS
Test Completion Date Test Complotion Date
Replicate | 71402022 | Replicate 9212022 |
No. Control TIWC No. Cantrol e
1 T 1 i § A 1
2: [ A 1 2 I 5 __
3 1 1 3 1 | e
4 1 1 4 0 1
5 1 1 [} 1 1
6 1 T | 6 1 1
7 1 1 ; 7 1 1
e | 1 1 | 6 1 1
T Y 1 g ;.
A R T [ M 10 11
14 11
12 | = 2
13 | | - | ‘
14 14 o |
15 15 =
Mean 1.000 1.000 Maan 0.900 1.000
Std Dev. 0.000 0.000 Std Dev. 0.316 G.000
# Replcates 10 10 # Replicales 10 10
T-Tost Resus T-Tesl Reeult 43333
Deg. of Freedom Ceg. of Freedom g
Critical T Value Critcal T Value 0.8334
Pass or Fail PASS Pags or Fall PASS

FRVy




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facllity Name
Specles Tested Ceriodaphni
Endpoint ‘Reprocuction West Mifflin SA-New England |
TIWC (decimal) 10.93
No.PerReplicate |1 | Permit No.
TST b valus 075 [ _PADI26522 ]
TST alpha value 0.2
Test Completion Date __Test Completion Date
Replicate 12072021 Replicate | 41412022 |
No. Control TIWC No. Control TIWC
1 19 18 1 A (. cE
2 S (S 2 22 s
3 2 18 | 3. | 2% as
4 | 18 17 4 [ = 24
: % | 10 s [ | » |
& -0 W 6 | 26 27
r |18 g S 7 16 33
8 | 2 13 & [ = |
8 | 2 o e | 25 34
0 s | 0 [ 28 28
i e s ; no
12 | B 12 |
13 | | 13
R E A [— |
15 | 15 |
Mean 18.100 16.800 Mean 24.300 30,600
Std Dav. 6.951 8.088 Sid Dev. PR 3748
# Replicates 0 10 # Replicales 10 10
T-Test Result 0.82778 T-Test Rasut 5.0004
Dep. of Freedom 17 Deg. of Freedom 17
Critical T Valua 0.8633 Critical T Value 0.8533
Pass or Fail PASS Pass or Fall PASS
Test Completion Date Test Completion Date
Replicate | 71402022 ] Replicate | 9121/2022 |
o, Control Twe No. Control Twe
1 T 25 O T s |
2 21 10 2 | J2¢ 24
3 22 15 3 2 | =3
il |27 25 4 4 25
s 19 19 5 21 21
6 26 29 & 23 20
7 2 23 7 T (|-
1 % 24 8 21 27
9 2 27 o [ 30
10 2% 20 10 2t | 18
1 1 R 3
e 12 )
13 13| ] \
14 14 | | 5
B e 5| I .
ftean 23,500 21.700 Meen 21.200 23.100
Std Deav. 2.875 5704 Std Dev, 7,657 3.900
# Repicales 10 10 & Replicates 10 10
T-Test Result 20461 T-Test Resut 3.2800
Deg. of Freedom 13 Deg. of Freedom 17
Cetical T Value 0.8702 Critical T Value 0.8633
Pass or Fail PASS Pass or Fail PASS

ERVIv)




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test [Conic | _Facility Name
Species Tested Pirrephales | :l
Endpoint Survival ] West Mifflin SA-New England
TIWC (decimal) 10.95 i
No. Per Replicata 10 | Parmit No.
TST b value 0.75 [ PAN0206522 i
TST alpha value 025
Test Completion Date Tast Completion Date
Replicato 1001812021 | Replicate 4152022 ]
No.  Contral  TIWG No. Control nwe
1 1 | 0.9 1 | 1 Q.7 |
2 1. | o9 2 | @gpi | 0¥
3 08 0.5 3 08 06
4 0.8 1 4 | 1 0.4
5 5 \
6 6 S ==
7 7
] ]
2 = =3 g = ; -
10 ) 10 ]
11 1"
12 12
13 13
14 === 14 ]
15 15 |
Maan 0900 0.825 Mean 0.925 0.800
Std Dav. 0115 0222 Std Dev. 0.096 0.141
# Replicates 4 4 # Rephcates 4 4
T-Test Result 28643 7-Test Rasut 0.8677
Deg. of Freadom 4 Deg. of Freadom 4
Critical T Vafue 0.7407 Critical T Value 0.7407
Pass or Fail PASS RPass or Fail PASS
Test Completion Date Test Completion Date
Replicate | 7/5/2022 ] Replicate o022 |
No. Cantrol TIWG No. Control TIWS
1 1 08 | 1 i 08 |
2 1 08 2 1 =1
3 1 08 3 1 1
4 1 1 4 1 1
L g N|
8 ) s |
7 7
8 T
2 9
10 10
11 | 1" s =
12 12 1
12 13 {
14 14 H
15 i E_= T
Mean 1.000 04850 Nean $.000 0.975
Sid Dev, 0.000 0173 Sid Dev, 0.000 0.050
# Replicales 4 4 # Raplicates 4 4
T-Tesl Result 32856 T-Tesl Resalt 17.8623
Deg. of Freecom 3 Deg. of Freedom 3
Critical T Value 0.7649 Critical T Value 07849
Pass or Fail PASS Pass or Fail PASS !

VAV



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chranic = = Facility Nama
Specics Tested Panephales | ]
Endpoint Growdh ] West Mifflin SA-New England
TIWC (decimal) 0.93 i
No, Per Replicate 10 | Permit No.
TST b value 0.75 | PADIRGS22
TST alphas value 025
Test Compietion Date Test Completion Date
Replicate | 104 9:2021 | Replicate |_ 4/6/2022 ]
No. ~ Controi Twc No. Control Tiwc
t | o288 | 02 | ] | D445 | 0378
2 031 | 0287 | 2 | o037 | o038
3 0286 | 0212 3 . 0361 0427
4 0202 | 0289 4 . D428 0,418
5 6 | |
] 6 <
7 7 1
8 8 |
9 9 = i
0 10 |
11 = 1
2 12 ===
3 13
4 o
5 | 5 [ ] =
Mean 0289 .27 Mean 401 0.385
Std Dev.. 0.016 0.040 Std Dey, 0.042 D.050
# Replicates 4 4 # Replicates 4 4
T-Test Result 2 6168 T-Test Result 28585
Dag. of Fresdom 4 Deg. of Freedom £
Crifical T Value 0.7407 Critical T Value Q.7267
Pass of Faid PASS Pass or Fal PASS
Test Completion Date Test Completion Date
Repiicats | neonzz | Roplicate | ezizez2 |
No, Cantrol Tiwc No. Control TIWC
1 0.331 0 357 1 0395 | 0365
2 03868 | 0317 | 2 0409 | 0408
3 0.339 0.25 a 0402 | 0430
4 0.385 0.37 4 0.303 0.43
5 7] 5 =)'
P e S — s
7 7
3 | e
5 | 8 ]
10 ! 1 .
" | " |
12 | 12 =
13 | 13 | —
14 = 14
15 | 15 S e
Moan 0.353 0.324 Mean C.400 0416
Std Dev. 0024 0054 5w Dev. 0.007 0024
# Replicates 4 4 # Replicates 4 4
T-Test Resull 20738 T-Test Resull 9.4037
Deg. of Freedom < Deg. of Freadom 3
Critical T Value 0.7407 Critical 7 Value 0.7549
Pass or Fail PASS Pags or Fail PASS

A ViV



NPDES Permit Fact Sheet NPDES Permit No. PA
New England STP . PA0026522

3800-FM-BPNPSM0485 Rev. 1072013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
m OF ENVIRONVENTAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PADD26522 Facility Name: West Mifflin Sanitary Authority

Spacies Tested: [J Cerlodaphnia dubia L] Pimephales promelas Test Type: B Chronic  [J Acute

Re-Test? []Yes [X Neo {If Yes, indicate the date of original test completion: )
SAMPLE INFORMATION

DatefTime Sample Source Temperature  Holding Time Chiorine Dechlorinated?

1. 12/19/22-0830 001 18°C <36hrs 50.02 mgi. []Yes (dNe

2. 12/21122-0830 001 0.6°C <36hrs <0.02 mglL OYes KN

3. 3122 001 1.2°C <36hrs <0.02 mg/. [iYes XNo
t TEST CONDITIONS
| DatefTime of Test Initiation: 12/20/22-0930 Data/Time of Test Termination: 12/26/22-0955

[ Renawal Test [J Non Renewal Test Frequency of Renewals. daily

Dilution Series: 23, 47, 93,97, 100 Target Instream Waste Concentration (TIWC): 93%

Age of Organisms at Start of Tests: 13.5-17.5 hrs

Number of Replicates: 10 Number of Organisms per Replicate: 1

Source of Organisms: EnviroScience Feeding Regimen: none

Light Intensity: 50-100fc Pholoperiod: 168/8 lightidark

Temperature measuremenis made at least once per 24-hour period? & Yes [1 No {attach log sheet)

DO measured daily in at least one replicate of each concentration? [ Yes 1 No (attach iog sheet)

Were the test chambers serated? [JYes [ No Rate:
pH measured daily in at least one replicate of each concentration? B Yes [[] No (attach fog shee?)
Were test acceptabilily criteria in the EPA method met? [ Yes [JNo

\Were there any mocifications to or deviations from EPA methads (if Yes, expiain on separale sheq{)? [JYes 5{] No

DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 12/21/22 Conductivity: 307 pmhos/cm
pH: 7.4 TRC: <0.02 mall. - |
T CONTROL RESULTS '
Ceriodaphnia dubia Pimephales promalas
Survival: 100% Survival:
Percent that produced 3 broods (if applicable}: 100 % Mean Dry Weight of Survivers (if applicable): ‘
Young per Surviviqg !fem.ale__(if applicable): ZBA__ 7 -
REFERENCE TOXICITY TESTS
;, Date of most recent test: 12720422 Same corditions astest? X Yes [J No \
| Were test acceptability criteria in the EPA method met? [<] Yes INo
TEST RESULTS
Control compared to: [X] TIWC Dilution  [] Other:
Survival: [ Pass 1 Fail Growth: [] Pass [ Fail Reproduction; [ Pass ~ OFail 4‘

T cortify under penalty of law that | have personally examined ard am familiac with the information submitted herein, 2nd basec on my inguiry of
the iciividueals parsonally resconsile for ining the information, | believe the attached information is true, accurale and complete. | am aware
there are signiicant penaltles for submitting fglse information, ind;;}:v}n\o{ossmny of fine or imprisonment as provided by 18 Pa. C.S8. §4904.

Alexandria M. Tite \ ~ 01/08i23 68-01628
Name of Laboratory Manager ~ /\ \T Signature of Laboratory Manager Date DEP Lab 1D No.

[AVER



NPDES Permit Fact Sheet
New England STP

3800-FM-BPNPSM0485 Rev. 10/2013

NPDES Permit No. PA0026522

COMMONWEALTH OF PENNSYLVANIA

Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
perlnsylvania BUREAU OF POINT AND NON-FPOINT SOURCE MANAGEMENT
CEPRIMENT OF EIVIRONS

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT

NPDES Permit Number. PA0C26522

COVER SHEET

Facility Name. West Mifflin Sanitary Authority

Species Tesled: [] Ceriodaphnia dubla B Pimephales promelas Test Type. B Chronic [} Acute
Re-Test? ] Yes [ No (If Yes, indicate the date of original test completion: )

Date/Time of Test Initiation: 12/20/22-0950

[4 Ranewal Test [J Non-Renewal Test
Dilution Series: 23, 47, 33, 97, 100

Age of Organisms at Start of Tests. <24hrs
Number of Replicates: 4

Source of Organisms: ES

Light Intensity: 50-100fc

SAMPLE INFORMATION
Date/Time Sample Source Temperature Holding Time Chiorine Cechlonnated?
1. 12/19/22-0830 001 1.8°C <36hrs <0.02 mgit. CvYes & No
2. 12/21i22-0830 001 0.8°C <36hrs £0.02 mgiL TYes B No
3. 12123220830 001 12°C <36hrs <0.02 mgiL Cyes X No
TEST CONDITIONS

Date/Time of Test Termination: 12/27/22-0915
Frequency of Renewals: dally
Target Instream Waste Concentration (TIWC): 100%

Number ¢f Crganisms per Replicate: 10
Feeding Regimen: none
Photoperiod: 16/8 light/dark

DO measured daily in at least one replicate of each concentration? 2 Yes [ No (attach log sheet)

Were the test chambers aerated? ] Yes

Rate:

pH measured daily in at least one replicate of each concanfration? [ Yes ] No (attach log sheet)
Were test acceptability criteria in the EPA method met? X Yes [ No
Were thera any modifications to or deviafions from EPA methods (if Yes, explain on segg(qpp sheet)? OYes [ No

Temperature measurements made at least once per 24-hour period? [ Yes [} No (attach log sheet)
[

DILUTION ! REAGENT WATER
Date of Last Test for Chemistry: 12/23/22 Conductivity: 178 pymhosicm
pH: 7.3 TRC: <0.02 mg/L
CONTROL RESULTS
Ceriodaphnia dubla Pimephales promelas
Survival: Survival: 100%

Percent that preduced 3 broods (if applicable):

| Young per Surviving Female (if applicable):

%  Mean Dry Weight of Survivors (if applicable): 0.400

Date of most recent test 12/20/122

Were test acceptability criteria in the EPA metnod met? B Yes [ No

REFERENCE TOXICITY TESTS

Same conditions as test? B Yes [JNo

Conirol compared to. [ TIWC Diution  [[] Other:
Growih: ] Pass ] Fail

Survival: [ Pass [7] Fail

TEST RESULTS

Reproduction: [] Pass [ Fail

| centfy under penalty of law that | have personally examined and am familiar with the informaticn submitted herzin; and based on my inquiry of
the individizals persanally responsile for obtaining the information, | befieve the attached information is true, accurate and complete. | am aware
there are significant penaties for submitting infarmation, inclucing the possibility of fine or imprisonment as provided by 18 Pa. C.8, §4904.

Alexandria M. Tite

Name of Laboratory Manager ; g Signature of Lab&latory Manager Date

01/086/23 68-01628

DEP Lab ID No.

v



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadshect

Type of Test Chronic ' — Facility Name
Species Tested Pimaphales
Endpoint Survival _ West Mifflin SA-New England I
TIWC {decimal) 0483
No. Per Replicate 10 Permit No.
TST b value 0.75 I PA0026522 |
TST alpha value 0.25
Test Completion Date Test Completion Date
Replicate | 4152022 Replicate 71812022 |
No. Control Twc No. Control TIwWC
1 & 1. @7 D 09 |
2 [ _ee | o7 2 1 08 |
3 0.6 | 06 3 1 086
4 1 0.4 4 1 1
5 _ s e
& o A &
7 7
8 8 |
¥ B , 9
10 10
" | 1"
12 | 12 | = |
13 | | 13 !
14 | 14 |
15 | ] 15 |
Mean 0.928 0.600 Mear 1.000 0850
Std Dev. 0.006 0.141 Std Dev. 0.000 0173
¥ Replicates - 4 # Replicates 4 4
1-Teat Rasult 0.6817 T-Test Result 3.2856
Deg. of Freedom 4 Deg. of Freadom 3
Critica' T Value 0.7407 Critical T Valus 0.7648
Psass or Fail PASS Pass aor Fall PASS
Test Completion Date Test Completion Date
Replicate se72022 | Replicate 122712022 J
No. Control TIWC No. Control TwWcC
1 | y BT e )
v |k SR % =5 1
8 | =% 3 1 0.9
4 z 1 1 | 4 1 a9
5 | | 5
6 | i 6 E
7 7
3 [ [ 8 |
g — Bl =1
10 ! 10 | ?
u [ - ‘ 1 {
12 | 12
17 | 13 1 ]
14 ] 14 = __i____
15 16
Mean 1.000 04975 Mean 1.000 0.850
Std Dav. 0.000 0.05¢ Sid Dev. 0.000 0473
# Reglicates 4 4 € Replicates 4 a
1-Vest Result 17.8623 T Test Rasult 3.2856
Deg. of Freedom 3 Deg. of Freedom 3
Critical T Value 07649 Critical T Value 0.7848
Pass or Fail PASS Pase or Fai PASS

A Vie)




NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronc
Spocios Testad Canodaphnia
Endpoint Reproduction
TIWC (decimal) 093
No. Par Replicata 1
TST b value 075
TST alpha value 02
Test Completion Dats
Replicate 44,2022
No. Control TIWC
1 23 27
2 8] _ 9
3 25 35
4 M 24
] 21 33
8 25 27
7 16 3
B 25 32
9 25 34
10 29 28
1"
12
13 =
14
15
Mean 24.300 30.600
Sta Dev. 4.191 3.748
# Replicaes 10 10
T-Test Result 8.0004
Dag. of Freedom 17
Criticz! T Value 0.8633
Pass or Fail PASS
Tast Completion Date
Replicate | 92712022 J
No, Control TIWC
1 16 25
2 27 24
3 22 23
4 4 25
5 21 21
8 23 20 {
7 23 18
8 21 27
9 34 30
10 21 18
1"
12
13
14 |
15 N
Meaan 21.200 23.1060
Std Dev. 7.657 2.900
# Repicates 10 10
T Test Result 32800
Deg. of Freedom 17
Crifical T Valwe 0.8633
Pass or Fail PASS

Facility Name ‘
[ VWest MitTin SA-New England
Permit No.
[ PAD026522
Test Complation Date
Replicate | 7/4i2022
No. Control WG
1 21 25
2 21 10
3 2 15
4 27 25
5 | 18 19
o | e 24
A 23
8 I 28 24
g | 28 2t
0 [ 28 | 2 |
11
12
13 .
14
15
Mean 23.600 21.700
Sid Dev. 2875 5734
# Replicases 10 10
T-Test Result 2.0481
Deg. of Fraedom 13
Critical T Value 0.8702
Pass or Fail PASS
__TYest Complation Date
Raplicate I___ 120252022
No. Control TIWC
1 27 | 20
e [ 1 8
3 24 31
4 - 27
5 a1 7
8 I
7 | 29 ! 32
8 (3 4 ¥
e & | » |
10 24 22
11" | |
12 |
13 |
1“4 [ 1
15 |
Mean 28,400 25.300
S Dev. 2757 8247
# Replicates 10 10
T-Test Rasuit 1.4378
Peg. of Freedom 12
Critical T Value 0.8726
Pass or Fail PASS

AV, ]



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Name
Species Tested Pimephales I
Endpoint 'Survival West Mifflin SA-New England
TIWC (decimal) 0.83
No. Per Replicate 0 Permit No.
TSTbvalua 0.75 | PAGU26522 |
TST alpha valus 0.25
Test Complation Date Test Completion Date
Replicate 41572022 ] Replicats | w022 |
No. Control  TIWC No. Control TIWC
f 1 0.7 1 1 i 0.8
2 0.2 0.7 2 1 08
3 0.8 06 - D .
4 1 04 4 1 ‘ 1
5 5
8 T 8 |
7 ] A
8 8 |
9 { 8 |
10 10 | ]
1 1" |
12 12 |
13 13
14 14 jie= .
15 15 |
Mean 0925 0.800 Meen 1.000 o.8sc
Sid Dav, 0.095 0.141 Std Dev. 0.000 0173
# Repicates 4 4 # Replicates 4 4
T-Test Regua 0.8817 T-Test Result 3.2856
Deg. of Freedom 4 Ceg. of Freedom 3
Critical T Valus 0.7407 Critizal T Value 0.7649
Pass or Fall PASS Pass or Fail PASS
Tost Complation Date Test Completion Date
Replicata | W27/2022 | Replicate | 12/27/2022 |
No. Control TIWC No. Control TIwC
1 1 0.9 1 1 | 06
2 == 1 b 1 1
3 |1 ‘ 1 3 1 ! 0.9
E} 3 | 1 | 4 1 0.9
5 5 i
i} [} H
7 . == 7 i |
8 8 i
9 g . _—
10 0 Eimo— |
11 1"
12 12 |
13 I SR o
14 14
15 15
Mean 1.000 0975 Mean 1.000 0.850
St Dev. ©.000 0.05¢ Std Dev. 0.000 0173
# Reglicates 4 4 # Raplicates 4 4
T-Test Result 17.8623 T-Test Resull 3.20%6
Deg. ¢f Freedom 3 Dag. of Freadom 3
Critical T Valve 0.7648 Cntical T Value 0.7649
Pass or Fall PASS Pass or Feil PASS

A Vi)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test |Chronic - Facility Name
Specles Tested Pimephales J
Endpolnt Growth | Wost Mifllin SA-New England
TIWC (decimal) |0.93
No. Per Replicate |10 Pormit No.
TST b value 0.75 PADO26522 ]
TST alpha value 025
Test Completion Date __ Test Completion Date
Replicate | 452022 I Replicate 227
No. Control TIWC No. Control TIWC
1 0.445 0376 | 1 0331 | 0357 |
2 0.37 0318 | 2 CE 0317
3 | 0,381 0427 | 3 0.329 025
4 0428 0418 4 0.385 037
5 | 5 S
& |l 1 il 6 (T
7 ; | 7
B \ w 8 =
9 I " = S
10 | | 10 |
11 L | 1 11
12 ‘ | 12 3
13 ] | 1| |
14 | 14 1
1% | 1 15 i
Mean 0.401 0.385 Mean 0.352 0.224
$1d Dev. 0.042 0.050 Std Dav. 0.024 0.054
# Reglicates 4 4 # Replicates = 4
T-Test Result 2.0585 T-Test Resull 2.0733
Deg. of Fraedom 5 Deg. of Freedom 4
Critical T Valve 0.7267 Ctical T Value 0.7407
Pass or Faill PASS Pass or Fail PASS
Test Completion Date Teat Completion Date
Replicate | 27,2022 | Replicate | 12272022 |
No. Control ™we No.  Control TIWC
1 0.39% 0386 t | 0489 0.353
2 0409 0.402 2 0.575 0.51
3 0.402 0439 | 3 | D488 043
4 0.293 043 | 4 0.533 0.435
5 | ) |
6 8
7 | | ——
8 B '
9 9 = | }
10 e - &
11 1
12 N 4
13 | 13 | I
14 | | | 7 E—— 5
15 | | L J
Mean 0.400 0418 Meaan 0.529 0,432
S1d Dev. 0.007 0.024 Sid Dev. 0.059 0.064
# Repicates 4 4 # Repicates 4 4
T-Test Result 9.4037 T-Test Resuk 0.9109
Deg. of Freedom 3 Deg. of Fraedom &
Crifical T Value 0.7649 Critical T Value 0.7257
Pass or Fall PASS Pass or Fail PASS

A ViV




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-FM-BPNPSMD485 Rev. 10/2013 COMMONWEALTH OF PENNSYLVANIA
Cover Sheet DEPARTMENT OF ENVIRONMENTAL PROTECTION
E pennsylvania BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
m OF ENVIROMMENTAL
WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT
COVER SHEET
NPDES Permit Number: PAD026522 Facility Name: West Mifflin Sanitary Authority
Spacies Tested: BJ Ceriodaphnia dubla [ Pimephalas promelas Test Type: (4 Chronic [ Acute
Re-Test? [J Yes [ No (If Yas, indicate the date of original test completion: _____)
l SAMPLE INFORMATION

te/Tima Sample Source Temperature  Holding Time Chlgrine Dechlorinated?
1. 11/06/23-0830 001 0.8°C <36hrs <0.02 mg/lL OYes B No
2. 11/08/23-0830 001 i6°C <36hrs <0.02 mgiL OYes EINo
3. 11/10/23-0830 0ot 22°C <36hrs <0.02 mgiL. Oyes & No |

i TEST CONDITIONS

Date/Tima of Test Inifiation: 11/07/23-1045 Date/Time of Test Termination: 11/14/23-0955
B Renewal Test ] Non-Renewal Test Frequency of Renewals: daily
Dilution Serles: 23, 47, 93, 97, 100 Targat Instream Waste Concentration (TIWC): 93%
Age of Organisms at Start of Tests: 10.75-18.75 hrs
Number of Replicates: 10 Number of Organisms per Replicate: 1
Source of Organisms: EnviroScience Feeding Regimen: none
Light 'ntensity: 50-100fc Phatoperiod: 168/8 light/dark
Temperature measurements made at least once per 24-hour period? [ Yes [J No (attach log sheet)
DO measurad dally In at least one replicate of each concentration? (4 Yes [ No (attach log sheet)
Woera the test chambers serated? [JYes [XINo Rate:
pH maasured daily in at least one replicate of sach concentration? B3 Yes [7] No {attach lcg sheet)
VWere test acceptability criteria in the EPA method met? (K] Yes [ No

Wara there any madifications to or deviations from EPA methods (f Yes, explain on separate sheet)? [] Yes [ No

DILUTION / REAGENT WATER
Date of Last Test for Chemstry: 11/10i23 Conductivity: 282 pmhos/cm
pH: 7.3 ~ TRC: <0.02mgl N i
] CONTROL RESULTS

Ceriodaphnia dubfa Pimephales promelas

Sunvival: 80% Survival:
| Percent that produced 3 broads (if applicable): 90 % Mean Dry Weight of Survivors (if applicable):

Young par Surviving Female (if applicable). 21.8 E J
{ REFERENCE TOXICITY TESTS
| Date of most recent test: 10/03/23 Same conditions as test? BJ Yes [ No

' Were test acceptability criteria in the EPA method met? [ Yes  [INo

TEST RESULTS

| Control compared to: [ TIWC Dilution  [] Other:

- Survival; [X] Pass O Fai Growth: [ Pass ] Fail Repreduction: [ Pass [ Fail
[ cerlify under penalty of law fat | have personally axamined anc am familiar with the information sutmitted hersin; and based on my inquiry of
the ‘ndiiduats personally esponsible for chiaining te information, | belleve the attached information s true, accurate and complete. | am aware
thers are significant penalties for submitting falsa information, Indudlngrhe possibility of fine or imprisonmant as provided by 18 Pa. C.8. §4604.

Alexandria M. Tite _ e 11/22/23 68-01628

Nzme of Laboratory Manager ,‘7‘ J Signature of Labordlafy Manaber Date DEP Lab ID No.

rAvy;



NPDES Permit Fact Sheet
New England STP

3800-FM-BPNPSM0485 Rev. 10/2013
Cover Sheet

pennsylvania

DEPARTMENT OF ENVIRONMENTAL
PUITECTION

NPDES Permit No. PA0026522

COMMONWEALTH OF PENNSYLVANIA

DEPARTMENT OF ENVIRONMENTAL PROTECTION
BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT

WHOLE EFFLUENT TOXICITY (WET) TEST SUMMARY REPORT

NPDES Permit Number: PADD26522

COVER SHEET

Facility Name: West Mifflin Sanitary Authority

Species Tesled: [ Ceriodaphnia dubia & Pimephales promelas Test Type: X Chronic [ Acute
Re-Test? []Yes [J No (If Yes, indicate the dals of original test completion: )
SAMPLE INFORMATION

Data/Time Sample Source Temperature Holding Time Chlorine Dechlorinated?
1. 1 0 001 0.8°C <36hrs <0.02 mg/L [lYes X No
2. 11/08/23-0830 001 1.0°C <3Bhrs 20.02 mg/'L [JYes BINo
3. 11/10/23-0830 001 22°C <36hrs <0,02 mg/. [JYes [ No

TEST CONDITIONS

DatefTime of Test Initiation: 11/07/23-1130
[ Renewal Test [ Non-Renewal Test
Dilution Series: 23, 47, 93, 87, 100

Age of Organisms af Start of Tests: <24hrs
Number of Replicates: 4

Source of Organisms: ABS

Light Intensity: 50-100fc

| Were the test chambers serated? [] Yes

pH measured daily in at least one replicate of each concantration?
| Were test acceptabllity criteria In the EPA method met? [ Yes
LWere there any modifications (o or deviations frog EfA methods (if Yes, explain on separats gheel)? COyYes B No

Temperature measuremants made at least once per 24-hour perioa?
DO measured daily in &t least one replicate of each concentration?

Date/Time of Test Termination: 11/14/23-1030
Frequency of Renewals: daily
Targst Instream Waste Concentration (TIWC): 100%

Number of Organisms per Replicate: 10
Feeding Regimen: none
Photoperiod: 16/8 light/dark

[ ves [ No (attach log shest)
B Yes [ No (attach log sheet)
& No Rate:
[ ves 1 No (attach log sheat)
O No

Young per Surviving Female (if applicable):

DILUTION / REAGENT WATER
Date of Last Test for Chemistry: 11/11/23 Conductivity: 171 pmhosicm
pH: 7.5 TRC: <0.02 mg/L
CONTROL RESULTS
Ceriodaphnia dubla Pimephales promelas
Survival; Survival: 98%

Percant that producad 3 broods (if applicable):

% Mean Dry Weight of Survivors {if applicabie): 0.252

I REFERENCE TOXICITY TESTS
| Date of most recent test: 10/03/23 Same conditions as test? §J Yes [JNo
Were test acceptabliity criteria In the EPA methad met? BJ Yes [[] Na
TEST RESULTS
Control compared to: B TIWC Dilution [ Other:
Survival; [X] Pass [J Fail Growth: [J Pass [ Fait Repraduction: {] Pass [ Fail

! certify under panalty of law that | have personally examined and am famiiar with the information submitied hereln; and based on my inquiry of
the individuals persona'ly responsible for oblaining the information, | befieve the attached information is true, accurale and complete, | am aware
there are significant nenalties for submitting false information, Iujﬁlg the possibility of fine or imprscnment as provided by 18 Pa. C.5. §4804

Alexandria M. Tite

N 11/22/23 68-01628

Name of Laboratory Manager ,";. ./ Signature of Labaratory Manager

Date DEP Lab ID No.

A vie)



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadshaet

Type of Test Cheome
Species Tested Cetlogaphnia
Endpoint Survival
TIWC (decimal) 0.93 )
No. Per Replicate 1
TST b value 075
TSTY alpha value 02
Test Completion Date
Replicate | 7/4/2022 |
No, Control TWC
1 1 1
2 ___ 3 1 '
3 g 1 |
4 1 1 |
5 i 3 1
6 y e |
7 1 1 !
8 1 1 |
9 | E—— 1 b
10 1 1 ’
1
12
13 -
14 i 1
15
Mzan 1.000 1.000
8= Dav. 0.000 0.000
# Replcates 10 10
T-Test Result
Deg. of Freedom
Critical T Value
Pass or Fal PASS
Test Completion Date
Replicate | 12262022 |
No. Control TIWC
1 [ 1 $——1
2 1 o}
3 1 1
4 (i 1
5 1 I
6 £ 1 & 1
7 1 1
-1 1 [ 1
) ‘ t 1 |
0 1 ;T
1" {
12 i
13 ! ]
14 =
15 |
Maan 1.000 0.900
St Dev. 0.000 0.316
# Repicates 10 10
1-Test Result 1.5000
Deg. of Froedom 9
Critical T Vaue 0.8834
Pass or Fai PASS

Facllity Name
! Wes! Miflin SA-New England |
__ PermitNo.
! PADC26522
_ Test Complotion Date _
Replicate | /2712022
No. Control TIWC
1 | 1 ; 1 |
2 A
& a1 5
4 7 T . -
5 =" ! 1 |
G L
7 1 | 1
8 R,
9 1 1
10 1 /o
1" = .
-
13
w L ]
15
Mean 0.000 1.000
Sld Dev 0.316 0.000
# Replicatas 10 10
T-Test Rasult
Deg. of Freedom
Critical T Vaue
Pass or Fall PASS
__Test Completion Date
Replicate 22612022 |
No. Control TIWC
£ B a ¥
7z L% 4 1
3 ’ S L
4 - 1
5 | 0 1
& ’ 1 1
e
7 1 1
8 ‘ 1 1
9 g3
10 1| 1
1m |
12 = i |
13 I 1 ]
14 ! |
- 1
Mean 0.900 1.000
Std Dev. 0.318 0,050
# Replicates 10 10
T-Test Result 43333
Deg. of Freedom 9
Critical T Value 08834
Pacs or Fall PASS

VY]



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test ‘Chronic Facllity Name
Species Tested \Ceriodapnnia } ‘ |
Endpoint ‘Reproducton West Mifflin SA-New England |
TIWC (decimal) 0.83
No. Per Replicate 1 Pormit No.
TST b value 075 PADD2ES22 ]
TST alpha value 0.2
Test Completion Date Test Completion Date
Replicate | 71412022 | Replicate 427/2022
No. Control TRNC No. Control Twe
1 | 23 25 1 18 5 |
2 | 21 10 2 | 27 ! 24
3 | 22 15 3 22 23
4 | 27 2 | 4 [ 4 i 25
s | 1 19 5 21§ 2
6 | 26 26 | 6 23 i 20
7 2 23 | v B 2 I 18
8 2% 24} s [ W | =
9 26 27 9 34 | 30
10 26 20 10 o p 18
11 B m | i
12 12 | T
13 1| i
14 - 14 | [ N
16 15 { }
Mean 23 600 21.700 Maan 21200 23100
Std Dav 2876 5704 Std Derv 7.667 3.4900
& Replicaies 10 10 # Replicates 10 10
T-Test Result 2.0487 T-Test Rasult 3.2600
Deg. of Freedom 13 Dey. of Freedom 17
Critical T Value 0.8702 Critical T Value 06533
Pass or Fail PASS Pass or Fail PASS
Test Completion Date Test Completion Date
Replicate 1212612022 | Replicats | 1714/2023
No. Control TIWC No. Control TIWC
1 [ 27 | 2 1 [ 28 | 83 |
2 [ 3 5 2x | 2 b 26 |
a [ aw [ ¢ & T o
4 2 27 4 | 2 1 3
5 30 27 5 | 0 | 27
6 | % 2 ¢ [ 2 | =
7 20 | @@ p |2t | 28
8 31 N 8 | 28 ! 24
9 | 26 | . L W |
10 24 2 10 23 | 33
1" | 11 |
12 ] 12 !
13 | 13 | —
14 ) 14 i
15 ] 15 i
Mean 28.400 25.300 Mear 21.800 23 600
Std Dev. 2757 8.247 Std Dew. 8.203 3.688
# Replicates 10 90 # Replicatas 10 10
T-Tes: Result 1.4378 T-Test Result 5.4006
Deg. of Freedom i2 Deg. of Freecoem 17
Criticai T Vaue 0.8726 Criticai T Value 0.8833
Pass or Fall PASS Pass or Fei PASS

cav



NPDES Permit Fact Sheet
New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Type of Test Chrenic i
Spacies Tested Pimegphales |
Endpoint Survival
TIWC (decimal) 043
No. Per Repiicate 10
TST b value 275
TST aipha value 025
Test Completion Dale
Replicate | 150202 |
No. Control TIWC
1 1 08 |
2 I Y, [T
3 ¥ 08 1
4 1 1
§ | ] SR
e — —- - ’
7 | ‘
' N 1 )
9 e i
10
1 - | |
2 | | |
13 —— Y
14 i
15 | i
Mean 1.000 0.850
Std Dev. 0.000 0173
# Replicates 4 4
T-Test Result 3,285
Deg. of Freedom 3
Critica! T Value 0.784¢
Pase or Fall PASS
Test Compiction Date
Replicate 1202712022 H
No. Control TIWC
1 1 | ps
2 v 3
3 1 0.8 !
4 1 0.8
5
6 i
5 !
a — —
9
10
1 =
2 |
13
14 ;i
15 ==
Mean 1.000 0.850
S Dew. 0.000 0173
# Repécstes 4 <
1-Test Result 32856
Dag. of Frecdom 3
Critical T Value 0.7649
Pass or Fail PASS

 Facility Name —
Wiest Milin SA-New England
_ Permit No. —
PACOZ6522
 Test Completion Date _
Replicate | 9272022 |
No. Control TIWC
1 v 1 o8 |
e | % 5 vl
a 1 i |
4 ‘ 1 i 1 |
5 == g - |
& — 4
7 -
8
A R
10
1"
12 | ,
13 |
14 !
15 el ]
Meaan L.ono 0875
Std Dev, €000 0080
# Replicates 4 4
T-Tes! Resud 17.8622
Ceg. of Freedom 3
Critical T Valus 0.7649
Pass or Fadl PASS
Test Completion Date
Roplicate |r 11/14/2023 1
No. Control TIWC
¢ T
2 [ 08 | 1
3 L 1 | y
s oo b
5 { d
6 ‘ 1
7 ] |
8 i
9 |
10 |
1 =
12 1
13 1
14 . 3
15 ) =
Mean n87s 1.000
Std Dev., 0.050 0.000
# Raplicates 4 4
T-Test Result 26 1487
Deyg. of Fresdom 3
Critical T Value 0.7645
Pass or Fadl PASS

caa



NPDES Permit Fact Sheet

New England STP

NPDES Permit No. PA0026522

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet

Typeo of Tast |Chrene Facility Name
Spacies Tosted iPimephates |
Endpaint [Growth | VWast Mifin SA-New England |
TIWC (decimall 10.93
No. Per Replicate 10 Permit No.
TST b value 0.75 [ PADO25522 i
TST alpha value 0.25
Tost Complotion Date Test Completion Date
Replicate | 71572022 ] Roplicate 92712022 |
No. Control TIWC No. Contro! we
1 0.331 0357 | 1 0.395 0.385
z 0.358 €317 | 2 . Daoa 0.408
3 0,339 025 3 0.402 0438 |
4 0385 | 037 4 0.393 0.43
5 i — | 5 i
6 | | 6 ) p—
7 | 7 =<3
8 | 1 8
R — ! o [
‘0 | ¢ 10 ==
1 [ f w [
2 | E——— 12
13 a1 13 ) = 1
14 ) %
13 —3 13
Mean 0.353 0.32¢ Mcan 0.400 0418
Std Dey. 0.024 0.054 Std Dev. 0.007 0.024
¢ Raplicates 4 4 # Replicates 4 4
T-Test Result 2.0738 T-Test Result 9.4037
Deg. of Freedom 4 Deq. of Freedom 3
Critical T Value 0.7407 Critical T Value 0.7648
Pass or Fail PASS Pass or +all PASS
_ Test Completion Date Test Completian Date
Replicate | 12272022 | Replicate | 7142023
No. Control TIWC No. Controt TIWG
1 D488 0353 1 0248 | 0279
2 0576 | 051 2 024 026
3 0.468 0.43 3 D241 0228
4 | 0.383 0435 | 4 0.277 0.233
5 a 5 =—7F
6 ‘ & =
7 7
3 8 {
9 | ‘ g9 I
10 10 |
11 11 i |
12 [ . 12 | —
12 ! 13 1
14 | 14 |
15 | ; 15 | T
Mean 0.520 0.432 Mean 0.252 0.250
5td Dev. 0.058 0.064 S1d Dev. 0.017 0024
# Rephcates 4 4 # Repicates 4 4
T-Test Result 0.8108 T-Test Result 44591
Dog of Freedom 5 Deg. of Freadom 5
Critical T Value 0.7267 Critical T Value 0.7267
Pass or Fail PASS Pass or Fail PASS

cac




NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 6
Unnamed Tributary 39422 to the Monongahela River Watershed TMDL
Endpoint

213



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

TMDL Endpoints

One of the major components of a TMDL is the establishment of an instream numeric endpoint,
which is used to evaluate the attainment of applicable water quality. An instream numeric
endpoint, therefore, represents the water quality goal that is to be achieved by implementing the
load reductions specified in the TMDL.. The endpoint allows for a comparison between observed
instream conditions and conditions that are expected to restore designated uses. The endpoint is
based on either the narrative or numeric criteria available in water quality standards.

Because all of the pollution sources in the watershed are nonpoint sources, the TMDLs
component makeup will be load allocations (LAs). All allocations will be specified as long-term
average daily concentrations. These long-term average concentrations are expected to meet
water-quality criteria 99% of the time as required in PA Title 25 § 96.3(c). The following table
shows the applicable water-quality criteria for the selected parameters. Total manganese, while a
metal associated with abandoned mine drainage, is not included in this TMDL analysis. The
critical use for which the total manganese criterion is protective in PA Code 25 § 93.7 is potable
water supply; there is no aquatic life use total manganese criteria. The unnamed tributary to the
Monongahela River has had the potable water supply use deleted under PA Code 25 § 93.9v.
Because the only use for which there is a criterion has been deleted from the waterbody, TMDLs

9

are not necessary 1o ensure that the use, via conformation with the water quality criterion. is
being met.

Table 2. Applicable Water Quality Criteria

Critevion Value Total
Parameter (mgid) Recoverable-Dissoived
Alumnum (Al) 0.75 Total Recoverable
Irom (FFe) 1.50 30 day averaze: Total Recoverable
pH * .0-9.0 N/A

*The pH values shown will be used when applicable. In the case of freestone streams with little or no buffenng capecity, the
TMDL endpoint for pH will be the natural background water quality

214



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

Attachment 7
Group 1 TQLs

215



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-PM-BCW000%9a Rev. 3/2024

Permit Application Instructions
ATTACHMENT B
TARGET QUANTITATION LIMITS {QLs) FOR EFFLUENT ANALYSIS OF POLLUTANT GROUPS

Group 1 Pollutants Target QL Value Units
Flow (MGD) -

BODS or CBODS5 (mg/L) 3.0 mg/L
Fecal Coliform (No./100 mL) -

Total Suspended Solids (TSS) (mg/L) 20 ma/L
Total Residual Chlorine (TRC) (mg/L) 0.02 mg/L
pH (S.U.) -

Temperature (°F) -

Dissolved Oxygen (mg/L) =

Total Phosphorus {mg/L) 0.01 mg/L
Ammonia-Nitrogen (mg/L) 0.02 mg/L
Total Kjeldahl Nitrogen (TKN) (mg/L) 1.0 mg/L
Nitrite as N (mg/L) 0.01 mg/L
Nitrate as N (mg/L) 0.04 mg/L
Total Dissolved Solids (TDS) (mg/L) 20 mg/L
Chloride {mg/l) 05 mg/L
Bromide (mg/l) 0.2 mg/L
Sulfate (mg/l) 1.0 mg/L
Oil and Grease (mg/L) 5.0 mg/L
Total Hardness (CaCO3) (mg/L) 0.1 mgiL
Perfluorooctanoic acid (PFOA) (ng/L) 4.0 ngiL
Perfluorooctanesulfonic acid (PFOS) (ng/L) 3.7 ngiL
Perfluorobutanesulfonic acid (PFBS) (ng/L) 3.5 ng/L
Hexafluoropropylene oxide dimer acid (HFPO-DA) (ng/L) 6.4 ngiL
Group 2 Pollutants Target QL Value Units
Aluminum, Total (ug/L) 10 uoll
Antimony, Total (pg/L) 20 (118
Arsenic, Total (ug/L) 3.0 ug/lL
Barium, Total (ug/L) 2.0 pall
Beryllium, Total (ug/L) 1.0 pgiL
Boron, Total (ug/L) 200 Hg/iL
Cadmium, Total (pg/L) 0.2 palL
Chromium, Total (ug/L) 4.0 ug/lL
Chromium, Hexavalent (ug/L) 1.0 ugiL
Cobalt, Total (ug/L) 1.0 pgiL
Copper, Total (ug/L) 4.0 palL
Cyanide, Free (pg/L) 1.0 [T ][
Cyanide, Total (ug/L) 10 pall
Iron, Total (pg/L) 20 HglL
Iron, Dissolved (ug/L) 20 HaiL
Lead, Total (pg/L) 1.0 ugil

-18-



NPDES Permit Fact Sheet NPDES Permit No. PA0026522
New England STP

3800-PM-BCW0009a Rev. /2024
Permit Application Instructions

ATTACHMENT C
ADDITIONAL SAMPLING AND ANALYTICAL TESTING GUIDANCE
FOR NPDES PERMIT APPLICATIONS

DEP recommends that clean techniques be employed as appropriate in collecting, handling, storing, preparing, and
analyzing samples. Clean techniques refer to methods that reduce contamination and enable the accurate and precise
measurement of substances, and to related issues conceming detection limits, quality control, and quality assurance.
Clean techniques are those requirements or practices for sample collection and handling necessary to produce reliable
analytical data in the microgram per liter (Lg/L) or part per billion range, or less.

SAMPLING:

1. Sample collection should be conducted or supervised by a person trained and experienced in performing wastewater
sampling.

2. EPA's regulations 40 CFR 136, "Guidelines Establishing Test Procedures for the Analysis of Pollutants Under the
Clean Water Act", specify the appropriate sample type and quantity requirements. Specific requirements for sample
containers, sample preservation, holding fimes, sizes, etc. relevant to the applicable test methods must also be
followed.

3. Each sampling event shall occur at the time representative of normal operation. Normal operation means having all
processes which contribute wastewater In normal operation, and with a properly operating treatment facility (where
treatment is baing provided), which is not experiencing “upset’ conditions,

4. Samples should be collected from the center of the fliow channel where turbulence is at a maximum, where spacified
in the present permit, or at any discharge pipe or location adequate for the collection of a representative sample.

5. Sample Type:

a. Grab Samples — Grab samples must be taken for pH, Temperature, Dissolved Oxygen, Cyanide (Total and Free),
Total Phenols, Total Residual Chlorine, Qil and Grease, Fecal Coliform, PFOA, PFOS, PFBS, HFPO-DA, and
Volatile Organics (Pollutant Group 3). A sampling event for these pollutanis consists of one (1) grab sample and
1 analysis.

b. Composite Samples — An automatic 24-hour composite sample must be taken for each sampling event.
Exceptions — a minimum of one (1) grab sample may be taken for effluents from holding ponds or other
impoundments with a retention period of greater than 24 hours. DEP may also waive composite sampling for any
outfall for which it is demonstrated that use of an automatic sampler is infeasible and that a composite sample
derived from a minimum of eight (8) grab samples per sample event will be representative of the discharge.

6. Definitions:

A grab sample |s an individual sample of at least 100 mL collected at a randomly-selected representative time over
a period not exceeding 15 minutes.

A composite sample is a combination of individual samples (at least eight for a 24-hour period or four for an 8-hour
period) of at least 100 milliliters (mL) each obtained at spaced time intervals during the compositing period. The
composite must be flow-proportional; either the volume of each individual sample Is proportional to discharge flow
rates, or the sampling Inlerval is proportional to the flow rates over the time period used to produce the composite. If
the discharge rate is constant, a constant sample volume can be taken at constant time intervals between samples.

ANALYSIS:
Analytical methods promulgated in 40 CFR Part 136 must be used where applicable. If no method has been promulgated
by EPA for a particular poliutant, use any suitable method for measuring the level of the poliutant provided that a

description of the method or a reference to a published method is attached {o the results. The description shall include
the sample holding time, preservation technique, and quality control measures.

-22.

Ay}



